MO0151

OPERATOR & PARTS
MANUAL

MODEL 2500
TWIN-LINE® PLANTER

This manual is applicable to:  Model: 2500 Twin-Line® Planters

Serial Number: 200000 and on

Record the model number and serial number of your planter with date purchased:

Model Number

Serial Number

Date Purchased

74056-14

SERIAL NUMBER

The serial number plate is located on the planter frame
to be readily available. It is suggested that the serial
number and purchase date be recorded above.

The serial numberprovides importantinformation about
your planter and may be required to obtain the correct
replacement part. Always provide the serial number
and model number to your KINZE Dealer when order-
ing parts or anytime correspondence is made with
KINZE Manufacturing, Inc.

Rev. 1/94






PREDELIVERY/DELIVERY CHECK LIST

TO THE DEALER

Predelivery service includes assembly, lubrication, adjustment and test. This service helps to assure that the planter
will be delivered to the customer ready for field use.

PREDELIVERY CHECK LIST

After the planter has been completely assembled, use the following check list and inspect the planter. Check off each
item as it is found satisfactory or after proper adjustment is made.

Q Recheck to be sure row units and optional attachments are properly spaced and assembled.

Q Be sure all grease fittings are in place and lubricated.

0 Check planter and make sure all working parts are moving freely, bolts are tight and cotter pins are spread.
Q Check all drive chains for proper tension and alignment.

Q Check for oil leaks and proper hydraulic operation.

Q inflate tires to specified PSI air pressure. Tighten wheel bolts to specified torque.

0 Check to be sure all safety decals are correctly located and legible. Replace if damaged.

O Check to be sure the red reflectors and amber reflectors are correctly located and visible when the planter is in
transport position.

0 Check to be sure SMV sign is in place.

Q Check to be sure safety/warning lights are installed correctly and working properly.
0 Paint all parts scratched in shipment or assembly.

Q Be sure all safety lockups are on the ptanter and correctly located.

This planter has been thoroughly checked and to the best of my knowledge is ready for delivery to the
customer.

(Signature of Set-up Person/Date)

OWNER REGISTER

Name Date Sold
Street Address Model
City & State Serial Number

12/92



DELIVERY CHECK LIST

At the time the planter is delivered, the following check list is a reminder of very important information which should
be conveyed to the customer. Check off each itemn as it is fully explained to the customer.

Q Advise the customer that the life expectancy of this or any other machine is dependent on regular lubrication as
directed in the operator's manual.

U Tell the customer about all the safety precautions.

O Along with the customer, check to be sure the red and amber reflectors and SMV sign are clearly visible with the
planter in transport position and attached to the tractor. Checkto be sure safety/warning lights are inworking condition.
Tell the customer to check federal, state/provincial and local regulations before towing or transporting on a road or
highway.

Q) Give the operator's manual to the customer and explain all operating adjustments.

1 Read warranty to customer.

0 Complete Warranty And Delivery Report Form.

To the best of my knowledge this machine has been delivered ready for field use and customer has been fully
informed as to proper care and operation.

{Signature of Delivery Person/Date)

AFTER DELIVERY CHECK LIST

The following is a list of items we suggest to check ddring the first ééason of use of the equipment.
0 Check with the customer as to the performance of the planter.

{J Review with the customer the importance of proper maintenance and safety precautions.

0 Check for parts that may need to be adjusted or replaced.

U Check to be sure all safety decals, SMV sign and reflectors are correctly located and legible. Replace if damaged
or missing.

1 Check to be sure safety/warning lights are working properly.

(Signature of Follow-up PersoryDate)

RETURN THIS COMPLETED FORM TO KINZE® IMMEDIATELY, along with Warranty And Delivery Report.
Retain photocopy of this form at dealership for After Delivery Check.

Tear Along Perforation

-12/92



TABLE OF CONTENTS

TO THE OWNER........ooirir it ssassees s e 1-1

WARHANTY ittt ce st e s ss aeseeeeaesenesssrnsaranesssnssansrssasnnnssnen 1-2
INTRODUCGTION. ..ottt ccemer e s rer e ce vt m s raseenneas v rmnnsns 2-1
SPECIFICATIONS ..o atrecceeraae vt s s s asae st s raarannseaemnsssnns 3-1
SAFETY PRECAUTIONS........coiriiiirccciiciieere v ccreeerees v eeevnenren e nrreenans 4-1/4-2
SAFETY WARNING SIGNS ..ottt et eesvrserren e e srennees 5-1/5-4
MACHINE OPERATION
2 To 1 Drive BoduCion.....ccccormiioiecceniercreecomraereasenircecssnssssescesssssnsssee 6-3
Adjustable Wear Pagds...c..coooi i e cercer e e e s er e e saraerrann 6-8
Checking Granular Chemical Application RBate.........cccvcecerreiienreiecerrerccreannnenns 6-24
Checking Seed Population ........ccouvviiiiinrir e v eecrnse e reereeneee s eee e 6-23/8-24
Contact Drive Whael Spring Adjustment.........ceeueciieriieiiieeee v e e venenes 6-3
Double Disc Fertilizer Opener.........ccccciciiieeeeiiieeeeseeinveeisisrveaeeessessnnrrrsseenss 6-16
Dry Fertilizer AHaChmMent ..........ccooveriiieiiiieiice e rrrccnneer e ee e e nan s 6-19/6-20
Electronic Seed Monitor System
KMI000 MONHOT ... cccimniiiicciraree e ctnicceerrre s e revebts s e s ae s aeeesanns 6-9/6-10
KMBO000 MONROT csv et cccerr e cemreccvrrrcccerenn e s enneervrnnn e crnr e e nnaneens 6-11/6-13
FIBld TSttt iiiiicccomrmsinrriiireeriraserssssseeeeasssrosssnssssrs s ransssnssnssnssnsrerssnses 6-15
General Planting Rate Information .......ccccvvimeeireeiiviivrermveesvren e revecosensevennans 6-25
Hitch Length Setting ....c.cevuiuiiiieiiiiiiiiiiiiistcccir et ie s cerr s ae e e v 6-8
Hydraulic Oparation.......cccceeeivirriiiiiricn e retrciesrsssvnssneavveseennneesesessarsesnnnas 6-5
Initial Preparation Of The Planter...........ccciveiimiiiiiiiiiires e eecesesnevecr e ennn 6-1
Leveling The Planter .......cooovveiieeiirir i rieeieieeeiiee e eersnsessass sense e sena e anassses 6-2
Liquid Fertilizer AGChMeNt . .....c...iiiiiiicvriiccrrmne e e e s e anes 6-21/6-22
Marker AJUSHMBNT . ...t e ee e se e estn s srenssrsersnsrensasneresronnsee 66
Marker LOCKUP...ooi ittt nciianctnrinteenmrran s earasecessvsrvsssasersesessaerenasenna 6-7
Marker Speed AdJUSIMONT . ......coiii s errerve e e eeeeen e cessrnn e ee rsevans 6-6
Metric Conversion Table .........cccvrvcciiiiiiiiiii et e aanerees 8-16
Planting And Application Rate Chams ........ccciuiuieeeiiiiiiienee e e s erenaeen 6-26/6-34
RIAgE Planting .....oveeceeriseeiiineeeeieiriiiicirs s eestnaeve e savisvsrasesessseeassensenesnnnas 6-14
ROCK GUAIAS ....viieiiiiieirerecrirriaeirieeeeeeneae e eeeeeseassnsaaeessnsseseeressanesersrssnns 6-14
Safety LOCKUD Pifl.cue e ira e vccmtirecir et ee e verv s s e aesrer s s rrara s 6-7
ST PrOIBOHION . .. eevveiiie e ecaciie e e et s iceeneseenssesgsaneensnscaseneansonvann 6-4
Single Disc Fertlizer Opener. ... iiiecreeceeiesseiesnnessnnsessisessnans 6-17/6-18
TIF® PrOSSUIO.....ciiicceeemmcrnecnnceennrrrrcrtarrsrresssssssnssnsessorersrsvasesssennsreessssssrnn
Transmission Adjustment
Tractor Preparation And HOOKUD......c..oiivviiivmiicomneecceereeecevemenccnee s essnsnecnes 6-1
Tractor ReqUITEMENtS......ccoiieiiiiiciiiiiirererrie s cevene e sere s e s s beeseseesavsaasvens 6-1
TPACIOT SPOBU....cieiiriiiirtiiiiiriiiis et r e rsssreee e v rerees e e sseasssesesseressonans 6-15
Transport Latch LOCKING Pift....ceeereiir e vne e e e en s cranan e 6-7
Transporting The Planter. . iiiieceececeeiieceescrenrssssrneeeessscsrrrsessssssseree 6-15
ROW UNIT OPERATION
Brush-Type S0 Meter.........ccoorimmiiiiiiicirier e eeir e crecan s verasesecrraeneseaee 7-3/7-4
Brush-Type Seed Meter Troubleshooting. ..o ecueeivicvievcecmnercs e e ereens 7-14
Closing Wheel Lateral AdJUSImMEN .. eereeeiiiceericecreceressaeesssesssnennvesenssrses 7-1
Closing Wheel Prassure.......cc..cccviieieiniiecvseeeccssessseseovsseesssessesssssssessnns 7-1
Closing Wheel TroubleshOOtNG ....veeeeiiieiiiiniieie et eeievee v eaecreeeeneeanaans 7-14
Disc Furrowers (For use with Frame Mounted Coulter) .......uuuuerecrvereiinreeneeieruenes 7-10

Finger Pickup Cormn Meter........occrrvriiiiciiicricincirire e sesesesrreen e seesonessenses 7-2
Finger Pickup Corn Meter Troubleshooting.......ccoviveeerveeneeoseconmecreeennecas 7-18
Frame Mounted COURET..o.cccvirrrcrvercrecer s cisrer e eee e e sseeeavveseveaeneaneean 7-9/7-10
Granular ChemiCal HOPPOI.....ccccviiie it rreec e s e ereneeeersresstssesessanes 75
Granular Chemical Bestrictor PIIE ......ccoovviiiie e cevcerie s ceeveneeerennenns 7-12
Planting DEpth ... .coieeeeeie e e et e e e e ert e s aana 7-1
PUSH UNit LOCKUDS .ceevvvrvecmiiieentereriineeterunnsnisin oo sesesasesseosenesemnnenenenesns 75
Quick Adjustable Down FOrce Springs ......uuveeeeeieeiveieeivirenesereeermmmeeeresesns 7-777-8

Rev. 1/94



TABLE OF CONTENTS

ROW UNIT OPERATION (Continued)

Row Unit Chain ROUNING......cocciiiiicciricrcccniirinnsasen s isarss s s esssusssessssnnnnnes
Row Unit Chain Shield.......ccccoinmriiiiiiiniiiiis i ssrer s s snansas
Row Unit Gauge Wheel Cover......ccmiiccnmnnrenennee s stneanins
Row Unit Mounted DisC FUITOWET........cciiniiiicrnenmrssnnercnnesetessnsesnanne
Row Unit Mounted No Till Coulter
Sead HOPPe! .....ccovvereiiiinninanirrreinscinnes
Seed Meter Drive Adjustment...c.cciiicirnccc e
Seed Meter Drive Release.........coeevrireroriiiiiiriiir i cecisnicrin v sraoran s sreasen
Spring Tooth INCOMPOTAION ... s e re e s an e rser e een
LUBRICATION
BUSHINGS o vt v ettt ettt et et s an et e st n b e v seaan saens
02-T11 11 N 11 SO SO OO OO OT OO PUUTN
Drive ChaiNS...cceiiiiiereeeieaeccine s e e eenrnererircertire e basss v s enereesaasansssnans
Groase FENGS..coovee i ccrrrcoreceir it iinr s rann s b s et sran sarsan s nuns
Lubrication Symbols
Sealed Bearings........
WHeel BoaringS..ccciiiiiarrrnreicemnnreirnscemrirsraccasresertnnnesssasrernsssieersannssssesennsans
MAINTENANCE
15" Seed Opener Disc/Bearing Assembly .......ccociieviimiiiiiviiiiicnn e, 9-6
Brush-Type Seed Meter Maintenance........cccccccviimiiiniimnrcinne s 9-4/3-85
Chain Tension AdjUStMent.......c.cooimereiiimmreiiiiinieiire s sarnasnscnerreses 9-1
Electronic Seed Monitor System Troubleshooting ....ocoovineiiiciimicnniicennnns 9-8/9-14
Finger Pickup Corn Meter Cleaning.........cceevvvvrvmmmmniiiriinesnrcniirsniecssannnennns 8-3
Finger Pickup Corn Meter Inspection/Adjustment.........cccoccrninicnncennnnns 9-2/9-3
Gauge Whael AdJUSIMENnt.....ccc.cmiiiiiiiiiiiieiiinremirtines e s s s e 9-6
Marker Bearing Lubrication Or Replacement ........cocooriviiiiimcominienvcnnnnns 9-17
Mounting Bolts And Hardware ..........ccooocoviiiiiiniiiin i e e ccne e 91
Piston PUump SI01806 ..ccveivriiriiciiricoreccnii s crestesas et e e sncenares 9-14b
Piston Pump Troubleshooting .......ccccvviiiiiiiiiiiiininninn s naenes 9-14b
Preparation FOr SOTag0.....ccccomimmmririirnnimiciisiirsssssescesreesssrannaes 9-18
Row Unit Mounted No Till Coulter......cccociinmiininiinicccrccnmiresecn e 9-7
Seed Monitor Display Backlite Bulb Replacement (KM3000 Only).......ccccevveennnenn 9-14
Seed Monitor Row Indicator Bulb Replacement (KM1000 Only) ....ccoviiciinciinnens 9-14
Se60 TUDB GUAID ..ceeivr et rira e er st ee s sessr s sasasas s s an s ean s n s enn s eane 9-7
Torque Values Char . ... iiccrincnirirecessrmneesasrs e senssssneaeanssnssransecnss 9-1
Valve Block Assembly INSPection........ciicneeissnrene s e 9.15
Marker Operation Troubleshooting . ....coocevciiriciiirmreranccricrn e e g9-16
Wear Pad Replacement/Adjustment..........c..cooiimiiiiiiniicniininciiennninnsnnenes 9/14a
Wheel Bearing Lubrication Or Replacement .........ccoocivvnnirvmnnnenniinensnnsnn 9-17
AT Te I D TE: Vo =1 DGOSR 9-18
PARTS LIST INDEX ..ttt cetree e tenn vt e sacassvninsosvassosersnssenns P1
PARTS SECTION NUMERICAL INDEX .......oooviiirriniicriiiccnsnmnniie e a

Rev. 1/94



TO THE OWNER

KINZE Manufacturing, Inc. would like to thank you for your patronage. We appreciate your confidence in KINZE®farm
machinery. Your KINZE® planter has been carefully designed and sturdily built to provide dependable operation in
return for your investment.

This manual has been prepared to aid you in the operation and maintenance of the planter and should be
considered a permanent part of the machine and should remain with the machine when you sell it.

it is the responsibility of the user to read and understand the Operator's Manual in regards to safety, operation,
lubrication and maintenance before operation of this equipment. it is the user's responsibility to inspect and service
the machine routinely as directed inthe Operator's Manual. We have attempted to cover all areas of safety, operation,
lubrication and maintenance; however, there may be times when special care must be taken to fit your conditions.

Throughout this manual the symbol A and the words, NOTE, CAUTION, WARNING and DANGER are used
to call your attention to important safety information. The definition of each of these terms used follows:

NOTE: Indicates a special point of information.

CAUTION: Indicates that a failure to observe can cause damage to the machine or equipment.

A WARNING: Indicates that a failure to observe can cause damage to the machine or equipment and/
or personal injury.

A DANGER: Indicates that a failure to observe can cause most serious damage to the machine or
equipment and/or most serious personal injury.

A WARNING: Some photos In this manual may show safety covers, shields or lockups removed for
visual clarity. NEVER OPERATE the machine without all safety covers, shields and lockups in place.

NOTE: Some photos in this manual may have been taken of prototype machines or machines slightly different than
this machine. Production machines may vary in appearance.

NOTE: Some photos and illustrations inthis manual show optional attachments installed. Contact your KINZE Dealer
for purchase of optional attachments.

1-1 ' 12/92



WARRANTY

The KINZE Limited Warranty for your new machine is stated on the back of the retail purchaser's copy of the Warranty
And Delivery Report form.

Warranty, within the warranty period, is provided as part of KINZE's support program for registered KINZE products
which have been operated and maintained as described in this manual. Evidence of equipment abuse or modiication
beyond original factory specifications will void the warranty. Normal maintenance, service and repair is not covered
by KINZE warranty.

To register your KINZE product for warranty, a Warranty And Delivery Report form must be completed by the KINZE
Dealer and signed by the retail purchaser, with copies to the Dealer, to the retail purchaser and to KINZE. Registration
must be completed and sent to KINZE within 30 days of delivery of the KINZE producto the retail purchaser. KINZE
reserves the right to refuse warranty on serial numbered products which have not been properly registered.

Additional copies of the Limited Warranty can be obtained through your KINZE Dealer.

If service or replacement of failed parts which are covered by the Limited Warranty are required, it is the user's
responsibility to deliver the machine along with the retail purchaser's copy of the Warranty And Delivery Report to the
KINZE Dealer for service. KINZE warranty does not include cost of travel time, mileage, hauling or labor. Any prior
arrangement made between the Dealer and the retail purchaser in which the Dealer agrees to absorb all or part of this
expense should be considered a courtesy to the retail purchaser.

KINZE warranty does not include cost of travel time, mileage, hauling or labor.

1-2 12/92



INTRODUCTION

The Model 2500 planter is available in various configurations and row spacings. Optional interplant row spacing is
obtainable with the addition of push type row units.

The Model 2500 planter permits installation of liquid or dry fertilizer application equipment and various row unit
altachments.

GENERAL INFORMATION

The information used in this manual was current at the time of printing. However, due to KINZE’s continual attempt
to improve its product, production changes may cause your machine to appear slightly different in detail. KINZE
Manufacturing, Inc. reserves the right o change specifications or design without notice and without incurring obligation
to install the same on machines previously manufactured.

Right hand and left hand as used throughout this manual is determined by facing in the direction the machine willtravel
when in use unless otherwise stated.

65797-62 €7596-2

6 Row 30, Model 2500 8 Row 30, Model 2500

Shown in field operation position with dry Shown in transport position with solid interplant
fertilizer option and double disc fertilizer openers option installed.
installed.

2-1 12/92



2-2

12/92



SPECIFICATIONS

TYPE Pull-type, rigid frame. Rotating main frame for transport, hydraulic operation.

PLANTING UNIT TYPES Pull-Type Row Units; Push-type Row Units Optional
ROW SPACING Standard Interplant
6 Row.Narrow - 30" Rows 11 - 15" Rows (9 - 15" Skip Rows)
8 Row Narrow - 30" Rows 15 - 15" Rows (13 - 15" Skip Rows)
DRIVE SYSTEM

Two 4.10"x 8" ribimplement 6 ply spring-loaded contact drive tires. (Driven by two 7.50" x 20" transport tires.)
No. 40 chain with spring-loaded idlers.

Quick-adijust end-mounted seed {ransmission with machined sprockets.

7/8" hex drive and drill shafts,

TRANSPORT TIRES
Four 7.50" x 20" rib implement 6 ply tires.
Adjustable height wheels for ridge planting.

LIFT  One centrally located lift cylinder. (Front or rear mount.)

MARKERS Two-fold low profile with 16" concave blade and cast iron hubs.

HYDRAULICS Dual SCV for independent operation of lift and markers.
Manual hand valve selects marker/rotate functions.
Hydraulic alternating sequence valve with flow controls for markers.

Dimensions

PLANTER SIZE 6 Row 30" 8 Row 30"
Operating Width 16" 10" 21 10"
Operati‘ng Length 19' 2" 20' 5"
Transport Width 112" 112"
Transport Height 10' 6" 10' 6"
Transport Length 218" 25' 4"
Weight) 5182 Ibs. 5876 Ibs.

* Base machine weights include planter frame including row markers, drive components, tires and wheels, hydraulic
cylinders and KINZE plateless row units with seed hopper and lid and dual quick adjustable down force springs.

31 12/92



3-2

12/92



SAFETY PRECAUTIONS A

Safe and careful operation of the tractor and planter at
all times will contribute significantly to the prevention of
accidents.

Since alarge portion of farm accidents occuras aresult
of fatigue or carelessness, safety practices should he
of utmost concern. Read and understand the instruc-
tions provided in this manual. Listed below are a few
other safety suggestions that should become common
practice.

A Never allow the planter to be operated by
anyone who is unfamiliar with the operation of all
functions ofthe unit. All operators should read and
thoroughly understand the instructions given in
this manual prior to moving the unit.

A Never permit any persons other than the
operator to ride on the tractor.

A Never ride on the planter or allow others to
do so.

A Always make sure there are no persons
near the planter when marker assemblies are in
operation.

67976-14

Safety Lockup

A Always install safety lockup before trans-
porting the planter.

A Neverworkundertheplanterwhileinraised
position without installing manual safety lockup.

A Before operating the planter for the first
time and periodically thereafter, check to be sure
the lug huts on the transport wheels are tight. This
is especially important if the planter is to be trans-
ported for a long distance.

A Watch for obstructions such as wires, tree
limbs, etfc., when folding markers.
8979783

Marker Lockup Bracket

A Install lockup brackets on markers prior to
transporling the planter or working around the
unit.

A Limit towing speed to 15 MPH. Tow only
with farm tractor of at least 70 HP size.

A Always make sure flashing safety lights,
reflectors and SMV emblem are in place and visible
prior to transporting the machine on public roads.
in this regard, check federal, state/provincial and
local reguiations.

A Check to be sure all safety/warning lights
are working before transporting the machine on
public roads.

A This planter is desighed to be DRIVEN BY
GROUND TIRES ONLY. The use of hydraulic,
electric or PTO drives may create serious safety
hazards to you and the people near by. if you install
such drives you must follow all appropriate safety
standards and practices {o protect you and others
near this planter from injury.

12/92



SAFETY PRECAUTIONS A

A This machine has been designed and built
with your safety In mind. Any aiteration to the
design or construction may create safety hazards.
Do not make any alterations or changes to the
equipment, but if any alterations or changes are
made you must follow all appropriate safety stan-
dards and practices to protect you and others near
this machine from injury.

A Rim and tire servicing can be dangerous.
Explosive separation of a tire and rim parts can
cause serious injury or death.

Agricultural chemicals used with this unit
can be dangerous. Improper selection or use can
seriously injure persons, animails, ptants, soil and
other property. BE SAFE: Select the right chemi-
cal for the job. Handle it with care. Follow the
instructions of the chemical manufacturer.

12/92



SAFETY WARNING SIGNS A

The "WARNING” signs illustrated on this page are placed on the machine to warmn of hazards. The warnings found
on these signs are for your personal safety and those around you. OBSERVE THESE WARNINGS!

~ Keep these signs clean so they can be readily observed. Wash with soap and water or cleaning solution as
required.

- Replace “WARNING” signs should they become damaged, painted over or if they are missing.
+ Check the SMV decal periodically. Replace if it shows loss of any of its reflective property.

+ When replacing decals, clean the machine surface thoroughly using soap and water or cleaning solution to
remove all dirt and grease.

6979758

7200-03 Red Reflector (Qty. 2)

Part No. D219 SMV Emblem (Qty. 1)

ACAUTIONA A WARNING A

REAR OF PLANTER SWINGS
WIDE IN TURNS. ALWAYS NEVER WALK UNDER OR WORK
ON PLANTER WHEN IT IS
A%EOKSRSFACS§$:C?%(S)M RAISED WITHOUT SUPPORTING
. THE FRAMES WITH
L WHEN TURNING nooss ADDITIONAL SUPPORTS.
Part No. 7100-63 (Qty. 2} Part No. 7100-68 (Qty. 2)
1 on each end of planter frame. 1 on each end of planter frame.

5-1 12/92



SAFETY WARNING SIGNS £\

©66337-2

Part No. 7200-03 Red Reflector (Qty. 2)

66337-20

A WARNING A

— TO AVOID INJURY —
ALWAYS USE HYDRAULIC CYLINDER
SAFETY LOCKOUT CHANNELS WHEN

TRANSPORTING PLANTER ON THE
. ROAD. AFTER USE RETURN TO
L - STORAGE LOCATION. 710083

Part No. 7100-83 (1 per marker lockup)

" AAWARNING

TO AVOID INJURY- -
Stand clear- . Keep others
away when raising or lowering

markers. Before transporting
planter fully extend hydraulic
cylinders and install locking

pins where provided.
017188 /

Part No. 7100-42 (2 per marker assembly))

TOC-42

5-2 ’ 12/92



SAFETY WARNING SIGNS A

€9797-58

AWARNING A

ALWAYS USE SAFETY
PINS IN
TRANSPORT POSITION

A WARNING A

THIS MACHINE HAS BEEN DESIGNED
AND BUILT WITH YOUR SAFETY IN
MIND, ANY ALTERATION TO THE
DESIGN OR CONSTRUCTION MAY
CREATE SAFETY HAZARDS. DO NOT
MAKE ANY ALTERATIONS OR CHANGES
TO THE EQUIPMENT, BUT IF ANY
ALTERATIONS OR CHANGES ARE
MADE YOU MUST FOLLOW ALL
APPROPRIATE SAFETY STANDARDS
[ AND PRACTICES TO PROTECT YOU
AND OTHZIRS NEAR THIS MACHINE
FROM INJURY.

A WARNING A

NEVER WALK UNDER OR WORK
ON PLANTER WHEN IT IS
RAISED WITHOUT SUPPORTING
THE FRAMES WiTH
ADDITIONAL SUPPORTS.

Part No. 7100-68 (Qty. 1)

\_ 7100-90

A\ CAUTION

. Read and understand the Operator’'s Manual.
. Stop the tractor engine befare leaving the

operator's platform.

. Keep riders off the machine.

4. Make certain everyone is clear of the machine
. before starting the tractor engine and

operating.

. Keep all shields in place.
. Never lubricate, adjust, unclog or service the

machine with tractor engine running.

. Waitforall movement ta stop before servicing.
. Keep hands, feet and clathing away from

moving parts.

Use flashing warning lights when operating on
highways except when prohibited by law.

Part No. 7100-02 (Qty. 2) Part No. 7100-90 {Qty. 1) Part No. 7100-46 (Qty. 1)

69807-5

[ A WARNING A |

NEVER WALK UNDER OR WORK
ON PLANTER WHEN IT IS
RAISED WITHOUT SUPPORTING
THE FRAMES WITH
ADDITIONAL SUPPORTS.

710068

Part No. 7100-68 (Qty. 1)

AWARNING A

ALWAYS USE SAFETY
PINS IN
TRANSPORT POSITION

Part No. 7100-02 (Qty. 1)

12/92



SAFETY WARNING SIGNS A

69797-44

ACAUTIONA

AVOID UNEVEN LOADING
OF HOPPERS, ESPECIALLY
DURING TRANSPORT

710075

Part No. 7100-75 (Qty. 4)
2 on front of front planter frame and
2 on back of rear planter frame.

A\ WARNING

£9797-49

59388-15

5-4

TOW ONLY WITH

FARM TRACTOR.

Part No. 7100-56 (Qty. 1)

A DANGER

THIS PLANTER IS DESIGNED TO BE
DRIVEN BY GROUND TIRES ONLY.
THE USE OF HYDRAULIC, ELECTRIC
OR PTO DRIVES MAY CREATE
SERIOUS SAFETY HAZARDS TO YOU
AND THE PEQPLE NEAR BY. IF YOU
INSTALL SUCH DRIVES YOU MUST
FOLLOW ALL APPROPRIATE SAFETY
STANDARDS AND PRACTICES
TOPROTECT YOU AND OTHERS NEAR
THIS PLANTER FROM INJURY.

200 e

Part No. 7100-88 (Qty. 2)

A CAUTION A

AGRICULTURAL CHEMICALS CAN BE DANGEROUS.
IMPROPER SELECTION OR USE CAN SERIOUSLY
INJURE PERSONS, ANIMALS, PLANTS, SOIL OR
OTHER PROPERTY. BE SAFE: SELECT THE RIGHT
CHEMICAL FOR THE JOB. HANDLE IT WITH CARE
FOLLOW THE INSTRUCTIONS ON THE CONTAINER
LABEL AND OF THE EQUIPMENT MANUFACTURER,

7100-118

Part No. 7100-115
Located on under side of granular chemical
hopper lid. .

12/92



MACHINE OPERATION

The foliowing information is general in nature and was
written to aid the operator in preparation of the tractor
and planter for use, and to provide general operating
procedures. The operator's experience, familiarity
with the machine and the foliowing information should
combine for efficient planter operation and good work-
ing habits.

INITIAL PREPARATION OF THE PLANTER

Lubricate the planter and row units per the lubrication
information in this manual. Make sure all tires have
been properly inflated. Check all drive chains for
proper tension, alignment and lubrication.

TRACTOR REQUIREMENTS

Consult your dealer for information on horsepower
requirements and tractor compatibility. Requirements
will vary with planter options, tillage and terrain. Two
dual remote hydraulic outlets (SCV) are required on all
models. 12 volt DC electrical system is required on all
models to operate planter safety/warning lights.

TRACTOR PREPARATION AND HOOKUP

67988-18

1. Adjust tractor drawbar to 13-17 inches above the
ground. Adjust the drawbar so the hitch pin hole is
directly below the center line of the PTO shaft. Make
sure the drawbar is in a stationary position.

2. Back tractor to planter and connect with hitch pin.
Make sure hitch pin is secured with locking pin or cotter

pin.

3. Connect hydraulic hoses to tractor poris in a se-
quence which is both familiar and comforiable to the
operator.

A DANGER: Before applying pressure to the
hydraulic system, make sure all connections are
tight and hoses and fittings have not been dam-
aged. Hydraulic fluid escaping underpressurecan
have sufficient force to penetrate skin, causing
Injury or infection.

CAUTION: Always wipe hose ends to remove any
dirt before connecting couplers to tractor ports.

4. Connect ASAE Standards 7-pin connector for
warnings lights on planter to ASAE Standards recep-
tacle on tractor. Hf your fractor Is not equipped with an
ASAE Standards receptacle, check with your tractor
manufacturerfor availability. Checkto be sure warning
lights on planter are working in conjunction with warn-
ing lights on tractor.

5. Raise jack stand and remount horizontally on
storage bracket.

6. Lower planter to the planting position and check to
be sure the hitchis level. I hitchslopes up ordown, dis-
connect planter and adjust hitch clevis up or down as
necessary.

12/92



MACHINE OPERATION

LEVELING THE PLANTER

For proper operation of the planter and row units, it is
important that the unit operate level.

67988-26

Five holes in the hiich bracket allow the clevis to be
raised orlowered. In addition, the clevis may be turned
over for a finer adjustment between mounting holes.
When installing clevis mounting bolts, make sure lock
nuts are tightened to proper torque setting.

£9797-88

o

with the planter lowered to proper operating depth,
check to be sure the frame is level fore and aft.
Recheck once planter is in the field.

It is important for the planter to operate level laterally.
Tire pressure must be maintained at pressures speci-
fied. See "Tire Pressure”.

TIRE PRESSURE

66337-10

Contact Drive

Tire pressure should be checked regularly and main-
tained as follows:

Transport/Ground Drive 7.50" x 20" covveeenn. 40 PSI
Contact Drive 4.10" X 8" evevverv v 60 PSi

DANGER: Rim and tire servic-
ing can be dangerous. Explo-
sive separation of a tire and
rim parts can cause serious
injury or death.

Do not attempt to mount a tire
unless you have the proper equipment and expeti-
ence to perform the job. This should only be done
by persons properly trained and equippedto dothe
job.

Always maintain the correct tire pressure. Do not
intlate the tires above the recommended pressure.

When inflating tires, use a clip-on air chuck and
extension hose long enough to allow you to stand
to one side and NOT in front of or over the tire
assembly. Use asafety cagetoenclose thetire and
rim assembly when inflating.

inspecttires and wheels daily. Do not operate with

low pressure, cuts, bubbles, damaged rims or
missing lug bolts and nuts

12/92



MACHINE OPERATION

TRANSMISSION ADJUSTMENT

Planting population rate changes are made at the end
of the planter. The planter is designed to allow simple,
rapid changes in sprockets to obtain the desired plant-
ing population. By removing the lynch pins on the
hexagon shafts, sprockets can be interchanged with
those from the sprocket storage rod bolted to the
transmission.

Chain tension is controlled by a spring-loaded dual-
sprocket idler. The idler assembly is adjusted with a
ratchetarm. This arm has arelease positionto remove
spring tension for replacing sprockets. The amount of
spring tension on the chain can be controlled by the
ratchet arm.

The planting rate charis found at the back of this
section will aid you in selecting the correct sprocket
combinations.

69797-7

2 TO 1 DRIVE REDUCTION

69797-16

\ 34 Tooth Sprocket - 2 To 1 Drive Ratioj§ ¢
17 Tooth Sprocket-1 To 1 DrweRatlo
(34 Tooth Sprocket Shown) ! ;

L

Replacing the 17 tooth drive sprocket located on the
inner side of the top transmission shaft, with the 34
tooth 2 to 1 drive reduction sprocket will reduce the
planter transmission speed and reduce planting rates
by approximately 1/2.

IMPORTANT: Aftereach sprocketcombination ad-
justment, make a fieid test to be sure you are plant-
ing at the desired rate.

CONTACT DRIVE WHEEL SPRING
ADJUSTMENT

6633711

There are two down pressure springs on each contact
drive wheel. The down pressure is factory preset and
should need no further adjustment.

Tightening bolts are set to end of threads.

12/92



MACHINE OPERATION

SHEAR PROTECTION

The planter drive line, row unit and fertilizer compo-
nents are protected from damage by shear pins.

If excessive load should cause a pin to shear, it is
important to determine where binding has occurred
before replacing the pin. Replace shear pinswith same
size and type.

Additional shear pins can be found in the storage area
located in the end of the front toolbar.

To prevent future binding or breakage of components,
check drive line alignment and follow prescribed lubri-
cation schedules.

61858-27

éow Uni eed Mei Drfve

§5702-10

Transmission Shaft

69797-9

Liquid Fertilizer Squeeze Pump Drive

12/92



MACHINE OPERATION

HYDRAULIC OPERATION

Al 2500 Planters are equipped for operation from two
dual remote hydraulic outlets (SCV).

One set of outlets is used to raise and lower the planter
and one set is used 1o operate the mdrkers and fold
functions. A hand operated selector valve onthe hitch
allows setection of marker or fold functions.

NOTE: Release hydraulic pressure from the sys-
tem before moving the selector handle.

68797-87

PLANTER LIFT SYSTEM OPERATION

The planter lift system consists of one lift cylinder
located at the center of the machine. Mounts for this
cylinder are located ahead and behind the rotation
post. Forplanters with rear mounted row units only, the
cylinder must be installed in the rear position. For
planters with front mounted options (push units, fedil-
izer, etc.), the cylinder must be installed in the front
position. :

NOTE: The planter lift cylinder is equipped with a
counter balance valve. Hydraulic pressure is re-
quired to lower the planter.

63797-74

Counter Balance Valve

Raised Field Position
74056-2

Safety Lockup Pin}

There are two raised positions on the planter. The first
positioniswiththe safely lockup pininstalled abovethe
frame assembly to make contact with the stroke limiter
valve. This will allow the row units to raise approxi-
mately 14 inches off the ground and the toolbar ap-
proximately 40 inches. This position is used in making
turns or passing over waterways during field operation.

Raised Transport Position
74056-7

The second raised position is the raised transport po-
-gition. In this position the planter is allowed to raise
high enough to permit the row units to clear the trans-
portwheelsforthe planterto rotate. To raise the planter
to the raised transport position: (1) Remove the safety
lockup pin. (2) Raise the planter until the lift cylinderis
fully extended. (3) Reinstali the safety lockup pininthe
same hole which is now below the frame structure.

A DANGER: Never work under the planter
while in raised position without installing safety
lockups.

Rev. 1/94



MACHINE OPERATION

MARKER SPEED ADJUSTMENT

The marker hydraulic systemis equipped with two flow
control valves. One flow conirol vaive controls the
lowering speed of both markers and one controls the
raising speed of both markers. To adjust marker
speed, loosen the jam nut and turn the control clock-
wise or IN 1o slow the travel speed and counterclock-
wise or OUT to increase the travel speed. The flow
control determines the amount of oil flow restriction
through the valve, therefore determining travel speed
of the markers.

74068-8

. VR
Flow Control

| Flow ontro! '

Marker Lower i Marker Raise §

A DANGER: The flow controls should be
properly adjusted before the marker assembly is
first put into use. Excessive travel speed of the
markers can be dangerous and/or damage the
marker assembly.

NOTE: When oilis cold, hydraulics operate siowly.
Make sure all adjustments are made with warm oil.

NOTE: On a tractor where the oil flow can not be
controlied, the rate of flow of oil from the tractor
may be greater than the rate at which the marker
cylinder can accept it. The tractor hydraulic con-
trol lever will have to be held until the cylinder
reaches the end of its stroke. This occurs most
often on tractors with an open center hydraulic
system.

On tractors with a closed center hydraulic system,
the tractor's hydraulic flow control should be ad-
justed to the full flow position. If oll is restricted,
the sequencing valve may not shift properly.

’-—

g

-

MARKER ADJUSTMENT

To determine the correct length at which 1o set the
marker assemblies, multiply the number of rows by the
average row spacing in inches. This provides the total
planting width. Adjust the marker extension so the
distance fromthe marker blade to the center line of the
planter is equal to the total planting width previously
obtained. Both the planter and marker assembly
should be lowered to the ground when measurements
are being taken. The measurement should be taken
from the point where the blade contacts the ground.
Adijust right and left marker assemblies equally and
securely tighten clamping bolts. Anexample of marker
length adjustment follows:

Number Row Dimension between
ofrows X spacing = planter centerline
{Inches) and marker blade.

8 Rows X 30" Spacing = 240" Marker Dimension

NOTE: To allow correct marker adjustment, 6 row
30" machines setup with 15" row spacing require
the use of shorter marker extensions which are
supplied in the interplant package

55712-6

‘Direction
Of Trave! l

The marker blade is installed so the concave side ofthe
blade is outward to throw dirt away from the grease
seals. The spindle bracket is slotted so the hub and
blade can be angled to throw more or less dit. To
adjust the hub and spindle, loosen the 1/2"x 3 1/2" cap
screws and move the bracket as required. Tighten
bolts to the specified torque.

IMPORTANT: A marker blade assembly that is set
at a sharper angle than necessary will add unnec-
essary stress to the complete marker assembly
and shorten the life of bearings and blades. Set the
blade angle only as needed to leave a clear mark.

Afield test is recommended to ensure the markers are
properly adjusted. After the field test is made, make
any minor adjustments necessary.

Rev. 1/94



MACHINE OPERATION

MARKER LOCKUP 4}

Install marker lockups over marker cylinder rods when
transporting the planter or working around the planter.
When not in use, store in the storage position provided
as shown below.

A DANGER: To avoid serious injury, keep
others away when raising or lowering markers.

69797-2

Lockup stored for marker operation.

69797-83

Marker locked up for transport or working around
the machine.

TRANSPORT LATCH LOCKING PIN 4}

When the planter is rotated to the transport position,
the transport latch located on the hitch of the planter
locks in place under the marker mount.

Prior to transporting the planter, install the transpont
latch locking pin 1o lock the latch.

66337-27

. B
\ [} Pin Storage Position
Pin in locking position to secure planter during
transport.

SAFETY LOCKUP PIN A\

The safety lockup pin locaied on the center frame
structure is an added safety device. Never allow
anyone towork around or under the planter without first
installing the manual safety lockup in place. When
transporting the planteruse the safety lockupfor added
safety.

74056-7

NOTE: The center post Is clad with stainless steel.
To prolong service life keep stainless steel surface
clean and free of any lubrication.

CENTER POST AND POLY WEAR PADS REQUIRE
NO LUBRICATION. ANY OIL OR GREASE WILL
ATTRACTDIRTAND ACCELERATEWEARONTHE
CENTER POST AND ON THE POLY WEAR PADS.

Rev. 1/94



MACHINE OPERATION

ADJUSTABLE WEAR PADS

Poly Wear Pad

Threaded
Adjustment Plug

Cap
- /

The center section of the planter consists of a steel
tubular frame equipped with 16 adjustable wear pad
assemblies which travel up and down over a stainless
steel clad center post. Each adjustable wear pad
assembly consists of a poly wear pad, a threaded
adjustment plug and a cap. The assembly is held in
place by the threaded adjustment plug and locked in
place by the cap and two 1/2" hex head cap screws.

Check pad adjustment and wear annually. See "Wear
Pad Replacement/Adjustment” for additional informa-
tion.

HITCH LENGTH SETTING

The hitch length can be adjusted in 15" increments to
match the tractor being used and options instailed on
the planter.

AB4392
8 Row 30"
6 Row 30" With Duals

8 Row 30"
With Duals

6 Row 30"

T

1 oo

3 3/4°
18 3/4 ™
33 3747

o ©

i
|
w

\ Jack

The hitch consists of a rear section of 7" square tube
and a front section of 6" square tube. To adjust the
length, lowerthe machine to the field position and block
the transpont wheels. Support the 7" square tube with
a minimum 5000 pound rated jack to take the weight off
the 6" square tube. Remove the 1 1/4" x 8" hex head
cap screw, loosenthe two 5/8" hex head cap screwson
the front end of the 7" square section and reposition the
6" square section to the desired length.

CAUTION: DO NOT set the hitch so short that
turning ability is limited when the machine is in
road transport position.

Reinstall and tighten hardware to specified torque
values.

Rev. 1/94



MACHINE OPERATION

ELECTRONIC SEED MONITOR SYSTEM

The electronic seed monitor system consists of a
console, which is mounted on the tractor; seed tubes
with sensors, one of which is installed in each planter
row unit; and a planier harness (harness, Y-connector
and/or extension cable where applicable), which con-
nects the individual seed tube sensors to the console.

The monitor is powered by the tractor battery (requires
12 volts DC).

KM1000 MONITOR

| noooog ooopog

The console receives information from each of the
sensors and transiates this information for the opera-
tor, to let himknow whether or not all rows are planting.

,

° Low
VOLTAGE

KiM1600 ]

Turn the console ON by pressing the ON-OFF switch.

Each time the console is powered up it performs a
sensor check and self-check. All row indicator lamps
are turned on, the alarm sounds momentarily and then
the console enters the operate mode. If a row indicator
lamp does not come on when the console is powered
up, it indicates that a problem exists with either the
sensor, planter harness or a burned out row indicator
lamp. See Troubleshooting in the Maintenance Sec-
tion of this manual.

Begin planting and observe the row indicator lamps. All
indicatorlamps should be flashing at approximately the
same rate. If one of the row lamps is flashing at a
slower rate than the others it would indicate that row is
planting at a slower rate and it should be checked for
proper seed population.

The monitor continuously checks for seed flow while
planting, as indicated by the flashing row indicator
tamps on the console. If any planter unit seed sensor
is not detecting seeds, the alarm will sound continu-
ously and the row indicator lamp corresponding to the
planter row unit will stop flashing. When this happens,
stop planting and check to see what is wrong with the
row unit.

6-9

Whenyou lift your planter at the end of a row and seed
flow stops in ali planter units, the alarm will sound and
all row indicator lamps will stop flashing. After approxi-
mately 2-4 seconds the alarm will stop sounding.

The intensity of the Row Indicator Lamps can be
controlled by pressing and holding the switch labeled
DIM. To set the intensity, press and hold the DIM
switch until the lamps are at the desired intensity,
release the switch. Holding the DIM switch will cause
the intensity to decrease to its lowest level and then
increase to its maximum level. This cycle will continue
as long as the switch is depressed. When the console
is turned OFF and then ON the row lamp intensity will
return to maximum.

If you are only using a portion of the number of rows on
your planter, the alarm can be silenced by disconnect-
ing the seed sensors of the unused rows and turning
the monitor OFF then back ON. The monitor will then
ignore these unused rows and monitor the other rows
normally.

When disabling planter rows, the monitor may look at
the system as a different planter setup. Example, if you
have an 8 row planter and you disable the right four
rows (for planting point rows, etc.) by unplugging the
seed sensors and turning the monitor OFF and back to
ON, the monitorwilllook at it as a4 row planter and shift
the row indicator lamps to the center four positions.
Therefore, planter row 1 will be indicated on the moni-
tor as row 3, planterrow 2 as row 4, etc. Row lamps 1,
2, 7 and 8 will be off.

If you disable the left four rows (planterrows 1,2, 3 and

4) the monitor willoperate normally as an 8 row system.
Row indicators 1, 2, 3 and 4 will be off.

12/92



MACHINE OPERATION

10/92

KM1000 Bezel Decal Selection Chart

NO. |BEZEL
ROWS |DECAL ROW LAMPS
4 12 1 2
6 6
8 16 1 2 3 4

8 16 1 2 3 4

10 12 1 2
12 12 1 2
*12 12 1 2

16 16 1 2 3 4

“4&3
Solid
Interplant| 16 1 2 3 4

"6 &3
Skip Row
Interplant| 16 1 2 3 4

6&5
Solid
Interplant| 16 1 2 3 4

"8&5
Skip Row
Interplant| 16 1 2 3 4

Sold ][]

Interplant| 16 1 2 3 4

D Row lamp indicates planter row in use.

{ Row lamp not used.

*

With "Y" connector.

NOTE: Interplant diagrams assume that first interplant row is connected to row 1 of harness and harness is
connected to R.H. half of "Y" connector. 6-10 12/92



MACHINE OPERATION

KM3000 MONITOR

0-0841-0001

i 9990 %8

Fir (D

OFROWS  POPRATION

o stossaow 98

L Sk [ e J | L]

The KM3000 console may be equipped with one of two
optional distance sensorfeatures, aradarsensor which
is mounted on the tractor or a pulse wheel (magnetic
distance sensor) which is installed on the planter drive.

The operator’s controls on the front panel of the con-
sole consist of nine pressure sensitive switches. Eight
of the nine switches are dual function switches, per-
forming one function during the OPERATE MODE and
another function during the SET UP MODE. All switch
functions are color coded to define between the
OPERATE and SET UP modes. The upperhalfofeach
dual function switch is olive brown in color and contains
the Operate functions. The lower half of each dual
function switch is tan in color and contains the Set Up
functions.

Turn console ON by pressing the ON-OFF switch.
Note that the upper display shows random segments
for a short time then sequences through all entered
SET UP constants (SPEED, NUMBER OF ROWS and
ROW SPACING). If the constants are not valid the
alarm will sound for approximately four seconds and
the monitor will enterthe SET UP mode. See “Entering
Constants”. If all constants are valid (as previously
entered) the alarm will sound momentarily and the
monitor will enter the OPERATE mode.

Select the desired OPERATE function to be displayed
by pressing the labelled switch.

SEED POP displays the seed population of each
planter row in thousands of seeds per acre or hectare.
Inthe SCAN mode the display will sequence through all
planter rows. After the population for the highest
planter row number is displayed, the average popula-
tionforthe total planteris shown. Inthe ROWSELECT
mode a specific row can be selected and continuously
monitored.

SEED SPACING displays the seed spacing of each
planter row in inches or centimeters. In the SCAN
mode the display will sequence through all planter
rows. Afterthe seed spacingforthe highest planter row
number is displayed, the average seed spacing for the
total planter is shown. Inthe ROW SELECT mode a
specific row can be selected and continuously moni-
tored.

AREA/HR displays the predicted area in acres or
hectares that will be covered in the next hour if the
same planting rate is maintained. This prediction is
based on the last 10 seconds of operation.

AREA displays the actual area covered in acres or
hectares since the last reset. To reset area to 0000,
press and hold the AREA switch for approximately 5
seconds.

SPEED displays current vehicle ground speed in MPH
or KmPH.

A row failure will be indicated by the FAILED ROW
number being displayed in the lower right hand corner
of the upper display, the corresponding segmentin the
lower display will be blank, and the alarm will sound
continuously. Failures of more than one row will be
indicated by the FAILED ROW number in the upper
display sequencing through all failed rows, the corre-
sponding segments of all failed rows in the lower
disptay will be blank, and the alarm will sound continu-
ously. When you lift your planter at the end of a row or
stopinthe field and seed flow stops in all ptanter units,
the alarm will sound for approximately four seconds
and all row indicator segments (lower display) will stop
flashing. The upper display will show the FAILED
ROW message and will sequence through all planter
row numbers.

In the all row failure mode or immediately following
power up, the operate functions (population, seed
spacing and area) can be displayed by pressing the
touch switch labeled with the desired function. This
display condition will remain for one minute after the
last time a switch is pressed or until seeds are detected
by the seed sensors.

12/92



MACHINE OPERATION

A ground speed failure will be indicated by the SPEED
FAILED message being displayed in the upperdisplay.
To continue using the monitor system until a replace-
ment ground speed sensor is obtained, disconnect the
ground speed sensor cable, enter the SET UP mode
and enter your normal planting speed in MPH or KmPH
in place of the SPEED SET calibration number. IM-
PORTANT: The accuracy of the POPULATION, SEED
SPACING and AREA readouts will depend on the
vehicle ground speed. If you do not drive at the speed
entered in SPEED SET memory these functions will
not be accurate. AREA will not accumulate in this
mode.

IMPORTANT: Under normal use the monitor will
accumulate area whenever there is seed flow in at
least one seed sensor. In the all rows failed condi-
tion, such as when turning around at the end of the
field, the area accumulation will stop.

The monitor can be used to count seeds in a selected
row by performing the following:

1. Place console in SET UP mode. (Before performing
Step 2 make sure you have recorded the SPEED
constant.)

2. Setthe SPEED constantto 0000. This canbe done
by manually setting each digit to zero using the DIGIT
SELECT and DIGIT SET switches or by pressing and
holding the SPEED SET switch for approximately 5
seconds."

3. Enter the OPERATE mode by pressing the OPER-
ATE switch.

4. Press and release the ROW SELECT switch until
the desired planter row number is displayed in the
lower right corner of the upper display. The monitor will
now show seed counts for the selected row.

To reset the display to zero and continue to monitor the
same row unit, press the SCAN switch then the ROW
SELECT.

To select another row unit, press the ROW SELECT
switch until the desired planter row number is dis-
played. Eachtimethe ROW SELECT switchis pressed
the row number will be incremented one unit and the
four digit display will be reset to zero.

IMPORTANT: To return to normal operation, enter
the SET UP mode and re-enter the SPEED con-
stant.

NOTE: The KM3000 is shipped from the factory setup for
use with American measures. To convert the console to
Metric measures, cut the wire loop (red wire) adjacent to
the signal cable on the back of the console and tape the
ends of the cut wire to prevent the two ends making
contact with each other or the vehicle.

LOWER DISPLAY

The lower visual display contains up to sixteen seg-
ments and each one corresponds to a planter row unit.
When the monitor is turned on the console senses the
number of seed sensors connected to the planter
harness and activates a segment for each one which
flashes dark each time a seed is detected by the seed
sensor. lfupto 16 seed sensors are sensed the display
will show segments for all sensors all the time. If more
than 16 (17-32) seed sensors are sensed, then the
display is split and up to 16 sensors are shown for the
LEFT and RIGHT side of the planter.

EXAMPLE: If a24 row planteris being used and the
display message LEFT is on, the segments are
showing seed flow for planter rows 1 through 12.
When the display message RIGHT is on, the seg-
ments are showing seed flow for planter rows 13
through 24. When the RIGHT planter half is shown,
the segment numbers 1 through 12 will represent
planter rows 13 through 24 (segment 1 is planter
row 13, segment 2 is row 14, up to segment 12
which is row 24).

ENTERING CONSTANTS (KM3000 Only)

Upon initial power-up or whenever memory is lost the
following three constants must be entered before the
system will enter the “operate” mode. The following
examples are foran 8 row planter with 30" row spacing.

1. ROW SPACING - The distance betweenthe rows on
your planter.

Press the “row spacing” switch. The upper display will
show “set up”, “row spacing” and “000.0".

Press the “digit select” switch (a short alarm burst will
be heard each time the switch activates) until the
second “0” to the left of the decimal point is flashing.
Press the “digit set” switch until a “3” is shown in this
location: 030.0.

NOTE: Holding the “digit set” switch will cause the digit
to increment from 0 through 9.

NOTE: If you have a solid row planter of 15", 18",
19", 30", 36" or 38" row spacing, program that
number in for row spacing. If you have a skip row
planter, determine row spacing by taking the total
distance between the two outside rows (in inches)
and divide by the number of planter rows minus 1.

12/92



MACHINE OPERATION

EXAMPLE: 8 row 30" planter with 13 row 15"

‘ skip row interplant
Step 1. Total distance between center of outside
row on left end of planter to center of outside row
on right end of planter = 210"
Step 2. 13 rows (number of total rows)minus 1= 12
Step 3. 210" + 12 = 17.5" average row spacing
Step 4. Program 17.5 (round to closest tenth)

2. NUMBER OF ROWS - The number of active rows
on your planter. (Example for 8 row planter)

Press the “number of rows” switch. The upper display
will show “set up”, number of rows” and “00”.

Press the “digit set” switch until until the right hand “0”
is flashing.

Press the “digit set” switch until a 8 is shown in this
location: 08.

3. SPEED - A number that is the result of the speed
calibration procedure.  Used with both radar and
magnetic distance sensors.

The speed set calibration number matches the console
to the ground speed sensor when calibrated over a
specified measured distance. When the calibration
procedure is completed and the speed set constant
established, the value should be written down and
retained in the event battery voltage is removed from
the console and the information in memory is lost. In
this event, the constant may be re-entered manually
using the"digit select” and “digit set” switches. The
speed set calibration procedure must be repeated and
new speed set number established if the radar or
magnetic distance sensor mounting is changed for any
reason.

NOTE: When obtaining the following speed set
numbetr, actual in-field conditions should be simu-
lated as close as possible.

A. Measure an accurate 400 foot (150 meter) in-field
course, preferably on level ground. Mark the “start”
and “finish” of the course so it will be plainly visible from
the cab as you drive past.

B. With the upper display showing messages “set up”
and “speed” and the four digit display showing all zeros
(to reset four digit display to zeros, press and hold the
“speed set” switch for approximately 5 seconds), drive
up to the marked course at normal planting speed.

C. When even with the “stat” marker, press the
“distance start” switch. Four dashes will appearonthe
console display.

D. Drive at a steady speed through the entire course.
When even with the “finish” marker, press the “dis-
tance stop” switch.

E. The speed set number will be displayed. Record
this number for future reference. '

SPEED SET NUMBER

IMPORTANT: This procedure may have to be
repeated after performing the Radar Vibration Test.
See Radar Vibration Test.

NOTE: The accuracy of the area computations,
population, seed spacing and vehicle ground speed
readout are dependent upon the accuracy of the
operator entered constants. Use care when deter-
mining the constants which describe your planter.

RADAR VIBRATION TEST
(KM3000 With Radar Sensor Only)

To check for vibration, start vehicle engine and slowly
increase engine RPM (whilewatching the ground speed
readout) to approximately 1800 RPM. If the ground
speed readings are above zero, the radar sensor must
be mounted in an alternate, more stable location.

INTERPLANT ROWS

The half of the “Y” connector marked row 1 is used for
the main rows on the planter and the other half for
interplant rows. When interplant rows are not being
used, switch the console to the OFF position and dis-
connectthe interplant rows atthe “Y” connector. Switch
the console back ON. ltwill be necessary to reprogram
“row spacing” and “number of rows” on the KM3000
console.

To activate the interplant rows, switch the console to
the OFF position and reconnect the interplant rows at
the “Y” connector. Switch the console ON. Reprogram
“row spacing” and “number of rows” on the KM3000
console.

12/92



MACHINE OPERATION

ROCK GUARDS

69797-65

Transport wheel rock guards are designed for use on
both sides of each of the four center transport wheels
when the planter is used in rocky conditions. Rock
guards will help prevent rocks from being picked up by
the wheel causing damage to the row unit.

60607-37

Row unit gauge wheel covers may be used in conjunc-
tion with transport wheel rock guards on row unit guage
wheels next to transport wheels.

RIDGE PLANTING

When ridge planting, the transport wheels can be
lowered to the lower mounting holes inthe wheel arms
to increase the planter bar height. Hitch height should
be raised accordingly to ensure level operation.

66337-3

6-14 12/92



MACHINE OPERATION

TRANSPORTING THE PLANTER

A WARNING: Always make sure flashing
safety lights, reflectors and SMV emblem are in
place and visible prior to transporting the machine
on public roads. Inthisregard, check federal, state
and local regulations.

CAUTION: Avoid transporting planter with hop-
pers loaded whenever possible. When It is heces-
sary to transport the planter with the hoppers
loaded, the added weight should be distributed
evenly on the planter frame before rotating the
planter.

A Install all safety lockups and safety lock pins.

TRACTOR SPEED

Planters are designed to operate within a speed range
of 210 8 MPH. Variations in ground speed will produce
variations in rates. Finger pickup corn meter popula-
tions will tend to be disproportionately higher at high
ground speeds.

6-15

FIELD TEST

With any change of field and/or planting conditions or
seed size, we recommend a field test be made to
ensure proper seed placement and operation of row
units. See “Rate Charts”, “Checking Seed Population”,
and “Checking Granular Chemical Application Rate” at
end of this section.

Also check for any marker adjustment that may be
needed.

After the planter has been field tested, reinspect the
unit.

*Hoses - Fittings

*Bolts - Nuts
«Drive Chains

12/92



MACHINE OPERATION

METRIC CONVERSION TABLE

Multiply By To Get

hectares (ha)

Gallons (gal.)

newtons-meters
) (Nem)

Inch pounds
(in. Ibs

Centimeters (cm) inches (in

Liters ()

DOUBLE DISC FERTILIZER OPENER

The double disc fertilizer openers should be positioned
during assembly to place the fertilizer no closer than 2"
to either side of the row. If planter frame is level and at
proper planting height, fertilizer depth will be approxi-
mately 4". Soil conditions can affect depth slightly.

The down pressure spring is factory preset at 250
pounds down pressure but may be adjusted for various
soil conditions. To adjust spring tension, loosen the jam
nut with 15/16" wrench and use a 1" wrench to turn the
adjustment bolt clockwise to increase tensionorcounter-
clockwise to decrease tension. Securelytightenthe jam
nut upon completion of tension adjustment. Do not
attempt to set opener depth with spring pressure. The
opener is designed to operate against depth stop and
spring up when encountering a foreign object or hard
ground.

6-16

CAUTION: Do not operate the double disc open-
ers at full down pressure tension when planting in
rocky ground. Chipping of the blades will occur.

Agapof 1/32"to0 1/16" should be maintained between
the opener blades at the closest point. Blade adjust-
ment can be made by moving inside spacer washers
to the outer side of the blade. After making this adjust-
ment, check to be sure bearing assembly rivets are
not hitting shank. ‘

60389-23

Pin Storage Position

¥
-

Pin Lockup
Position

Mésntamﬁ" -1/16"

gap at closest point

The outer scrapers on each blade may also be ad-
justed to make up for wear that may occur. Make sure
the scraperis adjusted to allow only slight contact with
the blade.

The opener assembly is designed to be locked in a
raised position when the ferlilizer attachment is not in
use or during storage. To lock the opener, first raise
the planter and place blocks underthe openers. Then
lower the planter until the hole in the pivot section
aligns with the hole in the mounting bracket. Remove
the lockup pin from the storage position in the mount-
ing bracket and install it through the lockup hole and
secure with cotter pins.

A DANGER: Always install allcylinderlockup
brackets before working under the unit.

12/92



MACHINE OPERATION

SINGLE DISC FERTILIZER OPENER

60389-49

Placement of fertilizer with the single disc fertilizer
opener is recommended at 3 1/2" - 4" from the row.
Never locate the opener to place fertilizer closer
than 3". With the single disc fertilizer opener mount
located centered ahead of the row unit and the rear of
the blade angled away from the row, the opener will
place the fertilizer 3 1/2" beside the row.

if planter frame is level and at approximately 20"
planting height, maximum blade depthfor placement of
fertilizer is approximately 5". Soil conditions can affect
depth slightly.

To adjust blade depth, raise planter to remove weight
from the fertilizer opener. Loosen inside adjustment
nut (A) with 1 1/8” wrench. Turn outside nut (B) clock-
wise to decrease blade depth or counterclockwise to
increase blade depth. One full turn of blade depth
adjustment nuts changes blade depth 3/8". Tighten
inside nut tight against block (C). Adjust all fertilizer
openers to the same depth.

(Overhead View)

L0114

Direction Of Travel

SP
RING PRESET NUT

INSIDE BLADE
DEPTH (A)
SPRING ADJUSTMENT NUT

PRESET

—DIMENSION—]
::Y

OUTSIDE BLADE
DEPTH
ADJUSTMENT
HUT (&)

BLOCK (C)

57
8
=

R.H. Configuration Shown

Fertilizer opener down pressure can be adjusted from
250 pounds to 640 pounds. To make down pressure
adjustments, raise planter to remove weight fromthe
fertilizer opener and turn spring preset nut clockwise to
increase down pressure and counterclockwise to
decrease down pressure. Adjust all rows to a similar
setting. Minimal spring pressure for acceptable opera-
tion is recommended. See chart for setting spring
length specifications.

11" 250 Pounds
10 3/4" 320 Pounds
*10 1/2" 370 Pounds
10 1/4" 450 Pounds
10" 520 Pounds
9 3/4" 580 Pounds
91/2" 640 Pounds

* Suggested initial setting.

CAUTION: DO NOT adjust spring preset dimen-
sion to less than 9 1/2"

IMPORTANT: Excessive down pressure cancause
up-lift on the planter frame and affect performance
ofthemachine. When lowered to planting position,
planter frame should be at a height of approxi-
mately 20". Inloose ground conditions, excessive
down pressure can cause openers to run too deep
and push dirt ahead of opener and may stop soil
press wheel and/or opener blade from turning.

A DANGER: Always install all lockup brack-
ets before working under the machine.

12/92



MACHINE OPERATION

CAUTION: Do not operate the single disc openers
at full down pressure tension when planting in
rocky ground. Chipping or breakage of the blade
will occur.

The spring loaded scraper should be adjusted pe-
riodically to maintain 1/8" between drop tube and
opener blade. If this dimension is not maintained the
fertilizer may not drop into the proper location.

60607-32

Adjust scraper |
to maintain 1/8" |
between drop |

Additional press wheel down pressure may be desir-
able in heavy moist soils. To increase press wheel
spring pressure turn press wheel spring adjustment
bolt clockwise.

0383-63

NOTE: The soil press wheel is not intended to be
used for gauging fertilizer opener operating depth.

- 6-18

The single disc fertilizer opener is designed to be
locked in a raised position when the fertilizer at-
tachment is not in use or during storage. To
accomplish this the fertilizer openerblade is raised out
of the ground and the soil press wheel locked up as
instructed in the following procedures:

Step 1. With the planter in the planting position, re-
move outside blade depth adjustment nut ("B" in illus-
tration on previous page).

Step 2. Raise planter until adjustment bolt clears ad-
justment block.

Step 3. Raise spring to clear blade assembly and at
the same time raise blade assembly until storage strap
can be positioned onto lockup pin and install hair pin
clip.

Step 4. Re-install depth adjustment nut and tighten.
60356-4

Qutside
. Adjustment .

Step 5. Raise soil press wheel until lockup hole in soil
press wheel spring adjustment bolt is visible. Remove
hair pin clip from storage position and install in lockup
hole.

60389-63 60355-32

Si.l Press
Wheel Spring

Hair Pin Ciip
Storage Location

Hair pin clipf
installed in
lockup hole.

“;Soﬁ;‘pre&ss wheel

12/92



MACHINE OPERATION

DRY FERTILIZER ATTACHMENT

69797-83

Shown with optional double disc fertilizer openers

The rate of fertilizer application is determined by the
drive/driven sprocket combination on the fertilizer drive
and by the auger position in the hopper.

639797-4

=Stiaibee

Shown with augers positioned for low rate delivery

P s e A=

Shown with augers positioned for high rate delivery

Remove 1/4" stainless steel cap screws holding au-
gers in place on shaft and reposition augers to change
delivery rate.

See Dry Fertilizer Application Rate Chart at the end of
this section. Unevendelivery of fertilizerwill occurif the
high rate position is used at too low a rate setting.

A fertilizer transmission is located on the end of the
planter directly ahead of the row unit transmission.
This transmission is designed to allow simple, rapid
changes in sprockets to obtain the desired fertilizer
applicationrates. By removingthe pins onthe hexagon
shafts, sprockets can be interchanged with those on
the sprocket storage rod bolted to the transmission
plate. Chain tension is controlled by a spring loaded
idler. This idler is adjusted with a ratchet arm located
to the inside of the transmission. This arm has a
release position to remove spring tension for replacing
sprockets. The amount of spring tension on the chain
can be controlled by the ratchet arm. The fertilizer
application charts found at the end of this section will
aid you in selecting the correct sprocket combinations.

IMPORTANT: After each sprocket combination ad-
justment, make a field check to be sure you are
applying fertilizer at the desired rate.

The dry fertilizer attachment meters granules by vol-
ume rather than weight. For this reason, and giventhe
variances in brands and fertilizer analysis, the weight
metered during actual application may vary considera-
bly. Use the chart for reference only. It is suggested
that a container be used to catch and measure applica-
tion (as explained following the application chart) to
obtain a closer estimate.

Since most fertilizers easily absorb moisture, it is
important that fertilizer be kept dry during use and
storage. In addition to waste, deposits of fertilizer left
in the hopper can cause metal corrosion. Hoppers
should be emptied at the end of each day's use.

IMPORTANT: Certainanalysis offertilizer, if placed
too close to the seed, may cause germination or
seedling damage especially if used in amounts in
excess of fertilizer manufacturer’s recommenda-
tions. Check with your fertilizer dealer or manufac-
turer for the correct amount and placement.

A WARNING: Agricultural chemicals can be
dangerous if not selected and handled with care.
Always read and follow directions supplied by the
chemical manufacturer.

12/92



MACHINE OPERATION

CLEANING

Thedryfertilizer hoppers are designedto tip forwardfor
dumping and ease of cleaning. To dump hoppers, first
disconnect the drive shaft from the transmission or
adjacent hopper. Remove the tworear 1/2" cap screws
from between hopper mount and mnting angle. Rotate
hopper lids to the back side of the hopper and carefully
tip hopper forward. After dumping contents, flush all
loose fertilizer from the hopper and hoses.

69797-85

At the end of the planting season, or when fertilizer
attachment is not going to be used for a period of time,
the hoppers should be disassembled, cleaned and
coated with a rust preventative.

To disassemble auger assemblies, remove 1/4" cotter
pin and bearing from one end of the shaft. Pull auger
assembly from opposite end of hopper. Remove
stainless steel cap screws from auger shaft and re-
move all auger components for cleaning. Coat all parts
with rust preventative before reassembly. Reinstall
auger halves in proper low rate or high rate position.

6-20

To reassemble, slide auger assembly through the
outlet housing backinto the hopper. Secure inplace by
reinstalling the bearing and cotter pin.

59542-38

Check auger installation by rotating shaft in the direc-
tion of planter travel to see that the spirals onthe auger
move toward the ends of the hopper. If not, remove
auger assembly, turn 180° and reinstall.

Be certain augers turn freely. If not, loosen the 5/16"
carriage bolts in the outlet housings, rotate the auger
several times and retighten the 5/16" carriage bolts.
This should allow the housings to realign themselves
with the auger.

Install auger baffles over the augers and secure in
place with two hair pin clips in each hopper. Do not
operate fertilizer attachment without auger baffles in
place.

IMPORTANT: Frequent lubrication of auger bear-
ings is critical to ensure that the augers will turn
freely. Check lubrication section for frequency.

NOTE: Be sure the auger assembly is installed so
the flighting on the augers move material to the
outer openings in the hopper when the augers are
rotated in the direction they will turn when the
planter is in operation.

12/92



MACHINE OPERATION

LIQUID FERTILIZER ATTACHMENT

OPTIONAL SQUEEZE PUMP

69922-26

On machines equipped with the squeeze pump option,
the rate of liquid fertilizer application is determined by
the combination of sprockets on the squeeze pump
driven and drive shafts. When changing sprocket com-
binations, make sure sprockets are in alignment,
sprocket retaining collars are tight and chaintension is
sufficiently restored.

The delivery rate chart found at the end of this section
provides an approximate application rate only. Actual
delivery will vary with temperature and the particular
fertilizer being used.

IMPORTANT: Certain analysis offertilizer, if placed
too close to the seed, may cause germination or
seedling damage especially if used in amounts in
excess of fertilizer manufacturers recommenda-
tions. Check with your fertilizer dealer or manufac-
turer for the correct amount and placement.

A WARNING: Agricultural chemicals can be
dangerous if not selected and handled with care.
Always read and follow directions supplied by the
chemical manufacturer.

Shut-off valves provided at various locations should be
closed to shut off flow when the planter sets overnight
or for extended periods of time. It is also important to
close the tank valves whenever service onthe pump or
hoses is being performed. To prolong the life of the
hoses in the squeeze pump, the discharge manifold
must be repositionedto the rearward position when not
in use to prevent hose distortion.

6-21

00137-6

Discharge Manifold Rearward
00137-7

Discharge Manifold Forward

The discharge manifold must be inthe forward position
when the pump is in operation. To reposition the
manifold, loosen the wing nuts and slide the manifold
forward and sideways or rearward as required and
retighten nuts.

CAUTION: Avoid excessive pressure when using
the quick fill attachment. The rubber plugs in-
stalled in the manifold may be forced out under
pressure.

- 12/92



MACHINE OPERATION

If either of the end pump hoses should run off the back
plate, loosen the hose clamp on the intake manifold
and rotate the hose as follows:

61010-5

For the right hand hose (facing the pump from front of
planter) twist the hose 1/4 turn in the clockwise direc-
tion.

For the left hand hose (facing front of pump) twist the
hose 1/4 turn in the counter-clockwise direction.

Retighten hose clamp.

6-22

OPTIONAL PISTON PUMP

69922-31

If the machine is equipped with the piston pump option,
the rate of liquid fertilizer application is determined by
the piston pump settings.

The delivery rate chart found at the end of this section
provides an approximate application rate only. Actual
delivery will vary with temperature and the particular
fertilizer being used.

The operator and instruction manual shipped with the
pump and flow divider should be kept and stored with
this manual for future reference.

CLEANING

The tanks and all hoses are made of sturdy plastic and
rubber to resist corrosion. However, the tanks, hoses
and metering pump should be thoroughly cleaned with
water at the end of the planting season or prior to an
extended period of non-use. Do not allow fertilizer to
crystalize due to cold temperature or evaporation.

12/92



MACHINE OPERATION

CHECKING SEED POPULATION

1. Tie up one or more sets of closing wheels by running
a light chain between the hopper support panel and
closing wheels. It may be necessary 1o decrease
closing wheel arm spring tension.

LOOGS

2. Plant a short distance and check to see if seed is
visible in the seed trench. Adjust planting depth to a
shallower setting if seed is not visible and recheck.
50677-13

Planting Depth@
Adjustment

l_,.__-.-—-b
Deeper Shallower

3. Measure 1/1000 of an acre. See chart for correct
distance for row width spacing being planted. For
exampite, if planting 30" rows 1/1000 of an acre would
be 175",

LENGTH OF ROW IN FEET AND INCHES
Fraction Row Width
Of Acre 15" 30"
1/1000 34'10" 17'5"

NOTE: When planting with closing wheels raised
and planting depth set shallow, seeds may bounce
or roll affecting seed spacing accuracy.

6-23

4. Count seeds in measured distance.

5. Multiply the number of seeds placed in the 1/1000
of an acre by 1000. This will give you total population.

EXAMPLE: With 30" row spacing 17'5" equals 1/1000
acre.

26 Seeds

Counted x 1000 = 28,000 Seeds Per Acre

Seed count can be affected by drive ratio between
drive wheel and seed meter, fire pressure and/or seed
meter malfunction.

If seed check shows the average distance between
seeds in inches is significantly different than the seed
rate charl indicates, first check drive ratio between
drive wheel and seed meter. Check drive wheel air
pressure, check for incorrect sprocket(s) in drive line
and check drive and driven sprockets in transmission
for proper selection.

Second, check for seed meter malfunction. For ex-
ampile, if spacing betweenkernels of com atthe trans-
mission setling being used is 8" and a gap of 16" is
observed, afinger has lost its seed and not functioned
properly. lf two seeds are foundwithin a short distance
of each other, the finger has metered two seeds in-
stead of one.

See "Finger Pickup Corn Meter Troubleshooting” and/

or "Brush-Type Seed Meter Troubleshooting” in the
Row Unit Operation Section of this manual.

12/92



MACHINE OPERATION

Determining Pounds Per Acre
(Brush-Type Seed Meter)

To determine pounds per acre:

Seeds Per Seeds Per Pounds
Acre On + Pound From = Per
Chart Seed Tag Acre
On Bag
To determine bushels per acre:
Pounds Unit Weight Bushels
Per Acre + Of Seed = PerAcre

The unit weight of:
1 Bushel Soybeans = 60 Pounds
1 Bushel Cottonseed = 32 Pounds
1 Bushel Milo = 56 Pounds

If seeds per pound information is not available the
following is an average:
2,600 seeds per pound for medium size soybeans
15,000 seeds per pound for medium size milo
4,500 seeds per pound for medium size cotton

If seed check shows planting rate is significantly differ-
ent than seed rate chart shows or if a particular meter
is not planting accurately, remove seed disc and check
meter for buildup of foreign material in the meter or the
brush. Checkthe brushfor damaged bristies. Remove
foreign material from meter and replace upper and
lower brushes if necessary.

CHECKING GRANULAR CHEMICAL
APPLICATION RATE

Many things can affect the rate of delivery of granular
chemicals. Temperature, humidity, speed, ground
conditions, flowability of different material or any ob-
struction in the meter.

6-24

Afield check is important to determine correct applica-
tion rates.
60569-39

To check, fill insecticide and/or herbicide hoppers.
Attach acalibratedvialto each granular diffuser. Lower
the planter and proceed as follows.

NOTE: It is not necessary for seed meter clutch to
be engaged during test. Disengage clutch to avoid
dropping seed.

Drive 1320 feet at planting speed. Weighthe chemical
in ounces that was caught in one vial. Multiply that
amount by the factor shown to determine pounds per
acre.

LBS. PER ACRE FACTOR FOR GIVEN WIDTH
Row Width Factor
30 Inch 0.83

EXAMPLE: You are planting 30" rows. You have
planted for 1320 feet at the desired planting speed.
You caught 12.0 ounces of chemical in one vial. 12.0
ounces times 0.83 equals 9.96 pounds per acre.

NOTE: It is important to check calibration of all
rows.

Metering Gate

Use the metering gate setting for distributing insecti-
cide or herbicide as a starting point. The chartis based
on a5 miles perhourplanting speed. Forspeeds faster
than 5 miles per hour a higher gate setting should be
used. Forspeeds slower than 5 miles per hour a lower
gate setting should be used.

A WARNING: Agricultural chemicals can be
dangerous if not selected and handled with care.
Always read and follow directions supplied by the
chemical manufacturer.

12/92




MACHINE OPERATION

GENERAL PLANTING RATE INFORMATION

These planting rate charts are applicable to KINZE Model 2500 Planters. See “Tire Pressure” for recommended tire
pressures.

IMPORTANT: The sprocket combinations listed in these charts are best for average conditions. Changesin
sprocket combinations may be required to obtain desired planting population. TQ PREVENT PLANTING
MISCALCULATIONS, MAKE FIELD CHE BE E YOU ARE TING AT THE DESIRED RAT

The size and shape of seed may affect the pianting rate.

Finger Pick m Meler
Larger grades will generally plant more accurately atthe high end of the ground speed range than small grades. Higher

than optimum speeds may result in population rate increase or higher incidence of doubles, particularly with small
seed.

Brush-T Meter n, Mil rghum. Acid-delin n

Rate charts are given in seeds per acre as well as seed spacing in inches rounded off to the nearest tenth of an inch.
Because of the large range in seed size, pounds per acre is not a suggested method of selecting transmission settings.
Whenusing smaller size seeds it may appear the pounds per acre is below what was expected and vice versaon large
seed. To determine pounds per acre, use the formula given in "Determining Pounds Per Acre { Brush-Type Seed
Meten)" in the "Checking Seed Population” section of this manual.

Seed population per acre with 15" rows will be double the rate for 30" rows at the listed sprocket combination.

In some cases when planting in 15" rows, a 2 to 1 drive reduction package may be required to obtain the desired
population and seed spacing.

Planter Drive Sprocket:
34 Tooth For 2 To 1 Drive Ratio
17 Tooth For 1 To 1 Drive Ratio

NOTE: Use of the 2 to 1 drive reduction package will reduce the planter transmission speed. The seeding
rate will be approximately 1/2 of the chart reading when using the 2 to 1 drive reduction package. Planting
speed can affect actual seeding rate. Make a field check and adjust setting in the transmission as needed
to obtain the desired seed drop.

6-25 12/92



MACHINE OPERATION

20 PLANTING RATES FOR FINGER PICKUP GHiRHE
APPROXIMATE SEED POPULATIONS/ACRE FOR 30" ROW WIDTH

Average

Recommended Seed

Speed Range Spacing

30 Inch Row (MPH) in Inches
16,186 4t08 12.9
16,785 4t08 12.5
17,431 4t08 12.0
18,090 4108 11.6
18,128 4t08 11.5
18,760 4108 111
18,883 4t08 11.1
19,481 4108 10.7
19,704 4108 10.6
20,261 4t08 10.3
21,104 4108 9.9
21,898 4108 9.5
22,022 4t08 9.5
22,709 4108 9.2
22,850 4108 9.2
23,583 4108 8.9
23,697 4108 8.8
23,802 4t08 8.8
23,853 41075 8.8
24 526 41075 85
24,608 4t07.5 8.5
24,684 4t075 8.5
24,755 4t075 8.4
25,548 4t075 8.2
25,592 41075 8.2
25,633 4t07.5 8.2
25,671 41075 8.1
25,707 41075 8.1
26,659 4t07 7.8
27,646 4t07 7.6
27,684 4t07 7.6
27,770 4t07 7.5
27,818 4107 7.5
28,709 4106.5 7.3
28,791 4106.5 7.3
28,977 41t06.5 7.2
29,795 410 6.5 7.0
29,858 4106.5 7.0
29,991 4t06.5 7.0
30,1386 4t06.5 7.0
31,102 3106 6.7
31,295 3106 6.7
32,271 31055 6.5
32,454 3t05.5 6.5
33,674 3t05.5 6.2
35,077 3to5 6.0
36,068 3t05 5.8
36,480 3105 57
37,636 3to5 5.6
37,883 3105 5.5
39,204 3t04.5 5.3
39,287 3to45 5.3
40,772 3to 45 5.1
42,340 3to45 4.9
43,908 3t045 4.8

IMPORTANT: See “General Planting Rate Information” and "Checking Seed Population” pages for additional informa-
tion. Always check seed population in the field to ensure planting rates are correct.

6-26 12/92



MACHINE OPERATION

Z2214/RH

PLANTING RATES FOR | SEED METERS

APPROXIMATE SEEDS/ACRE FOR 30" ROW WIDTH

Average
Seed
Spacing
In

30 iInch Row Inches 30 Inch Row Inches

80,928 2.6 64,742 3.2

83,926 25 67,141 3.1

87,154 2.4 69,723 3.0

90,449 2.3 72,359 2.9

93,799 2.2 75,039 2.8

94,416 2.2 75,533 2.8

98,521 2.1 78,817 2.7
101,303 2.1 81,042 2.6
105,524 2.0 84,419 2.5
109,491 1.9 87,593 2.4
110,112 1.9 88,090 2.4
114,252 1.8 91,402 2.3
118,483 1.8 94,786 2.2
119,263 1.8 95,410 2.2
123,040 1.7 98,432 2.1
123,773 1.7 99,018 2.1
127,962 1.6 102,370 2.0
128,357 1.6 102,686 2.0
133,294 1.6 106,635 2.0
138,420 1.5 110,736 1.9
139,089 1.5 111,271 1.9
144,884 1.4 115,907 1.8
148,975 1.4 119,180 1.8
149,955 14 119,964 1.7
155,509 1.3 124,407 1.7
161,355 1.3 129,084 1.6
162,270 1.3 129,816 1.6
168,371 1.2 134,696 1.6
175,386 1.2 140,309 1.5
180,338 1.2 144,270 1.5
182,402 1.1 145,922 14
189,417 1.1 151,534 1.4
196,433 1.1 157,146 1.3
203,861 1.0 163,089 1.3
211,702 0.9 169,362 1.2
219,542 0.9 175,634 1.2

IMPORTANT: See “General Planting Rate Information” and “Checking Seed Population” pages for additional
information.

NOTE: When using the 2 to 1 Drive Reduction Package, rates will be approximately 1/2 of given numbers.

IMPORTANT: Always check seed population in the field to ensure planting rates are correct.
6-27 12/92



MACHINE OPERATION

RH/Z218

PLANTING RATES FOR PE SEED METERS (Continued)

APPROXIMATE SEEDS/ACRE FOR 30" ROW WIDTH

Aveorage Average
Sead Seed
Spacing Spacing
In in
30 Inch Row inches 30 Inch Row Inches
48,557 4.3 40,464 52
50,356 4.2 41,963 5.0
52,292 4.0 43,577 4.8
54,269 3.9 45 225 4.6
56,279 3.7 46,900 4.5
58,650 3.7 47,208 4.4
59,113 3.5 49,261 4.2
60,782 3.4 50,652 4.1
683,314 3.3 52,762 4.0
65,695 3.2 54,746 3.8
66,067 3.2 55,058 3.8
68,551 3.0 57,126 3.7
71,090 2.9 58,242 3.5
71,558 2.9 59,631 35
73,824 2.8 61,520 3.4
74,264 2.8 61,886 3.4
76,772 2.7 63,981 3.3
77,014 2.7 64,178 3.3
79,976 2.6 66,647 3.1
83,052 2.5 69.210 3.0
83,453 2.5 69,544 3.0
86,930 2.4 72,442 2.9
89,385 2.3 74,488 2.8
89,973 2.3 74978 2.8
93,305 2.2 77,755 2.7
96,813 2.2 80,678 2.6
97,362 2.1 81,135 2.6
101.023 2.1 84,185 2.5
105,232 2.0 87,693 2.4
108,233 1.9 90,169 2.3
108,441 1.9 91,201 2.3
113.6850 1.8 94.709 2.2
117,860 1.8 98,218 2.1
122,317 1.7 101,930 2.1
127,021 1.6 105,851 2.0
131,725 1.6 109,771 1.9

IMPORTANT: See “General Planting Rate Information” and “Checking Seed Population” pages for additional
information.

NOTE: When using the 2 to 1 Drive Reduction Package, rates will be approximately 1/2 of given humbers.

IMPORTANT: Always check seed population in the field to ensure planting rates are correct.
6-28 12/92



MACHINE OPERATION

2202

£ SEED METERS (Continued)
APPROXIMATE HILLS/ACRE FOR 30" ROW WIDTH

Due to variations in cotton seed size, meters equipped with the 12 cell acid-delinted hill-drop cotton disc will plant
from 3 to 6 seeds per cell.

‘determine desired hill spacing and select the transmission ratio closest to the
hill spacing in inches on the chart. To decrease population increase spacing. To increase population decrease
spacing.

determine average seeds per hill and hills per acre by doing a field check. Measure
1/1000 of an acre (1/1000 acre = Length of row 17' 5" for 30" row width). Multiply average seeds per hill by hills per
acre. EXAMPLE: 4 seeds per hill x (13 hilis x 1000) = 52,000

Average
ell:Hill-drop: Cotton; Acid-delinte Hill Spacing
30 inch Row In Inches
16,186 12.9
16,785 12.5
17,431 12.0
18,090 11.6
18,760 11.1
18,883 111
19,704 10.6
20,261 10.3
21,105 9.9
21,898 9.5
22,022 8.5
22,850 8.2
23,697 8.8
23,853 8.8
24,608 8.5
24,755 8.4
25,592 8.2
25,671 8.1
26,659 7.8
27,684 7.6
27,818 7.5
28,977 7.2
29,795 7.0
29,991 7.0
31,102 6.7
32,271 6.5
32,454 6.5
33.674 6.2
35,077 6.0
36,068 5.8
36,480 5.7
37,883 55
39,287 53
40,772 5.1
42,340 4.9
43,908 4.8

IMPORTANT: See “General Planting Rate Information” and “Checking Seed Popuiation” pages for additional
information.

NOTE: When using the 2 to 1 Drive Reduction Package, rates will be approximately 1/2 of given numbers.

IMPORTANT: Always check seed population in the field to ensure planting rates are correct.
6-29 12/92



MACHINE OPERATION
APPLICATION RATES

APPROXIMATE POUNDS/ACRE AT 5 MPH FOR 30" ROW WIDTH

30 Inch Row

CLAY GRANULES

4.9
5.4
6.1
6.9
7.7
8.5
9.6
10.7
11.4
13.1
14.2
155
16.4
17.2
18.8
20.9
23.0
241
25.4
27.8
29.6

2.9

4.9

5.3

6.3

7.8

8.9
10.2
11.2
12.6
14.1
15.5
17.5
19.4
21.8
24.3
25.7
27.6
29.6
32.0
34.4
36.9

IMPORTANT: The above chart represents average values and should be used only as a starting point. The
granular chemical flows through the given meter opening at a nearly uniform rate regardiess of roller speed.
Your actual rate will vary depending upon the insecticide you are using, your planting speed and your plant
population. Planting speed/ground speed has the greatest affect on application rate.

Your actual rate must be checked in the field with the actual insecticide that you are using and at the speed
and population at which you will be planting.

6-30 12/92



MACHINE OPERATION

PPLICATION RATES

APPROXIMATE POUNDS/ACRE AT 5 MPH FOR 30" ROW WIDTH

CLAY GRANULES

30 inch Row

4.7
5.2
5.8
6.5
7.3
8.2
9.0
9.9
10.7
11.6
12.6
13.6
14.6
15.7
17.0
18.1
19.4
20.9
22.6
24.3
26.7

IMPORTANT: The above chart represents average values and should be used only as a starting point. The
granular chemical flows through the given meter opening at a nearly uniform rate regardless of roller speed.
Your actual rate will vary depending upon the herbicide you are using, your planting speed and your plant
population. Planting speed/ground speed has the greatest affect on application rate.

Your actual rate must be checked in the field with the actual herbicide that you are using and at the speed and
population at which you will be planting.

6-31 12/92



MACHINE OPERATION

: APPLICATION RATES

APPROXIMATE RATE IN POUNDS PER ACRE

Low Rate Setting High Rate Setting |
30 Inch Row 30 Inch Row
36 109
39 120
47 144
50 153
52 158
58 174
67 200
81 241
93 278
111 332
116 347
122 365
127 382
146 440
161 482
193 578
244 730

NOTE: Uneven delivery may result in attempting to use lower rates than indicated by the chart.

Direction
Of Rotation

High Rate Position Low Rate Position

Above chart for planters equipped with contact drive. See “Tire Pressure” for recommended tire pressures.
This chart was calculated with a bulk density of 65 pounds per cubic foot.
IMPORTANT: Fertilizer application rates can vary from the weights calculated in the above chart. To prevent

application miscalculations, make field checks to be sure you are applying fertilizer at the desired rate.

To check the exact number of pounds your fertilizer attachment will actually deliver on a 30 inch row spacing, proceed
as follows:

Remove one spout from one of the fertilizer hoppers and attach a container under the opening. Engage the fertilizer

attachment and drive forward for 174 feet. Weigh the amount of fertilizer caught in the container and multiply that
amount by 100. The result will be the pounds of fertilizer delivered per acre when planting in 30 inch rows.

6-32 : 12/92



MACHINE OPERATION

P APPLICATION RATES

GALLONS PER ACRE

30 Inch Row

6.9

8.8

9.3

12.6

13.4

14.7

16.0

17.0

19.9

211

21.2

22.5

26.9

30.3

36.2

38.6

41.0

48.1

51.1

52.1

*Optional sprocket.
Above chart for planters equipped with contact drive. See “Tire Pressure” for recommended tire pressures.
This chart was calculated based on a solution weighing ten pounds per galion.

IMPORTANT: Fertilizer application rates can vary from the above chart. To prevent application miscalcula-
tions, make field checks to be sure you are applying fertilizer at the desired rate.

6-33 12/92



MACHINE OPERATION

APPLICATION RATES

GALLONS PER ACRE

6 Row 30 6.9 13.9 20.8 27.7 34.7 41.6 48.5 55.5 62.4 69.3

8 Row 30 5.2 10.4 15.6 20.8 26.0 31.2 36.4 41.6 46.8 52.0

Above chart for planters equipped with contact drive and 50 tooth drive sprocket and 23 tooth driven sprocket.
See “Tire Pressure” for recommended tire pressures. Chart is based on average wheel slippage and liquid
viscosities.

This chart was calculated based on a solution weighing ten pounds per galion.

IMPORTANT: Fertilizer application rates can vary from the above chart. To prevent application miscalcula-
tions, make field checks to be sure you are applying fertilizer at the desired rate.

6-34 12/92



ROW UNIT OPERATION

PLANTING DEPTH

Planting depth is maintained by the row unit gauge
wheels. To increase or decrease the planting depth,
firstraise the planterto remove weight fromthe wheels.
Then lift the depth adjustment handle and reposition it
forward to decrease depth or rearward to increase
planting depth. Adjust all units to the same depth
initially. Then lower the planter and check operation
and planting depth of all row units. It may be necessary
to readjust some rows to obtain uniform operation.

A WARNING: Never work under the planter
while in raised position without using safety lock-
ups.

50677-13

Planting "
_ Adjustment

7-1

CLOSING WHEEL PRESSURE

Atter adjusting for planting depth, check the operation
of the closing wheels. The closing wheels should
gently close the row without sinking in or compacting
the soil. To increase spring pressure on the closing
wheels, turn the adjustment bolt located at the rear of
the closing wheel armin a clockwise direction. Turning
the bolt counterclockwise decreases spring tension.

Adjust all row units to a similar setting. Tension setting
can be determined by checking the position of the
tension spring through the viewing slot on top of the
closing wheel arm. When planting in light soil at
average depth (approximately 2") start by setting the
dimension between the bolt head and the rear edge of
the spring plug at 2 inches. Formedium soil at average
depth, increase springtensionto obtain 1 1/2" between
the bolt head and spring plug. For heavy soil and
average planting depths of 2 to 3 inches, set the bolt
dimension at approximately 1".

IMPORTANT: Infield conditions that require alight
soil setting of more than 2", it is recommended that
a jam nut be placed on the bolt and tightened
against the spring plug. This will prevent bolt loss
when operating with minimum spring tension.
50677-13

C!osing Wheel
Lateral Adjustment

Closing Wheel
Pressure Adjustment

CLOSING WHEEL LATERAL
ADJUSTMENT

Slotted holes in the wheel arm stop allow for lateral
adjustment of the closing wheel assembly.

Loosen hardware which attaches the closing wheel
arm to the wheel arm stop. Shift the closing wheel
assembly within the limits of the adjustment slots until
the closingwheels are aligned withthe row unit. Tighten
hardware.

WARNING: Raise planter and install cylin-
der lockups before making closing wheel adjust-
ments.

12/92



ROW UNIT OPERATION

SEED METER DRIVE RELEASE

The seed meter drive is equipped with aclutch release
mechanism that allows the drive to be disconnected
from the seed metering unit. Disconnecting the drive
allows the operator to check granular chemical appli-
cation rates without dropping seed. It also allows one
or more of the rows to be disconnected when finishing
fields.

60569-43

To disengage the drive, lift the release handle and pull
outward until the handle locks in the slot in the side of
the hopper side panel. To engage the row unit, lift and
unlatch the handle. Spring tension will return the
mechanism to the drive position.

Erratic seed spacing may result from misalignment
between the drive coupler and seed meter input shatt.
Misalignment may cause momentary stoppage of brush-
type meter seed disc. Check alignment after initial in-
stallation. If adjustment is required, refer to "Meter
Drive Adjustment" for correct procedure.

FINGER PICKUP CORN METER

Refer to the planting rate charts for recommended
seed drive transmission sprocket combinations.
60620-14

IMPORTANT: To provide efficient operation of the
finger pickup corn meters and extend the life of
components, sprinkle a teaspoon of powdered
graphite over the top of the seed twice daily. The
graphite will filter down into the seed pickup mecha-
nism and provide lubrication.

537611

See "Finger Pickup Corn Meter Troubleshooting” and
"Finger Pickup Corn Meter Inspection/Adjustment" for
additional information.

12/92



ROW UNIT OPERATION

BRUSH-TYPE SEED METER

60607-40

N\ 80 Cell Soybean Disc
Shown

The following seed discs are available for use with the
brush-type seed meter:

Soybean: 60 cells to meter seed
sizes from 2200 to 4000 seeds
per pound (Black color-coded).

Specialty soybean: 48 cells to
meter seed sizes from 1400 to
2200 seeds per pound

(Dark blue color-coded).

Large milo/grain sorghum:

30 cells to meter seed sizes from
10,000 to 16,000 seeds per pound
(Light blue color-coded).

High rate milo/grain sorghum: ~
60 cells to meter seed sizes from
12,000 to 18,000 seeds per pound
(Red color-coded).

Small milo/grain sorghum:

30 cells to meter seed sizes from
14,000 to 20,000 seeds per pound
(Red color-coded).

High rate large milo/grain
sorghum:

60 cells to meter seed sizes from
10,000 to 14,000 seeds per pound
(Yellow color-coded).

to meter seed sizes from 4200 to
5200 seeds per pound
(White color-coded).

fl/)
Cotton, acid-delinted: 30 cells 5

Large cotton, acid-delinted:
36 cells to meter seed sizes 3800
to 4400 seeds per pound

(Tan color-coded).

High Rate cotton, acid-delinted:
48 cells to meter seed sizes 4200
to 5200 seeds per pound
(Light green color-coded).

Hill-drop cotton, acid-delinted:
12 cells, 3 to 6 seeds/cell, to meter
seed sizes from 4000 to 5200
seeds per pound

{Brown color-coded).

When installing the seed disc onto the meter hub, turn
the disc counterclockwise while tightening the twowing
nuts that retain the disc. The seed disc should have
only slight resistance when rotated counterclockwise
after wing nuts are tight.

The brush-type seed meter attaches to the seed hop-
per in the same manner as the finger pickup corn
meter. Secure to bottom of seed hopper with two 5/16"
flanged hex nuts. DO NOT OVER TIGHTEN.

Erratic seed spacing may result from misalignment
between the drive coupler and seed meter input shatt.
Misalignment may cause momentary stoppage of seed
disc. Check alignment after initial installation. If
adjustment is required, refer to “Meter Drive Adjust-
ment” for correct procedure.

12/92



ROW UNIT OPERATION

IMPORTANT: Use powdered graphite or talc with
each hopper fill of seed. Additional graphite ortalc
may be required to retard buildup of seed treat-
ments on meter components. Frequency of moni-
tor seed tube cleaning may be affected due to use
of additional graphite or talc.

§3761-1

One tablespoon of powdered graphite per hopper fill
of seed should be added to the seed each time the
hopper is filled. This prolongs the lite of the seed meter
components, reduces buildup of seed treatment on
components in the meter and improves seed spacing.

Talc seed lubricant may be used in lieu of graphite to
reduce seed treatment buildup on seed disc and meter
components and willimprove meter performance. Coat
seeddisc and brushes with talc before installing meter.
Fill hopper 1/2 full of seed, add 1/4 cup of talc and mix
inthoroughly. Finishfilling hopper, addanother 1/4 cup
of talc and mix thoroughly. Adjust rate of talc use as
needed so all seeds are coated, while avoiding a
buildup of talc in the bottom of the hopper. Humid
conditions and/or small sized seeds with exira seed
treatment may require as much as one cup of talc per
hopper to prevent seed treatment buildup on seed
discs and/or brushes.

CAUTION: Some liquid seed treatments or inocu-
lants may cause buildup on the seed disc orbrush.
Check frequently for proper population and/or seed
delivery when using any liquid seed treatment. All
seed treatment should be thoroughly mixed with the
seed per the manufacturer's recommendations. Seed
treatment dumped on top of the seed atter the hopper
is filled, and not mixed properly will cuase bridging of
the seed in the meter, reducing population or stopping
the meter fromplanting. Additional graphite ortalc may
be required to retard buildup of seed treatments on
meter components.

7-4

IMPORTANT: Foreign material, such as hulls,
stems, etc., may affect seed delivery. Clean seedis
required to ensure accurate seed metering from
the brush-type seed meter. Seed discs should be
removed dally to check for buildup of foreign ma-
terial, such as hulls, in the seed meter or the
brushes.

Refer to the planting rate charts in this manual for rec-
ommended seed meter drive transmission sprocket
combinations.

12192



ROW UNIT OPERATION

SEED HOPPER

60620-69

The seed hopper has a capacity of 1.6 bushels.

Whenfilling the seed hopperuse clean seed and make
certain there are no foreign objects in the hopper.
Replace hopper lids after hoppers are filled to
prevent the accumulation of dust ordirt in the seed
meter which will cause premature wear. See "Fin-
ger Pickup Corn Meter Lubrication" and/or "Brush-
Type Seed Meter Lubrication".

Periodically empty the hoppers completely to remove
any foreign objects and ensure proper seed meter
operation. To empty hopper disengage drive release
and hopper latch and lift hopper off the hopper support.
See "Meter Drive Release".

7-5

GRANULAR CHEMICAL HOPPER

617662

The granular chemical hopper has a 70 pound capac-
ity. Withthe use of a hopper divider the hopperhas two
compartments with a 35 pound capacity in each.

Be sure no foreign objects get into the hopper when it
is being filled. Replace the hopper lids after filling the
hoppers to prevent the accumulation of dirt and mois-
ture buildup.

The metering gate located to the bottom of the hopper
regulates the application rate. See “Dry Insecticide
and Dry Herbicide Application Rate Charts” in this
manual. Calibrate using the chemical manufacturer's
instructions.

A DANGER: Agricultural chemicals can be
dangerous. Improper selection or use can seri-
ously injure persons, animals, plants, soil or other
property. BE SAFE: Select the right chemical for
the job. Handleit with care. Followtheinstructions
on the container label.

The granular chemical clutch drive coupler and meter
shaft can be disengaged and engaged by turning the
throwout knob located at the rear of the hopper support
panel. To engage the drive turn the knob 1/4 turn
clockwise. To disengage the drive turn the knob 1/4
turn counterclockwise. Slotted holes in the hopper
support panel and clutch housing allow for alignment
adjustment between the clutch drive coupler and meter
shaft.

54948-18

Disengage




ROW UNIT OPERATION

SEED METER DRIVE ADJUSTMENT

IMPORTANT: The seed meter drive coupler must
be properly aligned with the meter input shaft.

Improper alignment between the drive coupler and
input shaft of the meter can cause the meter housing to
flex as the meter rotates. This continual flexing of the
meter housing can cause damage to the housing. Any
time the hopper support panel is removed or replaced
vertical and horizontal alignment should be checked.
61658-27

DrveCouplr

v
¥

To check alignment:
+ Inspect meter input shaft to make sure drive pin is
centered.

« Install hopper with meter onto support panel. Latch
hopper.

+ Rotate meter input shaft so drive pin is vertical.

+ Rotate drive clutch so slots in coupler are vertical.

» Engage clutch.

« Clutch coupler should engage meter shaft freely with
equal amount of pin extending beyond each side of
drive coupler.

» Disengage clutch.

+ Rotate both meter shaft and drive clutch to the hori-
zontal position.

+ Re-engage clutch,

» Clutch coupler should engage meter shaft freely with
equal amount of pin extending beyond each side of
drive coupler.

To adjust drive clutch:

» Slightly loosen both 5/16" cap screws.

* Move clutch assembly to correct any misalignment.
= Tighten both 5/16" cap screws.

60569-12

PUSH UNIT LOCKUPS

Pushunit lockups are designed to allow the push units

to be locked in the raised position.
60569-6 .

Raised Position

To lock in raised position:

1. With the planter in the raised position, place a
wooden (approximately 8")block under the disc opener
assembly of each push unit. (Or use other means of
raising each push unit.)

2. Lowerthe planter untilthe push unitis in the extreme
raised position.

3. Rotate both right hand and left hand lockups into
place under the push unit stops as shown in the
"Raised Position" photo.

4. Raise planter.

5. Remove wooden blocks.
60569-9

antlng Posmo

To release lockups:

Reverse of above procedure. At Step 3, rotate lockups
out from under the push unit stops as shown in "Plant-
ing Position" photo.

A DANGER: Always install all safety lockups
or lower planter to the ground before working
under or around the machine.

12/92



ROW UNIT OPERATION

ROW UNIT CHAIN ROUTING

For properoperation andto minimize wear, the row unit
drive chains must be properly tensioned and aligned.

Inspect and replace weak, worn or broken springs and/
or idlers and idler bushings.

60569-56

Row Unit Meter Drive

54948-12

Push Unit Meter Drive

QUICK ADJUSTABLE DOWN FORCE
SPRINGS

Quick adjustable down force springs are designed to
increase penetration in hard soil and keep the row unit
from bouncing in rough field conditions.

Two springs per row, one on the L.H. parallel arms and
oneonthe R.H. parallel arms, are usedunless equipped
with row unit mounted no till coulters. Four springs per
row are used with row unit mounted no il coulters. Two
springs per row are used with frame mounted coulters,
row unit mounted and frame mounted disc furrowers
and row unit mounted bed levelers.

60569-36

Two Springs Per Row (Dual)

60669-33

)

Four Springs Per Row (Quad)
(Used only in conjunction with row unit mounted
no till coulters)

12/92



ROW UNIT OPERATION

There are four positions for spring tension adjustment.
Position one allows for minimum down pressure and
position four for maximum down pressure.

Loogs

PIN LOCATION

Position 3

7-8

Position 4

To adjust spring tension, raise planter and remove
spring mount pin at top of spring. Slide mount to
desired position and install pin.

NOTE: It is necessary for the operator to adjust
springs according to field conditions. If springs
are adjusted for too much down pressure for fieid
conditions, it is possible forthe row unitsto lift the
planter to the extent that the drive wheels do not
make sufficient contact. Too much down pressure
in soft field conditions can cause the row unit to
run too deep.

A DANGER: Always install safety lockupsor
lower machineto the ground before working under
or around the machine.

NOTE: Springs must always be installed with open

side of spring hooks toward seed hopper to pre-
vent binding on spring mount adjustment pin.

12/92



ROW UNIT OPERATION

FRAME MOUNTED COULTER

The frame mounted coulter is designed to allow re-
quired spring down pressure on the coulter for maxi-
mum penetration while exerting less load shockonthe
row unit.

The frame mounted coulter can be used with or without
the depth control bar instalied. In most applications,
especially in rocky planting conditions, the depth con-
trol bar should not be used. Use of the depth control
bartransfers downforce fromthe coulterto the rowunit
making less down force available o the coulter blade.

58314-14

DEPTH ADJUSTMENT
{Without Depth Control Bar Installed)

When the depth control bar is not used, operating
depth of the coulter blade is determined by adjusting
the depth adjustment bolt and positioning of the blade
assembly in the fork mount. The depth adjustment boit
will stop downward travel of the coulter arm assembly.
One turn of the adjusting bolt will change depth setting
approximately 1/4". Initial setting of the depth adjust-
ment bolt should be with approximately 1 3/8" of thread
showing. With this setling andthe bar height at 21", the
coulter depth will be approximately 2" with coulter
mounting spindie in top hole. Turnthe adjustment bolt
clockwise to decrease operating depth. Turnthe depth
adjustment bolt counterclockwise to increase operat-
ing depth.

e

In certain applications it is desirable to use the depth
control bar. Inuneven terrain, use of the depth control
bar allows greater depth control. The up and down
movement of the row unit allows the coulter to move up
and down at a rate of approximately 1/2 that of the row
unit, maintaining a more uniform operating depth.
When using the disc furrower attachment, the depth
control bar should always be used as operating depth
of the coulter is critical for the disc furrowers to operate
with minimal gouging.

Depth Adjustment Clamp

DEPTH ADJUSTMENT
{With Depth Contro! Bar Installed)

When using the depth control bar, down force springs
must be located in the forward position and the depth
adjustment bolt used only to attach the depth adjust-
ment clamp 10 the coulter assembly. Operating depth
of the coulter blade is adjusted by positioning the blade
assembly in the fork mount. Four blade mounting
adjustment positions are available at 1/2" increments.
Initial position of the blade assembly should be the top
hole. This positionwill locate the coulter blade approxi-
mately 1/4" shallower than the row unit opener blade.
in heavy residue it may be desirable to position the
blade assembly inthe second positionto insure thatthe
residue is cut and not forced down into the seed zone.
Additional holes are used to compensate for coulter

blade wear.
§56314-1

12/92



ROW UNIT OPERATION

Down force adjustment is made by tightening or
loosening the spring adjustment boit. With the planter
in the raised position, turn the bolt clockwise to in-
crease down force or counterclockwise 1o decrease
down force. Set all rows equally.

Pounds Down

Pounds Down

Compressed | Pressure With Pressure With
Spring Blade 1/2" Blade 4"
Length Above Maximum | Above Maximum

{Including Washer)] Down Position | Down Position

11 5/16

A5B49rev

Compressed
Spring
Length

NOTE: Excessive down forcemay cause increased
wear on components.

The coulter blade can be aligned with the row unit disc
opener by moving the spacer washers from one side of

the coulier blade hub to the other.
56314-12

Field adjustment should be made as needed. Operat-
ing height of the planter frame will affect operating
depth of the frame mounted coulter.

7-10

DISC FURROWERS
{For use with Frame Mounted Coulter)

Disc furrowers for use with the frame mounted coulter
may be equipped with either 12" solid blades or 12"
notched blades.

Disc furrowers are used to clear crop trash, dirt clods
and dry soilfromin front of the row units for a clean and
smooth seedbed. Nolchedblades are usedforheavier
{rash conditions. The notched blades cut crop residue
and move it aside to prevent plugging or pushing the
s0il.

56314-19

Discs can be adjusted so front edges meel by a zg
spacer washers between the disc furrower arm and
frame mounted coulter fork mount.

Slotted holes in the frame mounted coutter fork mount
and in the disc furrower arm allow for vertical and
horizontal adjustment. Discs can be adjusted so the
front edges meet or one disc ¢can be moved to the rear
and the other to the front of the siot so cutting edge of
one disc overlaps the edge of the other disc.

56314-17

L

&

Slotted Holes

Initial setting for the disc furrowers is 1 3/4" shallower
than the coulter blade. Further adjustment may be
desired for various applications.

NOTE: The depth control bar should always be
used when the frame mounted coulter is equipped
with disc furrowers.

' 12/92



ROW UNIT OPERATION

ROW UNIT MOUNTED DISC FURROWER

The row unit mounted disc furrower may be equipped
with either 12" solid blades or 12" notched blades.

Disc furrowers are used to clear crop trash, dirt clods
and dry soil frominfront of the row units for a clean and
smooth seedbed. Notchedblades are usedfor heavier
trash conditions. The notched blades cut crop residue
and move it aside to prevent plugging or pushing the
soil.

59386-23

£ il
0B | vnch Pin

1<y,
e

59386-20

Vertical adjustment in 1/3" increments is possible by
removing the lynch pin which secures the vertical
supportarmand moving the support armup ordown as
required. Re-install lynchpin. Finer adjustmentcanbe
attained by removing the lynch pin and using the 5/8"
x 2 1/4" set screw to clamp the support arm in the
required position.

Slotted holes in the support arm where the discs are
mounted allow fore and aft adjustment of the discs.
Discs can be adjusted so the front edges meet orone
disc can be moved to the rear and the otherto the front
of the slot so cutting edge of one disc overlaps the edge
of the other disc. The dust cap must be removed to
make these adjustments.

ROW UNIT CHAIN SHIELD

RUBO15RUBO16

Row unit chain shields are designedforuse onconven-
tional row units when row unit mounted no till coulters
are used. The shields CAN NOT BE USED on inter-
plant push units or row units equipped with frame
mounted coulters, row unit mounted disc furrowers or
row unit mounted bed levelers.

The shield protects the row unit drive chain from dam-
age caused by residue in no till conditions.

12/92



ROW UNIT OPERATION

ROW UNIT MOUNTED NO TILL
COULTER

60569--42

Row unit mounted no till coulters with 1" rippled, 1"
fluted or 3/4" fluted blades may be used on plateless
row units and interplant push row units. (1" fiuted
shown)

Four quick adjustable down force springs are required
per row when using row unit mounted no till coulters.
See “Quick Adjustable Down Force Springs”.

Forproperoperationthe coulterblade should be aligned
in relation to the row unit double disc openers. The
coulter assembly can be adjusted by loosening the four
attaching bolts, moving coulter arm to align and tight-
ening the four attaching bolts.

The coulter blade can be adjusted to one of four 1/2"
incremental settings in the forked arm. Using the top
adjustment hole places the 16" coulter blade approxi-
mately 1/4" shallower than the row unit disc opener.
Using the second adjustment hole from the top places
the coulter blade approximately 1/4" below the row unit
disc opener. Usingthe third adjustment hole places the
coulter blade approximately 3/4" below the row unit
disc opener and using the bottom adjustment hole
places the coulter blade approximately 1 1/4" below
the row unit disc opener. Initially the blade should be
setinthe highest position. As the coulter blade wears
or the disc opener blades wear or for various planting
conditions the blade may be adjusted to one of the
three lower settings.

It is most desirable to run the coulter blade 1/4" shal-
lower than the row unit disc opener so it won'’t disturb
the seed bed belowthe seed trench opened by the
double disc opener.

7-12

In heavy residue it may be necessary to run the coulter
blade deeper to insure cutting of residue and prevent
pushing residue into the seed zone.

Operating depth can be checked by setting the planter
down on a level concrete floor and checking the rela-
tionship between the coulter blade and row unit opener
blade. Make sure the-planter is level and coulter is
square with the planter frame and aligned with the row
unit disc opener. :

12/92



ROW UNIT OPERATION

ROW UNIT GAUGE WHEEL COVER

60607-37

The row unit gauge wheel cover when installed on the
gauge wheel next to the transport and/or drive wheels
of the planter will aid inprotecting the row unit from rock
damage.

GRANULAR CHEMICAL RESTRICTOR
PLATE

65249-18

Direction

OfTIavet \ ::;-;

The granular chemical restrictor plate is designed for
use in the granular chemical hopper when granular
chemical application rates below 4 pounds are desired.

IMPORTANT: Check application rate of all rows in
the field with the granular chemical you are using
and at the speed and population at which you will
be planting. See "Checking Granular Chemical
Application Rate".

DANGER: Agricultural chemicals can be
dangerous. Improper selection or use can seri-
ously injure persons, animals, plants, soil or other
property. BE SAFE: Select the right chemical for
the job. Handle it with care. Followthe instructions
on the container label.

SPRING TOOTH INCORPORATOR

The spring tooth incorporator smooths the soil behind
the row unit and incorporates granular chemicals. The
two mounting chains on each spring tooth incorporator
should be adjusted so there is approximately

1/8" slack in the chain when the unit is lowered to
planting position.

00138-17

Mount ai

12/92



ROW UNIT OPERATION

CLOSING WHEEL TROUBLESHOOTING

Problem

Possible Cause

Solution

Closing wheels leave
severe imprint in soil.

Too much closing wheel
down pressure.

Adjust closing wheel pressure.

Closing wheel running on
top of seed furrow.

Improper centering.

Align. See "Closing Wheel
Lateral Adjustment”.

BRUSH-TYPE SEED METER TROUBLESHOOTING

Problem

Possible Cause

Solution

_.Low count

Meter RPM's too hi

all seeds dropped.

Seed size too large
for seed disc being used.

Reduce planting speed

Switch meter to different row. If
problem stays with same row,
replace sensor.

Switch to smaller seed or appropiate
seed disc. See "Brush-Type Seed
Meter" for proper disc for size of
seed being used.

edu nt

Low count at low RPMs and

higher count at higher RPMs.

Foreign material lodged in
upper brush.

Remove seed disc and remove
foreign material from between brush
holder and bristles. Clean with
compressed air

Low count at higher RPMs
and normal count at low
RPMs.

Seed disc worn in the
agitation groove area.

Replace disc.

“Incotrect seed rate
transmission setting.

Reset transmission.

p
at base of brush.

with compressed air. Reinstall.

7-14

12/92



ROW UNIT OPERATION

FINGER PICKUP CORN METER TROUBLESHOOTING

Problem

Possible Cause

Solution

One row not planting seed

Drive release not engage

Row unit drive chain off of sprocket

or broken.

Unit is skipping.

Foreign material or obstruction
in meter.

Broken fingers.

s

Clean out and inspect.

Replace fingers and/or springs as
required.

Planting too many doubles

“Worn'brush’in’ carrier plate.”

Planting too fast

Belt installed backwards.

Seed spacing not as indicated
in charts.

Wrong tire pressure.
Inconsistent seed size.

Inflate tires to correct air pressure.

har

g
spacing variations.

Do field check and adjust sprockets accordingly.

Seed tubes and/or openers
plugging.

Allowing planter to roll backward
when lowering.

Lower planter only when tractor is moving
forward.

Partially plugged seed tube.
Stallle

and clean.

Inspect

12/92




ROW UNIT OPERATION

7-16 12192



LUBRICATION

The following pages show the locations of all lubrica-
tion points. Proper lubrication of all moving parts will
help ensure efficient operation of your KINZE planter
and prolong the life of friction producing parts.

A DANGER: Always install safety lockups or
lower to the ground before working under the
machine.

LUBRICATION SYMBOLS

_—
Weekly

Lubricate atfrequency indicated with an SAE multipur-
pose type grease.

_A

s

Daily

Lubricate at frequency indicated with a high quality
SAE 10 weight oil or a quality spray lubricant.

SEALED BEARINGS

60569-33

A number of sealed bearings are used on your KINZE
planter to provide trouble free operation. These are
located in such areas as the drive shaft, row units and
transmissionbearings. Sealedbearings are lubricated
for life, and due to the seals, relubrication is not
practical.

CENTER POST

67976-13

The center post is clad with stainless steel. To prolong
service life keep stainless steel surface clean and free
of any lubrication.

CENTER POST AND POLY WEAR PAD REQUIRES

NO LUBIRCATION. ANY OIL OR GREASE WILL
ATTRACTDIRTAND ACCELERATE WEAROQNTHE

CENTER POST AND ON THE POLY WEAR PAD.

DRIVE CHAINS

All transmission and drive chains should be lubricated
daily with a high quality SAE 10 weight oil or a quality
spray lubricant. Extreme operating conditions such as
dirt, temperature or speed may require more frequent
lubrication. If a chain becomes stiff, it should be
removed, soaked and washed in solvent to loosen and
remove dirt from the joints. Then soak the chain in oil
so the lubricant can penetrate between the rollers and

bushings.

66337-12

12/92



LUBRICATION

69797-26

Reverser Plate Drive Chain
60569-56

Row Unit Meter Drive Chain
54848-12

Row Unit Granular Chemical Drive Chain
60569-46

er Drive Chain

Push Unit Met

8-2

69797-18

Planter Transmission Drive Chain

Interplant Drive Chain
69797-20

Dry Fertilizer Drive Chain

68922-32

Liquid Fertilizer Drive Chain (Optional Piston Pump)
: 12/92



LUBRICATION

69922-21

Liquid Fertilizer Drive Chain (Optional Squeeze
Pump)

BUSHINGS

Lubricate bushings at the frequency indicated.

Using a wrench, check each bolt for looseness. If bolt
is loose, it should be removed and the bushing in-
spected for cracks and wear. Replace bushing if
necessary. Only hardened flat washers should be
used. Replace damaged flat washers with proper
part. Torque bolt to 130 {t. Ibs.

59386-43

Row Unit and/or Push Unit Parallel Linkage
(8 per row)

8-3

Frame Mounted Coulter Paralle! Linkage
(10 per row)
Shown not installed on row unit for visual clarity.

59386-18

Row Unit Mounted Disc Furrower Parallel Link-
age (6 per row)

12/92



LUBRICATION

WHEEL BEARINGS

Wheel bearings should be repacked with clean, heavy
duty axle grease approximately once a year or at the
beginning of each planting season. This appliesto all
drive wheels, transportwheeis and markerhubs. Foliow
the procedure outlined for wheel bearing replacement
with the exception that bearings and bearing cups are
reused.

GREASE FITTINGS

Those parts equipped with grease fittings should be
lubricated at the frequency indicated with an SAE
multipurpose type grease. Be sure 1o clean the fitting
thoroughly before using grease gun. The frequency of
lubrication recommended is based on normal operat-
ing conditions. Severe or unusual conditions may
require more frequent attention.

A DANGER: Always install safety lockups or lower to the ground before working under or around

the machine.

§7888-38

8-4

12192



LUBRICATION

Base Machine

69797-38

1. Marker Assembly - 2 Zerks Per Assembly

2. Center Pivot - 1 Zerk

67999-22

3. Cam Follower - 1 Zerk Per Cam Follower

8-5

69797-7

4,

Transmission Assembly - 1 Zerk (Idler)

12/92



LUBRICATION

Row Unit
50677-13

56673-6

Frame Mounted Coulter Hub - 1 Zerk Per Hub

60569-42

3

Row Unit Mounted No Till Coulter Hub - 1 Zerk Per Hub

Dry Fertilizer Attachment

61111-28

o

Fertilizer Hopper - 2 Zerks Per Hopper

69797-21

Ferilizer Transmission - 1 Zerk Per Transmission

12/92



LUBRICATION

Liquid Fertilizer Attachment

€1010-6

Squeeze Pump - 8 Zerks Per Pump

69822-20

Squeeze Pump Drive Plate - 1 Zerk

Single Disc Fertilizer Opener

60389-58

60389-60

Single Disc Fettilizer Opener - 3 Zerks Per Opener

12/92



LUBRICATION

8-8 12/92



MAINTENANCE

MOUNTING BOLTS AND HARDWARE

Before operating the planter for the first time, check to
be sure all nuts and bolts are tight. Check all nuts and
bolts again after approximately the first 50 hours of
operation and at the beginning of each planting season
thereatfter.

All bolts used on the KINZE planter are Grade 5 (high
strength) unless otherwise noted. Refer to the torque
values chart when tightening bolts.

Pivot linkage bushing bolts - 130 Ft. Lbs. (See "Bush-
ings” in the Lubrication Section of this manual.)

NOTE: Over tightening bolts can cause as much
damage as under tightening. Tightening a bolt
beyond the recommended range can reduce its
shock load capacity.

A WARNING: Before operating the planter for
the first time and periodically thereafter, check to
be sure the lug nuts on the transport wheels are
tight. This is especially important if the planter is

to be transported for a long distance.

TORQUE VALUES CHART - PLATED HARDWARE

Bolt Grade 2 Grade 5 Grade 8
Diameter Coarse Fine Coarse Fine Coarse Fine
1/4" 50 In. Lbs. 56 In. Lbs. 76 In. Lbs. 87 In. Lbs. 9 Ft. Lbs. 10 Ft. Lbs.

35 Ft. Lbs.

40 Ft. Lbs.

57 Ft. Lbs. 64 Ft. Lbs.

125 Ft. Lbs. 140 Ft. Lbs. 320 Ft. Lbs.

13/8" 490 Ft. Lbs.
112" 650 Ft. Lbs.

£ 3 188 P

1100 Ft. Lbs. | 1250 Ft. Lbs.
1450 Ft. Lbs. | 1650 Ft. Lbs.

1780 Ft. Lbs. | 2030 Ft. Lbs.
2307 Ft. Lbs. | 2670 Ft. Lbs.

560 Ft. Lbs.
730 Ft. Lbs.

NOTE: Unplated bolts should be torqued aproximately 1/3 higher than the above values. Bolts having lock
nuts should be tightened to approximately 50% of amounts shown in chart. Bolts lubricated prior to
installation should be torqued to 70% of value shown on chart.

O GRADE 2 @ GRADE 5 @
No Marks 3 Marks

CHAIN TENSION ADJUSTMENT

GRADE 8
6 Marks

The drive chains are spring loaded and therefore self-
adjusting. The only adjustment needed is to shorten
the chain if wear stretches the chain and reduces
springtension. The pivot point of these idlers shouldbe
checked periodically to ensure they will rotate freely.

Additional chain links can be found in the storage area
inside the front planter frame.




MAINTENANCE

FINGER PICKUP CORN METER
INSPECTION/ADJUSTMENT

To inspect or service the finger pickup corn meter,
remove the meter from the seed hopper by removing
the two nuts which secure the mechanism to the
hopper. Remove the baffle from the meter assembly
by removing three cap screws. This will permit access
to the finger pickup.

60620-8

Meter Attachme
To Hopper

Rotate the seed meter drive by hand to ensure that the
springs are holding the tabs of the fingers against the
carrier plate where indicated in the photo and that the
fingers are being raised in the correct area.

60620-17

Brush Attachment Screw

Finger Tabs Should e
Contact Plate In This Area

A build-up of debris or chaff may prevent proper finger
operation and will require disassembly and cleaning of
the corn meter as follows:

1. Remove cotter pin, cage nut and adjusting nut from
drive shatt.

2. Carefully lift finger holder, along with fingers and
cam, off of the shaft and clean.

9-2

60620-3

Brush

:5 qtch In Bearing

Projection On Cam

3. Check brush for wear and replace if necessary or
following every 100 acres per row of operation.

EXAMPLE: Approximately 600 acres of cornona 6
row machine or 800 acres on an 8 row machine.

NOTE: It is not necessary to remove finger holder
to remove brush.

4. To replace fingers or springs, remove springs from
fingers and remove finger from holder by lifting it out of
the friction fit slot. Under average conditions, life
expectancy of these parts should be 600-900 acres per
row of operation.

5. After cleaning and/or replacing defective parts,
reassemble the meter in the reverse order. When
replacingfingers, make sure the open end of the spring
loop is toward the inside of the finger holder.

60620-22

f

Project Spring Hook In

6. Make sure fingers are installed in holder so that
holder will be positioned flush with the carrier plate
when assembled. A projectionon the camis designed
to align with a mating notch in the bearing housing to
ensure proper operation when assembled.

12/92



MAINTENANCE

50725-4

Indentations

%

X P’
1 ¥

Photo shows worn plate

7. Before installing the finger holderonthe carrierplate,
check the indentations on the carrier plate for wear.
Excessive wear of the carrier plate at the indentations
will cause over planting especially when using small
sizes of seed corn.

Inspect the carrier plate annually. Under average con-
ditions, the life expectancy of the carrier plate should
be 250-300 acres per row of operation.

8. With finger holder flush against the carrier, install
adjusting nut until it contacts the finger holder with a
slight resistance. Continue to turnthe nut an additional
1/3 turn or torque to 22 to 25 inch pounds of rolling
torque on input shaft.

9. Turn finger holder by hand to make sure it is
positioned firmly against the carrier, but is not over
tightened and can be rotated with moderate force.

10. Install cage nut and cotter pin and reinstall housing.

NOTE: Check tightness of adjusting nut on each
unit after first day of use and periodically thereaf-
ter.

Toinspector replace the seed belt, remove the fourcap
screws around the edge of the housing cover and the
nut from the belt idler mounting bolt.

60620-13

Beit Housing Cover

Cover Bolts
Nl

Idler Mounting Bolt

60887-97

g Rotation

If the belt is being replaced, make sure it is reinstalled
to correctly orient the paddles as shown. A diagram
molded into the drive sprocket also illustrates the cor-
rect orientation.

CAUTION: Do not over tighten hardware.

FINGER PICKUP CORN METER
CLEANING

1. Disassemble meter.

2. Blow out any foreign material present in the

meter mechanism.

3. Wash in mild soap and water. DO NOT USE
GASOLINE, KEROSENE OR ANY OTHER
PETROLEUM BASED PRODUCT.

. Dry thoroughly.

Coat lightly with a rust inhibiter.

. Store in a dry place.

oo h

12/92



MAINTENANCE

BRUSH-TYPE SEED METER
MAINTENANCE

60607-10

60807-3

Meter Housing

Upper

Stainless Steel Reta;ning Brush

Wear Band

Lower Brush

Upper Brush Holder

Only clean, high quality seed should be used for maxi-
mummeteraccuracy. Damagedorcracked seed, hulls
or foreign materials may become lodged in the upper
seed retaining brush and greatly reduce meter accu-
racy. It is suggested that the seed disc be removed
daily, inspected and cleaned. Check for buildup of
foreign material on the seed disc, particularly in the
seed loading slots. Clean the disc by washing it with
soap and water. Check for cracked seed, hulls, etc.
lodged between the brush holder and stainless steel
wear band which can greatly reduce the accuracy of
the meter because the retaining brush will not be able
fo retain the seed in the seed disc pocket. Use
compressed air {o clean the brush areas of the meter
housing.

6Q607-8

Upper brush area where foreign
materials may become lodged
and reduce meter accuracy.

i —————
-~ .

o

g g,

9-4

Estimated life expectancies of the upper and lower
brushes, stainless steel wear strip and seed disc are
200-300 acres per row.

NOTE: Replace hopper lids after hoppers are filled
to prevent accumulation of dust or dirt in the seed
meter which will cause premature wear.

Cleaning brush-type seed meter for storage:

1. Remove meter from seed hopper by removing the two
nuts which secure the meter to the hopper.

2. Remove seed disc and wash with soap and water and dry
thoroughly.

3. Remove upper retaining brush by removing the three hex
head screws from the brush holder and removing brush
holder and retaining brush.

4. Remove thethree hex head screws from the lower brush
and and remove lower brush and stainless steel wearband.
8. Wash all parts and meter housing with soap and water
and diy thoroughly.

8. Inspect all parts for wear and replace worn parts.

7. Reassemble meter except for seed disc. Meter should
be stored without seed disc installed.

Installation Of Upper Retaining Brush

Position retaining brush into inner perimeter of seed
retention area. Make sure the base of the brush istight
against the bottom of the meter housing. Install brush
holder and three hex head screws and tighten.

Seed Disc Wear

HD112690

Disc aftaching holes

Seed loading slots

S e Seed pockets

N

Area indicated is where most wear will be found

Most wear on the seed disc will be found in the area
between the seed loading slots. If wear inthis area is
greater than .075" and accuracy starts o drop off at
higher meter RPMs, the seed disc should be replaced.
Wear will affect planting accuracy at high RPMs. To
measure for wear lay a straight edge across the sur-
face of the disc and measure the gap between the disc
and the straight edge.

12/92



MAINTENANCE

Stainless Steel Wear Band

60607-38

Stainles__s Ste_e_l Wear Band

Area where most wear will
L occur on wear band.

The purpose of the stainless steel wear band is to
protect the meter housing fromwear. The bandis .030"
thick and should be replaced when approximately
.020" of wear is found inthe primary area of wear. Ifthe
wear band is allowed to wear through or if the meter is
used without the wear band in place, damage to the
meter housing may occur.

9-5

Upper Retaining Brush

60607-21

Seed
Retention
Area

'Seed
Loading
Area

The upper retaining brush holds seed in the disc seed
pocket in the seed retention area.

The retaining brush must apply enough pressure against
the seed in the disc seed pocket as the disc rotates
through the seed retention area to prevent the seed
fromdropping out of the disc pocket. A damaged spot,
excessive wear on the brush or foreign material lodged
in the brush may greatly reduce meter performance.

The retaining brush should be replaced at approxi-

mately 200-300 acres per row of use or sooner if
damage or excessive wear is found.

12/92



MAINTENANCE

GAUGE WHEEL ADJUSTMENT

To prevent an accumuiation of dirt or trash, gauge
wheels should just contact the opener blades. Gauge
wheels and opener blades should turn with only slight
resistance.

50677-13

To adjustclearance between gauge wheels and opener
blades, add or remove 1 1/64" spacer washers be-
tween the shank and gauge wheel arm. Store remain-
ing spacer washers between gauge wheel arm and flat
washer on outer side of gauge wheel arm.

NOTE: It may be desirable to space gauge wheel
further from blade when operating in sticky soils.

15" SEED OPENER DISC/BEARING
ASSEMBLY

6056948

if 2" ofblad conact cannot be maintained after
removing spacer washers, the blade should be
replaced.

To replace disc/bearing assembly:

1. Remove gauge wheel.

2. Remove bearing dust cap.

3. Remove jam nut and washer from outside of disc/
bearing assembly.

NOTE: Left hand side of opener uses a left hand
threaded nut. DONOTOVER TIGHTEN. Damageto
mounting spindle will require replacement of row
unit shank assembly.

4. Remove disc/bearing assembly. The spacer bush-
ings between the shank and disc are used to maintain
the blade to blade contact at 2",

5. After installing new disc/bearing assembly, install
washer and jam nut to secure disc/bearing assembly.
Torque 5/8"-11 Grade 2 nut to value shownin Torque
Values Chart.

6. Replace bearing dust cap.

It may be necessary to replace only the bearing if the
bearing sounds rough when the disc is rotated.

To replace bearing:

1. Remove gauge wheel, bearing cap, jam nut, washer
and disc/bearing assembly.

2. Remove 1/4" rivets from bearing housing to expose
bearing.

3. After installing new bearing, install three evenly
spaced 1/4" bolts into three of the six holes in the
bearing housing to hold the bearing and bearing hous-
ing inplace. Install rivets in the other three holes. Re-
move 1/4" bolts and install rivets in those three holes..
4. Reinstall disc/bearing assembly, washer and jam
nut. Torgue 5/8"-11 Grade 2 nut to value shown in
Torque Values Chart at end of this section.

5. Replace bearing dust cap.

12/92



MAINTENANCE

SEED TUBE GUARD

The seed tube guard protects the seed tube and acts
as the inner scraper for the disc opener blades.

Remove the seedtube and check for wear. Excessive
wear on the seed tube indicates a worn seed tube
guard.

50881-9

No till planting or planting in hard ground conditions will
increase seed tube guard wear and necessitate more
frequent inspection.

The gauge wheel and seed opener discs must be
removed before the seed tube guard can be replaced.

ROW UNIT MOUNTED NO TILL
COULTER

59386-40

If properly maintained and lubricated the bearings in
the row unit mounted no till coulter hub may never need
to be replaced. Lubricate at frequency indicated in the
Lubrication Section of this manual. Check periodically
to be sure nuts and hardware are tightened {o proper
torque specification. Be sure the coulter is positioned
square with the planterframe and aligned infront of row
unit disc opener.

The coulter blade can be adjusted to one of four
settings. Initially the blade is setinthe highest position.
Asthe blade wears it canbe adjusted to one of the three
lower settings. See “Row Unit Mounted No Till Coulter”
in Operation Section of this manual.

When the 16" diameter coulter blade is wornto a 14
1/2" diameter (maximum allowable wear), it should be
replaced.

Timely lubrication at the frequency indicated in the
lubrication section of this manualis necessary to purge
moisture and dirt from bearing and seal. This will also
lubricate the seal. Add grease untilitcomesout around
the seal.

12/92



MAINTENANCE

ELECTRONIC SEED MONITOR SYSTEM
TROUBLESHOOTING

60656-5

KM1000

KM3000

The general procedure to use, if a problemoccurs, isto
isolate the cause to a sensor, sensor lead, planter
harness, console cable or the console, in that order.
Make necessary repairs afier problem has been iso-
lated.

1. Sensors

Check for excessive dirt inside sensor. Check for cut
or damaged wires. Connect sensor to the planter
harness in a row that is operating properly. if it then
operates correclly, sensor is good.

In some cases static electricity may cause dust and
seed treatmentto accumulate onthe sensing elements
in the sensor. Enough may accumulate to cause the
sensor to malfunction, which can cause monitor to
indicate a fault condition. Low humidity and dry soil
conditions tend to cause this condition. When this
oceurs, clean the inside of the sensors, using a dry
bottle brush.

if, for any reason a sensor becomes inoperative and a
replacement sensor is not immediately available, dis-
connect the sensor lead connector from the planter
harness, turn monitor OFF and then back ON. This will
keep the alarm from sounding for this row only. Re-
place the defective seed sensor (using high rate seed
sensor only) as soon as possible. After sensor is
replaced make certain the monitor is turned OFF and
back ON 1o reactivate the sensor position.

9-8

If sensor leads are damaged, carefully cut away the
cable covering atthe damaged area. Repair damaged
wire or wires by soldering wires together, being sure to
match wire colors, then tape each repaired wire. Fi-
nally, tape over cut portion of the cable cover. [f
necessary, relocate and secure cable sothat the same
type of damage will not occur again.

2. Planter Harness And Console Cable

Carefully examine planter harness and console cable
fordamage. If harness and/or cable is cut or pinched,
carefully cut away the harness/cable covering. Repair
cut ordamaged wire by soldering wires together, being
sure to match wire colors. Tape each repaired wire,
then tape over cut harness/cable covering. lf neces-
sary, relocate and secure harness/cable so that the
same type damage will not occur again.

3. Console

Check for a blown fuse, located on the console rear
panel. Check battery connections and make cerfain
they are clean and tight. Make certain battery is fully
charged.

ifconsole fuse isblownreplace with a5-amptype AGC.
If fuse blows again, console needs repair or replace-
ment.

CAUTION: DONOTREPLACEFUSEWITHAFUSE
HAVING A HIGHER AMPERAGE RATING.

If the battery cable is not damaged, battery connec-
tions are clean andtight and the battery isfully charged,
the console is defective and needs to be repaired or
replaced.

12/92



MAINTENANCE

KM1000 TROUBLESHOOTING CHART

SYMPTOM

PROBABLE CAUSE

ACTION REQUIRED

1. Low Voltage Indicator is ON.

Connected to 6 volt battery.
System voltage insufficient.
Battery connection corroded.

Console defective.

Connect to 12 volt battery.
Insure greater than 11.0 volts.
Inspect battery connections. If
console power cable terminals
or battery terminals are dirty or
corroded, clean terminals as
required.

Repair or replace console.
Contact your KINZE Dealer.

2. One row indicator lamp fails to
flash when planting. Alarm does
not sound.

Burned out row indicator lamp.

Replace row indicator lamp with
a 1892 lamp only.
(Part No. R0595).

3. One row indicator lamp fails to
flash when planting. Alarm sounds
continuously. Seeds are being
planted by the row unit.

Sensing elements inside seed
sensor.

Defective sensor.

Clean sensing elements using
a dry bottle brush.

NOTE: Some seed treatment
chemicals are detrimental to the
operation of seed sensors and
refuse to be removed by dry
brushing. To remove such
treatment from the inside of a
sensor, proceed as follows:
Wet a bottle brush with water,
then apply a moderate amount
of kitchen cleanser (such as
Ajax® or Comet®) to the brush.
Scrub inside of sensor until
treatment is removed, then
rinse sensor in clear cold water.
Dry thoroughly.

Plug suspect sensor cable into
an adjacent row that is
operating correctly. If sensor
does not operate, sensor is
defective.

If you wish to continue planting
and a replacement sensor is not
available, disconnect the
defective sensor cable from the
planter harness, turn the
monitor OFF and then back ON.
The monitor will ignore the
disconnected row sensor and
you can continue to monitor all
other rows.

9-9

12/92




MAINTENANCE

KM1000 TROUBLESHOOTING CHART (Continued)

SYMPTOM

PROBABLE CAUSE

ACTION REQUIRED

4. One row indicator lamp fails to
come one when the console is
powered up.

Burned out row indicator lamp.

Defective seed sensor or
planter harness.

Defective seed sensor or planter
harness.

Console defective.

Replace row indicator lamp with
a number 1892 lamp only.
(Part No. R0595)

Disconnect the suspected
sensor from the planter
harness row lead. Disconnect
the sensor from the planter
harness of an adjacent row.
Reverse the harness row leads
to the sensors (connect the
suspected sensor to the
adjacent row planter harness
lead and the adjacent sensor to
the suspected row harness
lead).

Turn console power OFF then
back ON. If the symptom
moves to the adjacent row, the
seed sensor is defective and
needs replaced. !If the symptom
does not move, the planter
harness or console is defective
and needs repaired. Visually
inspect the planter harness for
cuts, pinching, etc., if damage is
found, repair by cutting away
the cable covering and splicing
the wires (being sure to match
wire colors). Solder the splices
and tape each wire individually.
Tape over repaired cable.

Repair or replace console.
Contact your KINZE Dealer.

5. Monitor completely “dead”.

Blown fuse.

Poor battery connections.

Check fuse, located on rear
panel of console. If fuse is
biown, replace with a 5-amp,
type AGC. If fuse blows again,
check power connection to
battery. If connections are
reversed fuse will blow. If
battery connections are correct,
console needs repair or
replacement. Contact your
KINZE Dealer.

Check battery connections.
Connections must be clean and
tight.

12/92




MAINTENANCE

KM1000 TROUBLESHOOTING CHART (Continued)

SYMPTOM PROBABLE CAUSE ACTION REQUIRED

5. (Cont'd.) Cut or broken battery cable. Visually inspect the battery
cable for a cut or broken wire. |f
wires are cut or broken, splice
the wires being sure to match
wire colors. Solder the splices
and tape each wire individually.
USE ONLY ROSIN CORE
SOLDER.

Console defective. Repair or replace console.
Contact your KINZE Dealer.

6. When monitor is turned ON, Defective seed sensor. Leave monitor turned on.

row indicator lamps are dark, green Unplug seed sensors one at a
power indicator is ON and monitor time starting with row 1. When
will not enter operate mode. you disconnect a sensor and

the remaining row indicator
lamps come on, the sensor or
its cable is defective. Visually
inspect the sensor cable. If
damaged, repair. If no cable
damage is found, the sensor is
defective and needs

to be replaced.

If all but the last sensor is
disconnected and the problem
still exists, reconnect a sensor
before disconnecting the last
sensor. If the last sensor is
disconnected and the problem
still exists, the planter harness,
console cable or console is at
fault.

Planter harness shorted. Visually inspect the planter
harness (including all row unit
cables) for cuts, pinching and
other types of damage. If
damage is found, cut away
cable covering and repair the
individual wires. Tape over
repaired wire and cable.

Console defective. If the console cable, planter
harness, and seed sensors are
normal, the console is at fault
and needs to be repaired or
replaced. Contact your KINZE
Dealer.

9-11 12/92




MAINTENANCE

KM3000 TROUBLESHOOTING CHART

SYMPTOM

PROBABLE CAUSE

ACTION REQUIRED

1. Display readout incomplete
{fragmented) alarm sounds
continuously.

Low battery voltage.

Battery connections corroded.

Console defective.

Recharge or replace battery.

Inspect battery connection. If
console power cable terminals
or battery terminals are dirty or
corroded, clean terminals as
required.

Repair or replace console.
Contact your KINZE Dealer.

2. One row indicator segment
(lower display) fails to flash when
planting. Population readout for
the planter row is .0. Alarm sounds
continuously. Seeds are being
planted by the row unit.

Sensing elements inside of seed
sensor are dirty.

Defective sensor.

Clean sensing elements using
a dry bottle brush.

NOTE: Some seed treatment
chemicals are detrimental to the
operation of seed sensors and
refuse to be removed by dry
brushing. To remove such
treatment from the inside of a
sensor proceed as follows:

Wet a bottle brush with water,
then apply a moderate amount
of kitchen cleanser (such as
Ajax® or Comet®) to the brush.
Scrub inside of sensor until
treatment is removed, then
rinse sensor in clear cold water.
Dry thoroughly.

Plug suspect sensor cable into
an adjacent row that is
operating correctly. If sensor
does not operate, sensor is
defective.

If you wish to continue planting
and a replacement sensor is not
available, disconnect the
defective sensor cable from the
planter harness, turn the
monitor OFF and then back ON.
The monitor will ignore the
disconnected row sensor and
you can continue to monitor all
other rows.

9-12

12/92




MAINTENANCE

KM3000 TROUBLESHOOTING CHART (continued)

SYMPTOM

PROBABLE CAUSE

ACTION REQUIRED

3. Monitor completely “dead”.

Blown console fuse.

Poor battery connections.

Cut or broken battery cable.

Low battery voltage.

Console defective.

Check fuse, located on rear
panel of console. If fuse is
blown, replace with a 5-amp,
type AGC. If fuse blows again,
check power connection to
battery. If connections are
reversed fuse will blow. If
battery connections are correct,
console needs to be repaired or
replaced. Contact your KINZE
Dealer.

Check battery connections.
Connections must be clean and
tight.

Visually inspect the battery
cable for a cut or broken wire. If
wires are cut or broken, splice
the wires being sure to match
wire colors. Solder the splices
and tape each wire individually.
USE ONLY ROSIN CORE
SOLDER.

Check battery voltage. Must
be at least 12 volts. If not,
recharge or replace battery.

Repair or replace console.
Contact your KINZE Dealer.

4. When monitor is turned ON, row
display (lower display) remains blank.

Upper display shows SPEED,
NUMBER OF ROWS, and ROW
SPACING constants. Monitor
will not enter OPERATE mode.

Defective (shorted) seed sensor.

Leave monitor turned ON.
Unplug seed sensors one at a
time starting with row 1.

When you disconnect a sensor
and the remaining row display
segments come on and the
monitor enters the operate
mode, the sensor or its cable is
defective. Visually inspect the
sensor cable, if damaged repair.
If no cable damage is found, the
sensor is defective and needs
replaced. If all sensors are
disconnected and problem still
exists, the planter harness,
console cable or console is at
fault.

9-13

12/92




MAINTENANCE

KM3000 TROUBLESHOOTING CHART (Continued)

SYMPTOM

PROBABLE CAUSE

ACTION REQUIRED

4. (Cont'd.)

Planter harness shorted.

Console cable shorted.

Console defective.

Visually inspect the planter
harness (including all row unit
cables) for cuts, pinching and
other types of damage. If
damage is found, cut away
cable covering and repair the
individual wires. Tape over
repaired wire and cable.

Visually inspect the console
cable for cuts, pinching and
other types of damage. If
damage is found, cut away
cable covering and repair the
individual wires. Tape over
repaired wire and cable.

If the console cable, planter
harness and seed sensors are
normal, the console is at fault
and needs to be repaired or
replaced. Contact your KINZE
Dealer.

SEED MONITOR ROW INDICATOR BULB
REPLACEMENT (KM1000 Only)

D-0802-0002/D-0802-0003

ROW INDICATOR
LAMP

QULB REMOVER *
TO0L

Carefully remove the row indicator bezel as shown.
Use your fingernail to pry up along the lower outside
edge of the bezel. Remove bezel. Remove burned out
bulb using a bulb remover tool. Press in on bulb, turn
1/4 turn counterclockwise and remove bulb. Replace
bulb with a No. 1892 (Part No. R0595) only. Replace
bezel.

9-14

SEED MONITOR DISPLAY BACKLITE
BULB REPLACEMENT (KM3000 Only)

D-0841-0006

DISPLAY
BACKUITE
BuULBS

Remove the two outside Phillips head screws. NOTE:
DO NOT REMOVE THE CENTER PHILLIPS HEAD
SCREW. Carefully separate the console case fromthe
front panel. Remove the defective bulb by turning the
lamp assembly 1/4 turn counterclockwise and pulling
straight out. Replace bulb with a GE #73 bulb (Part No.
R1084). Carefully assemble the console front panel,
case and rear panel and install the two Phillips head
screws. CAUTION: Make sure that all wires are
located where they will not be pinched or cut.

12/92



MAINTENANCE

WEAR PAD REPLACEMENT/
ADJUSTMENT

Poly Wear Pad

Threaded
Adjustment Plug

1/2" Cap Screw

The center section of the planter consists of a steel
tubular frame equipped with 16 adjustable wear pad
assemblies which travel up and down against a stain-
less steel clad center post. Each adjustable wear pad
assembly consists of a poly wear pad, a threaded
adjustment plug and a cap. The assembly is held in
place by the threaded adjustment plug and locked in
place by the cap and two 1/2" hex head cap screws.

Check pad adjustment and wear annually.

To check adjustment and wear, park the planter on a
level surface. Raise the planter to the raised field
position. Visually check all 16 adjustable wear pad as-
semblies. Each wear pad assembly should lightly
contact the stainless steel clad center post. The
maximum allowable gap, when checked using a thick-
ness gauge, should be no more than .060".

A DANGER: Always install all safety lockups
and safety lock pins before working under the unit.

1/2" Cap Screw

Cap
\ 8
Threaded

|
* N ® ‘ ) ]

B, — SRR
AN D= /. S\

g < X
Poly Wear Pl ;
Pad =
Stainless Steel gt
Clad Center Post s

SEZ)

If adjustment is necessary proceed as follows: (a)
Support the frame with safety stands at a comfortable
working height with all row units off the ground. (b)
Levelthe planterframe side to side and fore and aft with
the planter axle. (¢) To remove each wear pad assem-
bly for inspection, remove the two 1/2" cap screws and
cap. Reinstall the cap screws into the adjustment pad
and remove the threaded adjustment plug and poly
wear pad using the cap screws as a handle. (d) If a poly
wear pad is worn to less than 1/8" as shown below,
replace the wear pad.

N HAN

Replace if less '
than 1/8" ———————F— [/

(e) Reinstall the wear pad assembly. (f) Hand tighten
poly wear pad and adjustment plug until the poly wear
pad lightly contacts the stainless steel clad center post.
(g) Install cap using two 1/2" cap screws. Torque cap
screws to 25-30 ft. Ibs.

CAUTION: DO NOT OVER TIGHTEN WEAR PADS.

OVER TIGHTENING WILL CAUSE PREMATURE
WEAR.

1/94



MAINTENANCE

PISTON PUMP STORAGE

KEEP AIR OUT OF PUMP! This is the only way to
prevent corrosion. Even for short periods of storage,
the entrance of air into the pump, will cause RAPID
AND SEVERE CORROSION.

Qvernight Storage
SUSPENSION FERTILIZER must be flushed from the
pump for ANY storage period.

Winter Storage

1. Flush pump thoroughly with 5 to 10 gallons of fresh
water and circulate until all corrosive salts are dis-
solved in the pump.

2. With the pump set on 10, draw in a mixture of half
diesel fuel and half 10 weight oil until the discharge is
clean. Then plug inlet and outlet.

69045-6

PISTON PUMP TROUBLESHOOTING

Problem Possible Cause

Solution

Pump hard or impossibie to

Valves fouled or in wrong place.

Inspect and clean valves.

prime.

Air leak in suction line. Repair leak.
Pump set too low. Adjust pump setting.
Packing washers worn out. Replace.

Low metering.

Valves fouled or in wrong place.

Inspect and clean valves.

Air leak in suction line.

Repair ieak.

Pump set too low.

Adjust pump setting.

Broken valve spring.

Replace spring.

Over meters.

Broken discharge valve spring.

Replace spring.

Trash under valves.

Inspect and clean valves.

Improper rate setting.

Adjust pump setting.

Leaks through when stopped.

Broken discharge valve spring.

Replace spring.

Trash under valves.

Inspect and clean valves.

Fertilizer solution leaking Packing washers worn out. Replace.
under stuffing box.
Pump using excessive oil. Oil seals or o-ring worn and leaking.| Replace.

Pump operates noisily.
excessively.

Crankcase components worn

Inspect and replace if necessary.

9-14b

1/94



MAINTENANCE

VALVE BLOCK ASSEMBLY INSPECTION

The valve block assembly consists of the marker
sequencing and flow control valves in one assembly.

The sequencing valve portion consists of achambered
body containing a spool and series of check valves to
direct hydraulic oil flow. Should the valve malfunction,
the components may be removed for inspection.

1. Remove valve block assembly from planter.

2. Remove detent assembly and port adapter assem-
blies from rear of valve block.

3. Remove plug from both sides of valve block and
remove spool.

4. Inspect all parts for pitting, contamination or foreign
material. Also check seating surfaces inside the valve.
Replace any parts found to be defective.

5. Lubricate spool with a light oil and reinstall. Check
to be sure spool moves freely in valve body.

IMPORTANT: Make sure correct check ball(s) and
spring are installed in each valve bore upon reas-
sembly.

Aflow controlvalve is located on each side of the block
assembly. The flow control valves should be adjusted
for raise and lower speed as part of the assembly
procedure or upon initial operation. If the valve fails to
function properly or requires frequent adjustment, the
needle valve should be removed forinspection. Check
for foreignmaterial and contamination. Be sure needle
moves freely in adjustment screw. Replace any com-
ponents found to be defective. ’

Port Adapter, Spring, 7/16” Check Ball,
1/4" Steel Ball

Flow Control Valve

7/16" Detent Ball
And Spring

Adjustment Screw

12/92



MAINTENANCE

MARKER OPERATION TROUBLESHOOTING

PROBLEM

POSSIBLE CAUSE

POSSIBLE SOLUTION

Both markers lowering and
only one raising at a time.

Hoses from cylinders to
valve connected backwards.

Check hosing diagram in manual
and correct.

Same marker always
operating.

Spool in sequencing valve
not shifting.

Remove spool, inspect for foreign
material, making sure all ports in
spool are open. Clean and re-
install.

Both markers lower and
raise at same time.

Foreign material under
check bali in sequencing
valve.

Check ball missing or
installed incorrectly in
sequencing valve.

Remove hose fitting, spring and
balls and clean. May be desirable
to remove spool and clean as well.

Disassemble and correct. See
illustration in Parts Section.

Marker (in raised position)
settling down.

Damaged o-ring in marker
cylinder or cracked piston.

Spool in sequencing valve
not shifting completely
because detent ball or
spring is missing.

Spool in sequencing valve
shifting back toward
center position.

Disassemble cylinder and inspect
for damage and repair.

Check valve assembly and
install parts as needed.

Restrict flow of hydraulic oil from
tractor to sequencing valve.

Neither marker will move.

Flow control closed too far.

Hand-operated selector valve in
"transport functions" position.

Loosen locking nut and turn flow
control adjustment bolt out or
counterclockwise until desired
speed is set.

Remove hydraulic pressure from the
system and move selector handie to
"marker function" position.

Markers moving too fast.

Flow control open too far.

Loosen locking nut and turn flow
control adjustment bolt in or
clockwise until desired

speed is set.

Sporadic marker operation
speed.

Needle sticking open in
flow control valve.

Remove flow control, inspect and
repair or replace.

12/92




MAINTENANCE

MARKER BEARING LUBRICATION OR
REPLACEMENT

1. Remove marker blade.

2. Remove hub cap from hub.

3. Remove cotter pin, nut and washer.
4. Slide hub from spindie.

5. Remove bearings and cups and discard if bearings
are being replaced. Clean hub and dry. Remove
bearings only if repacking.

6. Press in new bearing cups with thickest edge facing
in. (Bearing replacement procedure only.)

7. Pack bearings with heavy duty wheel bearing
grease thoroughly forcing grease between roller cone
and bearing cage. Also, fill the space between the
bearing cups in the hub with grease.

8. Placeinnerbearingin place and press in new rubber
seal and grease seal.

9. Clean spindle and instali hub.

10. Install outer bearing, washer and slotted hex nut.
Tighten slotted hex nut while rotating hub until there is
some drag. This assures that all bearing surfaces are
in contact. Back off slotted nut to nearest locking slot
and install cotter pin.

11. Fillhub caps approximately 3/4 full of wheel bearing
grease and install on hub.

12. Install blade and hub cap retainer on hub and
tighten evenly and securely.
MKR020 '

Hub Cotter lr;ner Grease
Cap Pin Hub Bearing  Seal
Outer /
Bearing @ 9 -ﬂﬂQ
@ X0 4 Spindle
Rubber
Nut Seal
Bearing
Washer Cup

9-17

WHEEL BEARING LUBRICATION OR
REPLACEMENT

1. Raise tire clear of ground and remove wheel.
2. Remove double jam nuts and slide hubfrom spindle.

3. Remove bearings and cups and discard if bearings
are being replaced. Clean hub and dry. Remove
bearings only if repacking.

4. Press in new bearing cups with thickest edge facing
in. (Bearing replacement procedure only.)

5. Pack bearings with heavy duty wheel bearing
grease thoroughly forcing grease between roller cone
and bearing cage. Also fill the space between the
bearing cups in the hub with grease.

6. Place inner bearing in place.
7. Clean spindle and install hub.

8. Installouterbearing and nut. Tighten jam nut while
rotating hub untilthere is some drag. This assures that
all bearing surfaces are in contact. Back off jam nut
1/4 turn or until there is only slight drag when rotating
the hub. Install second jam nut to lock against first.

9. Install wheel on hub and tighten evenly and se-
curely.

PTDOQ57

Bearing Not
I\
M mgw < \
\ \ \ Outer
Inner Hub Bearing

Spindle Bearing

12/92



MAINTENANCE

PREPARATION FOR STORAGE
Store the planter in a dry sheltered area if possible.

Remove all trash that may be wrapped on sprockets or
shafts and remove dirt that can draw and hold mois-
ture.

Clean all drive chains and coat with a rust preventative
spray, or remove chains and submerge in oil.

Lubricate planter and row units at all lubrication points.

If possible, remove weight from all tires particularly if
the unit is stored outdoors, in which case it is best to
remove wheels and tires for storage in a cool dry area.

Inspectthe planterfor paris that are in need of replace-
ment and order during the “off” season. '

Make sure all seed, herbicide and insecticide hoppers
are empty and clean.

Clean seed meters and store in a dry area.

Remove seed discs from brush-type seed meter, clean
and store meters with discs removed.

Grease exposed areas of cylinder rods before storing
planter.

Grease or paint disc openers and marker blades to
prevent rust.

Flush liquidfertilizer tanks, hoses and pump with clean
water.

Empty dry fertilizer hoppers, clean hoppers, disas-
semble and clean metering augers, reassemble coat-
ing ali metal parts with rust preventative.

The center post is clad with stainless steel. To prolong
service life keep stainless steel surface clean and free
of any lubrication. CENTER POST AND POLY WEAR
PAD REQUIRES NO LUBRICATION. ANY OIL OR
GREASE WILL ATTRACT DIRT AND ACCELERATE
WEAR ON THE CENTER POST AND ON THE POLY

WEAR PAD.

9-18

WIRING DIAGRAM

o -
g |IT [T
5 O -n
Q |o ey
[s§] [%2]
8 |3
a L Yellow
c® White
N Brown
Green
Black
Red
A Blue
L |> E.
2. : SRS 7 Terminal
, g} g L =& g Connector
s B |2 |S|E]|§
Q. [o+] - 73 < <

* Optional lights and wires (to be supplied by customer)
may be wired into existing plug terminals.

Light package supplied on the Model 2500 planter
meets ASAE standards. Forthe correctwiring harness
to be wiredinto the lights onyourtractor, check with the
tractor manufacturer.

69922-35

12/92



PARTS LIST INDEX

ROW UNIT

Shank ASSEMDIY ....ccverce it s anas P2/P3
Parallel Arms, Mounting Bracket And Quick Adjustable Down Force Springs .......cccceeuee. P4
GAUGEO WHEBH ...t cere s cneesne et st st e saese s s sraen s sr s srassrasanssrasase s bns s sesaesanenassannes P5
ClOSING WHEEL ...ttt ettt st ctnsst st s e e s s st s ss e s s e snae s srseane P&
Hopper Support And Meter DIHVe ...t et sreesns P7
SO0 HOPPEL «eveeerieirinsrrerar et eraessersesstess st et sressessatesassaess st as s sn s nssa bbb e basssbesbesrsnens P8
Finger PickUp Corn MELEE ....cecerrecrer et cssnsssesscs e snss s sssne s s s s b s nnssans P9
Brush-TYPe Sed MBLET ......eecei ettt reeressene e sss s e sene st tssvasestesstossne ses e P10
Granular Chemical Banders .......coccvveermmriciniom et srssieseisisnsasassissssosnsssessnss s snsenes P11
Granular Chemical Hopper With Meter(s) And Throwout ..........oeoveeevvvrnceinniinen. P12/P13
No Till Coulter, Row Unit MOUNLEQ .......ccvvecienmireerrmerrne et iessnecreesstcssessssssssnsessssssassnaes P14
Disc Furrower, Row Unit MOUNLEQ .......cooceriencerrectinmntnintinnse e seisns s s sasesn s e P15
Frame Mounted Coulter W/DISC FUITOWEY ......cveeeneisveenccinincrcientnsseesinssnssnecsennens P16/P17
Spring TOOth INCOTPOTALON ......oieeercertenrereiesseerrersaesseenressnssrtestasrssseseessisssessassssesssassaes P18/P19
BASE MACHINE

1T aT=T a8 o 11 o o HO OO OO P22/P23
L0 0] (= g 1 (ot o OO OO RO pP24/P25
Frame ASSEMDBIY ...cccuceviee e rreerereceenrecsne s cresecess s e srire et senss sreosassosesasessssssssnsenanas P26/P27
Axle/Pivot And Wheel Assembly .......ccccomiiniciiniiniiiniiimirccsiei e p28/P29
Contact Drive Wheel And Arm AsSembly .......cocveoeeirirccnieit it P30/P31
DIFVE LINE oottt rer et sae saneecsrecs s s ste s ses s srbesete e e e seess e seesraesenssoessanss P32/P33
TransmisSion ASSEMDIY .....cccrierrienrrner ettt e esaas st sans P34/P35
Marker ASSEMDBIY .....cocviiiiicerr e e e P36/P39
Marker Spindle/HUD/BIAdE .....cooeecieieiecreeinrecn ittt s s e P40
CYlINAGTS ettt ettt ceeecree st re s s aessraeeseae s e e snenseessnssassanosesssasarsansassseranerse P41/P42
Marker Sequencing/Flow Control VAIVE .......cuecerecersenceniiren e s ensvissesssessscssseosnns P43
SEUECION VAIVE ..ttt trceeeeteseen s e rs e e r s e seranes e sasestessessaneesssessessns sbnssensnsesasanaesnn P43
Hydraulic SYSIOm ......ccovrecerececeirrrne st ntsseesir st svtessesaesssest sosassnsssns s ssossen sacssass P44/P45
ELECTRONIC SEED MONITOR

Electronic SEed MONION ......eci ittt se st tn et essaee s ersseecesasesnnenns P46/P47
INTERPLANT

INEEIPIANT DIV ot sr e esr s e sr st e snss s sse s neersesssasreesasenseceesas P48/P49
Interplant PUSh UNIt .....ooereereciecreeereccesrn et et enriesenesseseesneesesstneceesmassnssonecseesnenane P20/P21
FERTILIZER

Double Disc Fertilizer Opener And Mounting Bar .......ccoeeveireecinrenecnrereescenmnsvennenne P50/P51
Single Disc Fertilizer OPener ...ttt s s sanees P52/P53
Dry Fertilizer Transmission ASSEMDIY ....ccovvemreiciiiriniin e P54
Dry Fertilizer CoUplers/Shafts ......ceceeieirecrernreereecremnesnceroreecenssceneessnsasnsssecssssssssssasesssnes P55
Dry Fertilizer Hopper And MOUNES ....c.ccovveirceeernrennnererecrssersensesseescnessmesaseserasssssosssasss P56/P57
Liquid Fertilizer Tanks, Saddles, Mounts, Hoses And Fittings ......ccccecvceveniiineininanes P58/P59
Liquid Fentilizer Squeeze Pump Mounting Brackets And Drive Line .......ccccouveuvene. P&0/P61
Liquid Fertilizer SQUeezZe PUMD ...ttt v P62/P63
Liquid Fertilizer Piston Pump Mounting Brackets And Drive Line.....c.cccoovvvcerennane. P64/P85
Liquid Fertilizer Piston PUMP ...coceiiiiiicninr ettt P66/P69
Liquid Fertilizer Piston Pump Flow DiVIder ....ccveeveevvnennemonceneenreeececer e snernenne P70/P71
Decals, Reflectors And Tie SIraps .....cccvceceerveceeremesseesssesecesessecrrmessrsereseessseeseesseess P72/P73
NUMEBHCAI INABX c.nveereteereetirceeeirtrcetn ettt et s r e s s saesr e st e e sr st s smases e e srasesaaseessenasas a

P1 12/92



SHANK ASSEMBLY

RUB008/RUA004
ITEM PART NO. QTY.
(Per Row)

1. GA0860 1

2. G10307 1

3. GA0811 1

4. GD1065 1

5. G10001 1
G10229 1
G10210 1

6. G10229 1

7. GBo102 1

8. G10605 1

9. GD1027 1

10. G10003 1

11. G10208 1

12. GD1120 2

DESCRIPTION

Shank
Carriage Bolt, 3/8"-16 x 3 1/2", Grade
Shank Cover

ldler Spring

Hex Head Cap Screw, 3/8"-16 x 1"
Lock Washer, 3/8"

Washer, 3/8" USS

Lock Washer, 3/8"

Depth Adjusting Handle

Spring Pin, 5/32" x 3/4"

Stabilizer Bracket

Hex Head Cap Screw, 3/8"-16 x 1 1/2"
Special Washer, 13/32"

Rubber Washer

P2 12/92



SHANK ASSEMBLY

ITEM PARTNO. QTY. DESCRIPTION

(Per Row)

13. GD1110 1 Bushing

14, G10304 1 Carriage Bolt, 3/8"-16 x 3", Grade 2
G10229 1 Lock Washer, 3/8"
G10101 1 Hex Nut, 3/8"-16

15. G10305 1 Carriage Bolt, 3/8"-16 x 1", Grade 2
G10210 1 Washer, 3/8" USS
G10229 1 Lock Washer, 3/8"
G10101 1 Hex Nut, 3/8"-16

16. GB0105 1 Depth Adjusting Slide

17. GD1066 1 Compression Spring

18. G10210 1 Washer, 3/8" USS

19. G10552 1 Clevis Pin, 3/8" x 2"

20. GD1130 - Seed Tube, Regular
GA5880 - Seed Tube W/High Rate Sensor
GR10862 - Seed Tube (With holes for high rate sensor installation)
GR1087 - Sensor Only (For GA5880)

21. G10551 1 Clevis Pin, 1/4"x 2 1/2"
G10669 1 Hair Pin Clip, No. 22

22. GB0103 1 Seed Tube Guard

23. GA2012L 1 Disc Scraper, Left Hand

24, GA2012R 1 Disc Scraper, Right Hand

25. G10328 4 Hex Head Cap Screw, 3/8"-16 x 5/8"
G10229 4 Lock Washer, 3/8"
G10101 4 Hex Nut, 3/8"-16

26. G10555 1 Clevis Pin, 1/2"x 2 1/2"
G10451 1 Cotter Pin, 1/8"x 1"

27. G10601 2 Spring Pin, 1/4" x 3/4"

28. GB0104 1 Depth Adjusting Stop

29. G10206 2 Washer, 1/2"

30. G10526 - Spacer Washer, 1 1/64" (As Required)

31. GA2118 2 Wheel Arm With Grease Fitting
G10640 2 Grease Fitting, 1/4"-20

32. G10108 1 Lock Nut, 3/8"-16

33. G10216 2 Washer, 1/2" USS

34. G10228 2 Lock Washer, 172"

35. G10014 2 Hex Head Cap Screw, 1/2"-13 x 1"

38. G10213 - Machine Bushing, 1 3/64" (As Required)

37. GD1030 2 Disc, 15"

38. GA2014 2 Bearing

39. GD7426 2 Idier Sprocket

40. G10435 1 Retaining Ring

41, G10204 2 Washer, 21/32"

42, G10503 1 Jam Nut, 5/8"-11, Right Hand
G10504 1 Jam Nut, 5/8"-11, Left Hand

43. GA2056 1 Idler Arm

44, GD1033 1 Shield

45, G10303 2 Carriage Bolt, 5/16"-18 x 1", Grade 2
G10620 2 Flange Nut, 5/16"-18

46. GD1026 2 Spacer

47. GD1031 2 Housing

48. GD8533 2 Bearing Cap

49, G10427 12 Rivet, 1/4" x 1/2"

50. G10384 1 Special Washer, 3/8"

A. GA2013 - Disc And Bearing Assembly, Less Bearing Cap (items 37-38, 47 and 49)

P3 12/92



PARALLEL ARMS, MOUNTING BRACKET AND
QUICK ADJUSTABLE DOWN FORCE SPRINGS

RUB007/RUBO15/RUBO16/RUB0O13

ITEM PARTNO. QTY. DESCRIPTION

(Per Row)

1. GD7619 2 Upper Arm

2 G10004 2 Hex Head Cap Screw, 3/8"-16 x 1 1/4"
G10210 - Washer, 3/8" USS (As Required)
G10229 2 Lock Washer, 3/8"
G10101 2 Hex Nut, 3/8"-16

3. GA1720 1 Bearing/Sprocket, 7/8" Bore

4, GA5798 1 Support Plate

5. GD1113 2 U-Bolt, 5" x 7" x 5/8"-11
G10230 4 Lock Washer, 5/8"
G10104 4 Hex Nut, 5/8"-11

6. GD1109 2 Pivot Bushing

7. GB0218 8 Bushing

8. G10006 2 Hex Head Cap Screw, 5/8"-11 x 2 1/4"
GD7805 4 Special Washer
G10107 2 Lock Nut, 5/8"-11

g. G10005 2 Hex Head Cap Screw, 5/8"-11 x 1 3/4"
GD7805 2 Washer, Special
G10107 2 Lock Nut, 5/8"-11

10. GA5651 1 Lower Arm

11. GB0186 2 Spring Anchor

12. G10545 2 Detent Pin, 1" Grip

13. GD8249 2/4 Spring

14. G10008 4 Hex Head Cap Screw, 5/8"-11 x 2"
GD7805 4 Washer, Special
G10107 4 Lock Nut, 5/8"-11

15. G7192X - Chain Shield Package With Hardware (Used with Row Unit

Mounted No Till Coulters)

G10037 - Hex Head Cap Screw, 1/2"-13 x 1 1/4"
G10228 - Lock Washer, 1/2"
G10102 - Hex Nut, 1/2"-13

P4 12/92



GAUGE WHEEL

RUBO001/RUA039/RUBO18

ITEM

ahwo~

o

S©WoN

PART NO.

GD1048
GD1086
GA2022
GB0118
G10018
G10109
GA2116
G10640
G10603
GD0973
GD1353
G10069
G10232
G10106

GA2021

QTy.
(Per Row)

4
2
2
2 -
4
4
2
2
2
4
2
4
4
4

7)
Mrz7, i,
I oo

\
=
=

—%
/-

™

7

DESCRIPTION

Half Wheel

Tire

Bearing

Bearing Sleeve

Hex Head Cap Screw, 5/16"-18 x 5/8"
Lock Nut, 5/16"-18

Wheel Arm With Grease Fitting
Grease Fitting, 1/4"-20

Spiral Pin, 1/4" x 1 1/4"

Sleeve, 1 1/2"

Whee! Cover (Optional)

Hex Head Cap Screw, 5/16"-18 x 2 1/4"
Lock Washer, 5/16"

Hex Nut, 5/16"-18

Gauge Wheel Complete (items 1-5)

P5

12/92



CLOSING WHEEL

RUBO00O4

ITEM

—

oA

'O 0N

10.
11.

12.

PART NO.

G10064
G10103 -
GR1180
GA2022
GD1085
GA6056
G10015
G10525
GD1111
G10603
G10003
G10229
G10210
GA2054
G100186
G10216
G10111
GB0113

GA3086

QTY.
(Per Row)

S NOROND 2N A AN =2 DDA

o)

o

DESCRIPTION

Hex Head Cap Screw, 1/4"-20 x 1"

Hex Nut, 1/4"-20

Half Wheel Kit, Nylon, Includes (2) Half Wheels
Bearing

Tire, 1" x 15"

Arm With Spindles

Hex Head Cap Screw, 1/2"-13 x 5", Grade 2 Full Thread
Internal Tooth Lock Washer, 1/2"

Bushing

Spiral Spring Pin, 1/4" x 1 1/4"

Hex Head Cap Screw, 3/8"-16 x 1 1/2"

Lock Washer, 3/8"

Washer, 3/8" USS

Spring With Plug

Hex Head Cap Screw, 1/2"-13 x 2"

Washer, 1/2" USS

Lock Nut, 1/2"-13

Whee!l Arm Stop

Standard Closing Wheel Complete With Bearing, Nylon {ltems 1-4)
P6 12/92



HOPPER SUPPORT AND METER DRIVE

o-BE-

ITEM PARTNO. QTY. DESCRIPTION

(Per Row)

1. GA5906 1 Hopper Support

2. G10309 2 Carriage Bolt, 1/4"-20 x 5/8", Grade 2
G10621 2 Flange Nut, 1/4"-20

3. G10670 2 Spring Locking Pin, No. 3

4, GD1037 1 Bearing Support

5. GB0108 1 Bearing Housing

6. GA2016 1 Bearing ,

7. G10204 - Machinery Bushing, 21/32" (As Required)

8. GB0107 1 Sprocket, 11/19 Tooth

9. G10457 1 Cotter Pin, 5/32" x 1 1/2"

10. GD1035 1 Release Handie

11. (G3303-98 1 Roller Chain, No. 41, 98 Links Including Connector Link
GR0196 1 Connector Link, No. 41

12. GD8458 1 Compression Spring

13. GB0109 1 Drive Coupler

14, GD1036 1 Drive Release Lever

15. G10553 2 Clevis Pin, 1/4" x 2 5/8"
G10455 2 Cotter Pin, 1/16" x 1/2"

16. G10305 1 Carriage Bolt, 3/8"-16 x 1", Grade 2
G10229 1 Lock Washer, 3/8"

y G10101 1 Hex Nut, 3/8"-16

17. GA2007 1 Hopper Hold Down Latch

18. G10019 2 Hex Head Cap Screw, 5/16"-18 x 1"
G10232 2 Lock Washer, 5/16"

19. GD7618 1 Cover

20. G10312 2 Carriage Bolt, 5/16"-18 x 3/4"
G10620 2 Flange Nut, 5/16"-18

21. GD2128 1 Plate

A. GA4822 - Meter Drive Assembly Complete (items 4-10,12-15, 18 And 21)

P7 12/92



SEED HOPPER

RUAQ15

ITEM  PARTNO. QTY. DESCRIPTI

(Per Row)
1. GA2327 1 Lid With Clip
2. GD1053 1 Seed Hopper
3. GD1051L 1 Bracket, Left Hand
4, GD1051R 1 Bracket, Right Hand
5. GD1054 2 Mounting Pad
6. G10310 7 Carriage Bolt, 1/4"-20 x 3/4", Grade 2
GD1121 7 Rubber Washer
G10209 7 Washer, 1/4" USS
G10110 7 Self Locking Nut, 1/4"-20
7. GD1121 2 Rubber Washer
8. GA2027 1 Retainer
9. G10310 1 Carriage Bolt, 1/4"-20 x 3/4", Grade 2
G10621 1 Whiz Lock Nut, 1/4"
10. GD1055 1 Clip
11. G10520 1 Hex Head Cap Screw, 3/8"-16 x 3/4", Grade 8
G10210 1 Washer, 3/8" USS
G10229 1 Lock Washer, 3/8"
G10101 1 Hex Nut, 3/8"-16
A. GA2058 - Seed Hopper With Hardware, Less Lid (items 2-11)

P8 12/92



FINGER PICKUP CORN METER

RUA015

ITEM

ko=

14.

15.

16.
17.
18.
19.
20.
21.
22.
23.
24.
25.

)

®
{|
50

TR
a '
1

PART NO. QTY. DESCRIPTION
(Per Row)
GD1039 1 Housing Cover
GD1041 1 Belt Drive Sprocket
GD1040 1 Seed Belt
GA2018 1 Conveyor Housing
GR0664 1 Carrier With Brush And Screw
GA2020 - Brush
G10690 - Rolling Thread Screw, No. 10 x 3/4"
G10602 1 Spring Pin, 1/4" x 1 1/2"
G10604 1 Spring Pin, 3/16" x 1 1/2"
GB0120 1 Bushing
GD1042 1 [dier
GA2019 1 Bearing
GB0110 1 Bearing Housing
G10603 1 Spring Pin, 1/4" x 1 1/4"
G10021 1 Hex Head Cap Screw, 1/4"-20 x 1 1/2"
G10621 1 Flange Nut, 1/4"
G10022 4 Hex Head Cap Screw, 1/4"-20 x 1/2"
G10621 4 Flange Nut, 1/4"
G10020 3 Hex Head Cap Screw, 1/4"-20 x 5/8"
G10323 3 Hex Flange Nut, 1/4"-20
GD1046 3 Seed Baffle
G10620 2 Flange Nut, 5/16"-18
G10401 3 Machine Screw, No. 10-32 x 5/8"
GD1044 - Finger (12 Per Meter)
GD6501 12 Spring
GB0111 1 Cam
GD1045 1 Finger Holder
G10500 1 Jam Nut, 5/8"-18 UNF
GD1083 1 Cage Nut, 5/8"
G10470 1 Cotter Pin, 5/32" x 1"
GR0933 - Finger Assembly (ltems 19-22)

P9

12/92



BRUSH-TYPE SEED METER

RUA037

ITEM

I o

© N

10.
11.
12.

PART NO.

GA8027
GA5698
GD8778
GA5699
GD8g237
G10603
GAB038
GD1755
GA5834
GD7878
GA5794
GA6184
GA5982
GA6187
GA5795
GA6633

GA5796
GA6168
GAB478

GAB182
G10531
G10584
G10602

QTY.
(Per Row)

TR U U T W G N G e Y

- O N

DESCRIPTION

Housing W/Bearing

Bearing

Wear Strip

Retaining Brush

Upper Brush Holder

Spring Pin, 1/4" x 1 1/4"

Hub W/Shoulder Bolts

Shoulder Bolt, 1/4" (2 Used)

Lower Brush Holder

Cover

Seed Disc, Soybean , 60 Cell, Black Color-coded

Seed Disc, Specialty Soybean, 48 Cell, Dark Blue Color-coded

Seed Disc, Small Milo/Grain Sorghum, 30 Cell, Red Color-coded
Seed Disc, Large Milo/Grain Sorghum, 30 Cell, Light Blue Color-coded
Seed Disc, High Rate Milo/Grain Sorghum, 60 Cell, Red Color-coded
Seed Disc, High Rate Large Milo/Grain Sorghum, 60 Cell,

Yellow Color-Coded

Seed Disc, Cotton, Acid-delinted, 30 Cell, White Color-coded

Seed Disc, Large Cotton, Acid-delinted, 36 Cell, Tan Color-coded
Seed Disc, High Rate Cotton, Acid-delinted, 48 Cell,

Light Green Color-coded

Seed Disc, Hill-drop Cotton, Acid-delinted, 12 Cell, Brown Color-coded
Nylon Insert Wing Nut, 1/4"-20

Slotted Tap Screw, No. 10-24 x 1/2"

Spring Pin, 1/4" x 1 1/2"

P10 12/92



GRANULAR CHEMICAL BANDERS

RUAO13/RUAO12/RUA016

ITEM PARTNO. QTY. DESCRIPTION

1. GD2423 - Funnel

2. G10680 - Hose Clamp, 7/16"

3. GD1128 - Hose, 7/16" x 18"

4, GA2075 - Diffuser, 14" Band

5. G10306 - Carriage Bolt, 3/8"-16 x 2", Grade 2
G10229 - Lock Washer, 3/8"
G10101 - Hex Nut, 3/8"-16

6. GD1118 - Clamp

7. G10452 - Cotter Pin, 1/8" x 1/2"

8. G10310 - Carriage Bolt, 1/4"-20 x 3/4", Grade 2
G10227 - Lock Washer, 1/4"
G10103 - Hex Nut, 1/4"-20

9. GD1116 - Hanger

10. GD1082 - Tube

11. GD1081 - Spreader, 7" Band

12. GD1090 - Spring Clip

13. GD1115L - Hanger Bracket, L.H.

14, GD1115R - Hanger Bracket, R.H.

15, G10523 - Self Tapping Screw, No. 10 x 1/2"

16. GD1323 - Strap (Rear Mount)

17. GA0485 - Tube With Bracket (Rear Mount)

18. GD2947 - Hose, 7/16" x 28" (Direct Drop)

19. GD2864 - Bracket (Direct Drop)

20. GAB476 - Slope-compensating Spreader (3" or 7" Band)

P11 12/92



GRANULAR CHEMICAL HOPPER WITH METER(S) &

THROWOUT

12/92



GRANULAR CHEMICAL HOPPER WITH METER(S) &
THROWOUT

ITEM

R

No

10.
11.
12.

13.
14.

15.

16.
17.
18.
19.
20.
21.
22.
23.
24,
25.
26.
27.
28.
29.
30.
31
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.

42.
43.

PART NO.

GA4444
GD1058
GD1089
GD1056
G10022
G10621
GD1060
G10023
G10621
G3303-114
GR0196
GD1072
GD1059R
GD1059L
G10311
G10229
G10101
GA2076
GA2008
GD7426
G10435
G10305
G10524
G10207
G10229
G10101
GD7591
GBo184
G10546
GD7588
G10567
GBO115
GD7148
GD7587
G10570
GB0116
G10660
GD1063
G10209
GD10861
G10521
GD7592
GD7258
G10609
GA5533
GD8458
GB0183
GBo0121
G10602
GD7589
G10637
G10312
G10620
(G3314-40
GD8750

QTY.
(Per Row)

LI S L L L T T | & RS NuPEE S LG T s I N NG .U T |\, JRSST Qi §

(RS S G G G G N S S

PR 2O T ' TS s Gy Wit U iy U W G G |

DESCRIPTION

Lid

Hopper

Plug

Cover Plate (1 Used With One Meter)
Hex Head Cap Screw, 1/4"-20 x 1/2"
Flange Nut, 1/4"-20

Hinge

Hex Head Cap Screw, 1/4"-20 x 3/4"
Flange Nut, 1/4"-20

Roller Chain, No. 41, 114 Pitch Including Connector Link
Connector Link, No. 41

Strap

Support, Right Hand

Support, Left Hand

Carriage Bolt, 3/8"-16 x 3/4" Short Necked, Grade 2
Lock Washer, 3/8"

Hex Nut, 3/8"-16

Divider (Used With Two Meters)

idler Arm With Sprockets And Rings
Sprocket (2 Used)

Ring {2 Used)

Carriage Bolt, 3/8"-16 x 1", Grade 2
Internal-External Lock Washer, 3/8"
Washer, 3/8"

Lock Washer, 3/8"

Hex Nut, 3/8"-16

Shaft (1 Used On 2nd Meter)
Coupling

Spring Pin, 3/16" x 1 1/4"

Shaft

Retaining Ring

Bearing (2 Used Per Meter)

Feed Roller, Hex Bore (1 Used Per Meter)
Knob

Self Tapping Screw, 1/4" x 3/4" (1 Used Per Meter)
Granular Housing (1 Used Per Meter)
Wave Washer (1 Used Per Meter)
Metering Gate (1 Used Per Meter)
Washer, 1/4" USS (1 Used Per Meter)
Support Strap (1 Used Per Meter)
Self Tapping Screw, No. 10 x 3/8" (2 Per Meter)
Coupler, Hex Bore (With 2nd Meter)
Hex Bushing (2 Per Meter)

Spring Pin, 5/32" x 1"

Sprocket, 24 Tooth

Spring

Bearing Mount

Bearing

Spring Pin, 1/4"x 1 1/2"

Throwout Pin

Spring Pin, 1/8"x 1 1/2"

Carriage Bolt, 5/16"-18 x 3/4"

Flange Nut, 5/16"-18

Foam Strip, 40"

Restrictor Plate (Optional)

P13

12/92



NO TILL COULTER, ROW UNIT MOUNTED

(Plateless Row Unit & Interplant Push Row Unit)

RUA036

ITEM

PART NO.

GB0227
GD8844
GD8843
G10574
G10216
G10111

GA5625
G10574
G10111

G10036
G10107
GA5640
GA5622
G10640
GD7803
GD7804
GD9254

QTY.
(Per Row)

2
2
2
4
4
4
1
4
4
1
1
1
1

DESCRIPTION

Adapter W/O-Ring And Spring Washer
O-Ring

Spring Washer

Carriage Bolt, 1/2"-13 x 1 1/4"
Washer, 1/2" USS

Lock Nut,1/2"-13

Arm

Carriage Bolt, 1/2"-13 x 1 1/4"

Lock Nut, 1/2"-13

Hex Head Cap Screw, 5/8"-11 x 4"
Lock Nut, 5/8"-11

Hub W/Bearings And Grease Fitting
Bearing (2 used)

Grease Fitting, 1/4"-20

Fluted Blade, 1" (Shown)

Rippled Blade, 1"

Fluted Blade, 3/4"

P14

12/92



DISC FURROWER, ROW UNIT MOUNTED

RUA038

ITEM

NO O AN

© o

10.

11.

12.
13.
14,
15.
16.

17.
18.

PART NO.

G10039
G10216

- G10111

GD7889
GA5719
G10536
GA5718
GA5715
G10017
G10111
GD7890
G10017
G10216
G10111
G10585
G10216
G10111
G10318
GD7805
G10107
GD7817-01
GD7817-04
G10572
G10106
GD7823
GD8307
GB0195
GA2014
GD1132
G10503
G10597

QTY.

(Per Row)

2
2
2
6
1
1
1
1
2
2
2
2
2
2
1
2
1
2
2
2
2
2
6
6

O RN N

DESCRIPTION

Hex Head Cap Screw, 1/2"-13 x 1 3/4"
Washer, 1/2" USS

Lock Nut, 1/2"-13

Bushing

Mounting Bracket

Pin

Support Arm

Anchor

Hex Head Cap Screw, 1/2"-13 x 1 1/2"
Lock Nut, 1/2"-13

Link

Hex Head Cap Screw, 1/2"-13x 1 1/2"
Washer, 1/2" USS

Lock Nut, 1/2"-13

Hex Head Cap Screw, 1/2"-13 x 3 1/4"
Washer, 1/2" USS

Lock Nut, 1/2"-13

Hex Head Cap Screw, 5/8"-11 x 4 1/2"
Special Washer

Lock Nut, 5/8"-11

Spacer, 3/4"

Spacer, 1/2"

Truss Head Slotted Machine Screw, 5/16"-18 x 7/8"
Hex Nut, 5/16"-18

Solid Disc, 12" (Shown)

Notched Disc, 12"

Hub

Bearing

Dust Cap

Jam Nut, 5/8"-11

Set Screw, 5/8"-11 x 2 1/4"

P15

12/92



FRAME MOUNTED COULTER W/DISC FURROWER

12/92

P16



FRAME MOUNTED COULTER W/DISC FURROWER

ITEM

N —

1.
12.

13.
14.
15.
16.

17.
18.
19.
20.
21.

22.
23.
24.
25.
286.
27.
28.
29.
30.

31.
32.

33.
34.

35.
36.

PART NO.

G10217
GD7817-04
GB0227
GD8844
GD8843
G10574
G10111
GD7803
GD7804
GD9254
GA5640
GA5622
G10640
GD7817-09
G10068
G10107
GA5643
G10012
GD7805
G10107
GBo0218
G10055
GD7805
GA5637
GA5631
GD7815
G10008
GD7805
G10107
GD7818
GD7817-01
GD7816
GD7811
G10581
G10228
G10582
G10104
G10573
GB0196
GD7831
GA5835
GA5630
GD1132
G10197
G10206
G10228
G1o102
GA5638
GD7823
GD8307
G10572
G10106
GB0195
GA2014
G10036
G10107

QTYy.
(Per Row)

Tt NN

LI S N S |

pry

TN D _b"\)_A_A_L_A_A_A_A[\)[\)_.A_AN[\)O)O)G)—L—A—ANMS—LM—&—A—A_&.—L|

~
SN SR Ol

DESCRIPTION

Washer, 5/8" USS (As Required)
Spacer, 172"

Adapter W/O-Ring And Spring Washer
O-Ring

Spring Washer

Carriage Bolt, 1/2"-13 x 1 1/4"

Lock Nut, 1/2"-13

Fluted Blade, 1" (Shown)

Rippled Blade, 1"

Fluted Blade, 3/4"

Hub W/Bearings And Grease Fitting
Bearing (2 used per hub)

Grease Fitting, 1/4"-20

Stop, 1 3/4"

Hex Head Cap Screw, 5/8"-11 x 6"
Lock Nut, 5/8"-11

Fork Mount

Hex Head Cap Screw, 5/8"-11 x 6 1/2"
Washer

Lock Nut, 5/8"-11

Bushing

Hex Head Cap Screw, 5/8"-11 x 1 1/4"
Washer

Spring Socket

Lower Paralle! Link

Pin, 5/8" x 4 1/4"

Hex Head Cap Screw, 5/8"-11 x 2"
Washer

Lock Nut, 5/8"-11

Special Bolt

Roller, 3/4"

Depth Control Bar

Depth Adjustment Clamp

Hex Head Cap Screw, 1/2"-13 x 2 1/4"
Lock Washer, 1/2"

Hex Head Cap Screw, 5/8"-11 x 4", Full Thread
Hex Nut, 5/8"-11

Hex Head Cap Screw, 5/8"-11 x 5 1/2", Full Thread
Washer

Compression Spring

Spring Guide

Upper Parallel Link

Dust Cap

Carriage Bolt, 1/2™13 x 2"

Washer, 1/2" SAE (As required)

Lock Washer, 1/2"

Hex Nut, 1/2"-13

Arm

Solid Disc, 12" {Shown)

Notched Disc, 12"

Truss Head Slotted Machine Screw, 5/16"-18 x 7/8"
Hex Nut, 5/16"-18

Hub

Bearing

Hex Head Cap Screw, 5/8"™11 x 4"
Lock Nut, 5/8"-11

P17

12/92



SPRING TOOTH INCORPORATOR

RUAD11

P18 12/92



SPRING TOOTH INCORPORATOR

ITEM PART NO.

-

GD1145
2. G10308
G10622
GD1143
GD1144
G10305
G10529
G10622
G10621
GA2094
G3305-01
GD2460

o

© oo

QTY.
(Per Row)

NAEANNDDARADDL2OCON

DESCRIPTION

Spring Tooth

Carriage Bolt, 3/8"-16 x 3/4", Grade 2
Flange Lock Nut, 3/8"-16

Front Bracket

Rear Bracket

Carriage Bolt, 3/8"-16 x 1", Grade 2
External Tooth Lock Washer, 3/8"
Flange Lock Nut, 3/8"-16

Flange Lock Nut, 1/4"-20

Cable Assembly

Chain

Eyebolt, 1/4"-20

P19

12/92



INTERPLANT PUSH UNIT

RPU001/RPU009

12/92

P20



INTERPLANT PUSH UNIT

ITEM

N —

13.
14.
15.

16.

17.
18.
19.
20.
21.
22.
23.
24.

PART NO.

GD7627
G10004
G10210
G10229
G10101
GD1113
G10230
G10104
GA5786
GA5787
GA5788
GB0186
G10545
GA5846
GD2128
GD6161
G10036
G10216
G10102
GD8249
GD7626
G10017
G10228
G10111
G3303-96
GRO196
GD2134
GA2056
GD1026
GD7426
G10435
G10210
G10108
G10384

GA5564

QTYy.
(Per Row)

At A S O A 2 A PO  ARRANS AN 22 aDNANONON N2

DESCRIPTION

Lockup, L.H.

Hex Head Cap Screw, 3/8"-16 x 1 1/4"
Washer, 3/8" USS (As Required)
Lock Washer, 3/8"

Hex Nut, 3/8"-16

U-Bolt, 5" x 7" x 5/8"-11

Lock Washer, 5/8"

Hex Nut, 5/8"-11

Mounting Plate

Lower Arm

Upper Arm

Spring Anchor

Detent Pin, 1" Grip

Shank Assembly

Plate

Stop Bar

Hex Head Cap Screw, 1/2"-13 x 2"
Washer, 1/2" USS

Hex Nut, 1/2"-13

Spring

Lockup, R.H.

Hex Head Cap Screw, 1/2"-13 x 1 1/2"
Lock Washer, 1/2"

Lock Nut, 1/2"-13

Roller Chain, No. 41, 96 Links Including Connector Link
Connector Link, No. 41

Idier Spring

ldler Arm

Spacer

Sprocket

Retaining Ring

Washer, 3/8" USS

Lock Nut, 3/8"-16

Special Washer, 3/8"

Lockup Package, Includes: (1) GD7627, (1) GD7626, (2) G10228,
(2) G10017, (2) G10111

P21

12/92



INNER HITCH

PHA021/PHA025

P22 12/92



INNER HITCH

ITEM

N =

PART NO.

G10417
G10418
GD7140
G10217
G10230
G10104
GA4994
GA4995
GR0517
GR0516
GR0515
GB0181

QTY.

ok mh o DD = )N

DESCRIPTION

Inner Hitch, 65 1/4" (Non-stock ltem)
Hex Head Cap Screw, 7/8"-9 x 4 1/2"
Lock Nut, 7/8"-9

Hose Holder

Special Washer

Lock Washer, 5/8"

Hex Nut, 5/8"-11

Jack Assembly Complete

Detent Pin Assembly

Pin

Crank Assembly

Bevel Gear

Clevis

See "QOuter Hitch"

P23

12/92



OUTER HITCH

PHA028

8 Row Shown

ITEM PART NO. QTY. DESCRIPTION

Outer Hitch, 125 1/2" (Non-stock ltem)

—
Y

2. GA6404 1 Jack Storage Mount
3. GA6623 - Transport Post, 6 Row 30
GA6418 - Transport Post, 8 Row 30 (Shown)

P24 12/92



OUTER HITCH

ITEM PARTNO. QTY. DESCRIPTION

4 GAB402 1 Hose Support

5. GAB420 1 Transport Catch

6. GAB422 1 Catch Bar

7 - See "Selector Valve"

8 GD9o227 1 Channel

9. GD9046 1 Hose Clamp

10. GD9129-01 1 Hose Protector, 48"

11. GAB498 1 Detent Pin

12. - See "Kickout Cylinder"

13. GD7137 1 Pin, 3/4" x 3 1/4"
G10457 2 Cotter Pin, 5/32" x 1 1/2"

14, G10061 1 Hex Head Cap Screw, 3/8"-16 x 3 1/2"
G10229 1 Lock Washer, 3/8"
G10101 1 Hex Nut, 3/8"-16

15. GD2971-09 1 Sleeve, 5/8" O.D. x 2"
GD3180-03 - Sleeve, 7/8" O.D. x 15/16" (As Required)

16. - See "Hydraulic System"”

17. GA6608 1 Cable Assembly

18. G10228 4 Lock Washer, 1/2"
G10102 4 Hex Nut, 1/2"-13

19. G10716 2 Hex Head Cap Screw, 3/4"-10 x 1"
G10231 2 Lock Washer, 3/4"

20. G10717 1 Hex Head Cap Screw, 1 1/4"-7 x 9"
G10236 1 Lock Washer, 1 1/4"
G10239 1 Hex Nut, 1 1/4"-7

21. G10027 8 Hex Head Cap Screw, 3/4"-10 x 2 1/2", Grade 5
G10231 8 Lock Washer, 3/4"
G10105 8 Hex Nut, 3/4"-10

22. G10005 4 Hex Head Cap Screw, 5/8"-11 x 1 3/4"
GD7805 4 Special Washer
G10230 4 Lock Washer, 5/8"
G10104 4 Hex Nut, 5/8"-11

23. G10005 4 Hex Head Cap Screw, 5/8"-11 x 1 3/4"
G10205 4 Washer, 5/8" SAE
G10230 4 Lock Washer, 5/8"
G10104 4 Hex Nut, 5/8"-11

24. G10004 4 Hex Head Cap Screw, 3/8"-16 x 1 1/4"
G10229 4 Lock Washer, 3/8"
G10101 4 Hex Nut, 3/8"-16

25. G10048 1 Hex Head Cap Screw, 3/8"-16 x 2"
G10229 1 Lock Washer, 3/8"
G10101 1 Hex Nut, 3/8"-16

26. GD5875 3 Hose Clamp

27. GD0740 2 Hose Clamp

28. GD5892 2 Hose Clamp

29. G10108 1 Lock Nut, 3/8"-16

30. GD4743 3 U-Bolt, 3" x 3" x 1/2"-13
G10228 6 Lock Washer, 1/2"
G10102 6 Hex Nut, 1/2"-13

31. GD5857 1 Spring

32. G10006 1 Hex Head Cap Screw, 5/8"-11 x 2 1/4"
GD7805 1 Special Washer
GB0218 1 Bushing
G10107 1 Lock Nut, 5/8"-11

P25 12/92



FRAME ASSEMBLY

PFA054

ITEM PART NO. QTY. DESCRIPTION

1. - Frame, 180", 6 Row 30 (Non-stock Item)
- Frame, 240", 8 Row 30 (Non-stock ltem)
2. - See "Marker Assembly"
3. GD9093 16 Poly Wear Pad
4. GB0234 - 16 Adjustment Pad
5. GB0230 16 Cap
6. G10025 2 Hex Head Cap Screw, 3/4"-10x 1 1/2"
G10231 2 Lock Washer, 3/4"
7. GD9052 2 Washer
8. GAB440 2 Sleeve W/Bronze Bushing
GD9143 - Bronze Bushing
9. GAB497 2 Cam Follower W/Grease Fitting
G10640 - Grease Fitting, 1/4"-20
10. - See "Lift Cylinder"
11. - See "Hydraulic System”
12. - See "Marker Sequencing/Flow Control Valve"
13. GR0375 1 Cylinder Pin
GR0193 2 Hair Pin Clip
14. GA5121 2 Pin
15. G10037 2 Hex Head Cap Screw, 1/2"-13 x 1 1/4"
G10228 2 Lock Washer, 1/2"
G10102 2 Hex Nut, 1/2"-13

P26 12/92



FRAME ASSEMBLY

Ty

ITEM

16.
17.

18.
19.

20.
21.

22.

23.
24,

PART NO.

GA4431
GD1113
G10230
G10104
GD2199
G10022
G10227
G10103
GD6783
G10031

G10232
G10106
GA4122
GA4123
GR0968
GR0970
GR0969
G10289
G10525

GR0971
GR0972
G10266
G10269
G10438

GAB398
GAB6397

QTY.

PO 2NN =2 BAEBNDN

DESCRIPTION

Light Bracket

U-Bolt, 5" x 7" x 5/8"-11

Lock Washer, 5/8"

Hex Nut, 5/8"-11

SMV Sign

Hex Head Cap Screw, 1/4"-20 x 1/2"

Lock Washer, 1/4"

Hex Nut, 1/4"-20

Bracket

Hex Head Cap Screw, 5/16"-18 x 1 3/4"

Lock Washer, 5/18"

Hex Nut, 5/16"-18

Single Red Light Assembly Complete W/Female Terminal
Double Amber Light Assembly Complete W/Male Terminal
Bulb, No. 1156

Red Lens

Amber Lens

Hex Nut, 1/2"-20

Star Washer, 1/27

Rubber Washer (Non-stock Item)

O-Ring Gasket

Pigtail

Female Terminal

Male Terminai

Hex Head Cap Screw, 1/2"-13 x 3/4"

See "Axle/Pivot And Wheel Assembly"

Light Wiring Harness, 438" (Not Shown), 6 Row 30
Light Wiring Harness, 486" (Not Shown), 8 Row 30

p27

Rev. 1/94



AXLE/PIVOT AND WHEEL ASSEMBLY

PFAD40/PLAO15/HTAO14

Rev. 1/94

P28



AXLE/PIVOT AND WHEEL ASSEMBLY

ITEM

10.
11
12.
13.

14.
15.

18.
17.

18.
10.
20.
21.

22.

23.

24.
25.

286.

27.
28.

29.
30.
31.

33.

PART NO.

GAB360
GAB496
GDg121
G10640
GAB435
GDo122
GD9123
GD9124
GDY051
(GAB849
G10671

G106086
GD9130
G10008
G10230
GA4693
(GA08YS5
GR0270
GA2148
GR0434
G10087
410026
G10231

GA2142
GD8177
GD4167
G10482

G10039
G10228
G10102
GDBY57
GD6958
GD3389
GD3398
GD7888
G10016
G10228

GR0375
GR0193
G10028
G10231

G10105
GAB529
G10037
G10228
G10102

GAB850
G10120
G10005
G10638
G10227

GAB428

QTy.
{Per Planter)

§ = ek =k

t

N

1

§ ek ok od DI ORI RS B ed b ek PRI RO ¢ b O R ek (D () e b e b

oo N NN

% 1

1

BV AWVIE VS

DESCRIPTION

Axle (Non-stock ltem)

Center Post

Bearing Housing W/Cups And Grease Fitting
Cup

Grease Fitting, 1/4"-20

Cone

Shim, .005" thick {As Required)

Shim, .007" Thick (As Required)
Shim, .020" Thick {(As Required)
Bearing Cap

Safety Lockup Pin, 11"

Slotted Spring Pin, 3/16"x 3 1/4"
Spring Pin, 1/4"x 2"

O-Ring

Hex Head Cap Screw, 5/8"11x 2"
Lock Washer, 5/8"

Spindie (Per Wheel)

Cone

Lug Bolt, 9/16"-12

Hub W/Cups, 6 Bolt

Cup

Jam Nut, 1 1/2"10

Hex Head Cap Screw, 3/4™-10 x 2"
Lock Washer, 3/4"

Rim W/Valve Protector, 20" x 5.50" (Per Wheel)
Tire, 7.50" x 20", Tube Type Less Tube, 6 Ply
Tube, 7.50" x 20"

Siotted Screw, #8 x 3/4"

See "Decals, Reflectors And Tie Straps”
Hex Head Cap Screw, 1/2"-13 x 1 3/4"
Lock Washer, 1/27

Hex Nut, 1/2"-13

Mount, L.H. (Shown)

Mount, R.H.

Tap Block

Shim, 16 Gauge (As Required)

Shim, 22 Gauge (As Required)

Hex Head Cap Screw, 1/2"-13 x 2*
Lock Washer, 1/2°

See "Rotation Cylinder"

Cylinder Pin

Hair Pin Clip

Hex Head Cap Screw, 3/4"10 x 3"
Lock Washer, 3/4"

Hex Nut, 3/4"-10

Rock Guard {Optional)

Hex Head Cap Screw, 1/2*-13x 1 1/4"
Lock Washer, 1/2"

Hex Nut, 1/2"-13

See "Stroke Limiter Valve"

Valve Mount

Set Screw, 3/8" x 1/27

Hex Head Cap Screw, 5/8"-11 x 1 3/4"
Hex Head Cap Screw, 1/4"-20 x 2°
Lock Washer, 1/4"

Hub And Spindle Assembly {ltems 10-15)
P29

Rev. 1/94



CONTACT DRIVE WHEEL AND ARM ASSEMBLY

P30 12/92



CONTACT DRIVE WHEEL AND ARM ASSEMBLY

ITEM PARTNO. QTY. DESCRIPTION

{Per Wheel)

1. G3310-117 1 Chain, No. 40, 117 Pitch Including Connector Link And Offset Link
GROg12 - Connector Link, No. 40
GR0911 - Oftset Link, NO. 40

2. G10602 2 Spring Pin, 1/4" x 1 1/2"

3. GA5105 1 Sprocket, 15 Tooth

4. GB0218 2 Bushing

5. GD5797 1 Shaft, 7/8" x 10"

6. G10233 6 Machine Bushing, 1"

7. GAB415 2 Wheel Arm W/Bearings
GAB116 - Bearing, 7/8" Hex Bore Cylindrical

8. G10001 3 Hex Head Cap Screw, 3/8"-16 x 1"
G10229 3 Lock Washer, 3/8"
GD5756 3 Special Nut

9. G10053 2 Hex Adjusting Bolt, 1/2"-13x 2 1/2", Grade 5
G10206 2 Washer, 1/2" SAE

10. GD5753 1 Tire, 4.10" x 6"

11, GD5752 2 Tube

12. GA5089 1 Rim

13. GA2068 2 Spring

14, G10501 2 Jam Nut, 1/2"

15. GAB417 1 Mount

16. - See "Drive Line"

17. GD7426 1 Idler Sprocket, 12 Tooth

18. GD1026 1 Sleeve

19. G10306 1 Carriage Bolt, 3/8"-16 x 2"
G10210 1 Washer, 3/8" USS
G10108 1 Lock Nut, 3/8"-16

20. 10023 1 Hex Head Cap Screw, 1/4"-20 x 3/4"
G10227 1 Lock Washer, 1/4"
G10103 1 Hex Nut, 1/4"-20

21. G10312 3 Carriage Bolt, 5/16"-18 x 3/4"
G10232 3 Lock Washer, 5/16"
G10106 3 Hex Nut, 5/16"-18

22. (G3400-01 2 Flangette

23. G2100-03 1 Bearing, 7/8" Hex Bore, Sherical

24. G10001 6 Hex Head Cap Screw, 3/8"-16x 1"
G10229 6 Lock Washer, 3/8"
G10101 6 Hex Nut, 3/8™-16

25. G10005 2 Hex Head Cap Screw, 5/8"-11 x 1 3/4"
G10235 2 Machine Bushing
G10205 2 Washer, 5/8" SAE
G10107 2 Lock Nut, 5/8"-11

26. GD5827 1 Cover

27. GA5157 1 Idler Arm

28, GD5860 1 Bar

29. GD5857 1 Spring

A. GA5090 - Tire And Rim Assembly, Incliudes: (1)GD5753, (1)GD5752, (1)GA5089

P31 12/92



DRIVE LINE

PTDO33/PLA026/PTD016/PTDOEE

P32 12/92



DRIVE LINE

ITEM

PART NO.

GD0917
G10145
GD9078
GD9077
GD5887-165
GD5887-225
GD5886
G10602
G10460
GD1256
G10464
GA0378
GD1255
GA5165
G10430

GA5164

QTY.
(Per Pianter)

2
2

[AS IRV N AL S S

DESCRIPTION

Lock Collar, Less Set Screws

Set Screw, 5/16"-18 x 1/2"

Drive Shaft, 58" (4 holes), 6 Row 30
Drive Shaft, 98" (4 holes), 8 Row 30
Drill Shaft, 6 Row 30

Drill Shaft, 8 Row 30

Coupler

Spring Pin, 1/4" x 2"

Cotter Pin, 1/4" x 2"

Spring

Cotter Pin, 3/16" x 1"

Block And Hub Assembly

"L" Pin

Hub/Sprocket Assembly, 30 Tooth
Ring

Ratchet/Sprocket Assembly, Includes: (2)GD1256, (2)G10464,
(1)GA0378, (2)GD1255, (1)GA5165, (1)G10430

P33

12/92



TRANSMISSION ASSEMBLY

PTDO4O/PTDO66/PTDO41

ITEM PARTNO. QTY. DESCRIPTION

1. - (10033 1 Hex Head Cap Screw, 1/2"13 x 3 1/2"
G10216 2 Washer, 172" USS (Large)
G10128 1 Machine Bushing, 1/2" (Small)
G10228 1 Lock Washer, 1/2"
G10102 1 Hex Nut, 1/2"-13

2. GA5103 2 Idler Sprocket W/Bearing, 15 Tooth

3. GA4470 1 {dler Mount

4. GD5827 1 Cover

5. GD582¢9 1 Arm

6. G10053 1 Hex Head Cap Screw, 1/2"-13 x 2 1/2"
G10228 1 l.ock Washer, 1/2"
G10102 1 Hex Nut, 1/2"-13

7. G10602 7 Spring Pin, 1/4" x 1 1/2"

8. GD5824 1 Plate

9. GD5857 2 Spring

10. GD5830 1 Angle Support

11, G10478 2 Clevis Pin, 5/16" x 1"
G10409 2 Retaining Ring, 5/16"

12. G2100-03 1 Bearing, 7/8" Hex Bore, Spherical

13. G3400-01 2 Flangette

14, G10001 1 Hex Head Cap Screw, 3/8™16 x 1"
G10210 2 Washer, 3/8" USS
G10203 1 Washer, 3/8" SAE
GD5756 1 Special Nut, 3/8"-16

15, G10037 4 Hex Head Cap Screw, 1/2"-13 x 1 1/4"
G10228 4 Lock Washer, 1/2"
G10102 4 Hex Nut, 1/2"-13

P34 - 122



TRANSMISSION ASSEMBLY

ITEM

16.
17.

18.
19.
20.

21.
22.

23.
24.
25.

26.
27.
28.

29.

30.

31.
32.

33.
34.

35.

36.
37.
38.
39.
40.

PART NO.

GA5146
GA5106
GA5107
GA5108
GA5109
GA5110
GA5111
GA5112
GA5113
GD2558
GD5835
G3310-80
GR0g12
GD7822
GA5629
GA5116
GA5624
GD6551
G10641
G10233
G10460
GA4235
G10445
GD7127
G10670
GA5628
GD7426
G10435
GA5106
GA5202
G3310-89
G3310-08
GROg11
GR0912
GA5105
GD6793
G10230
G10107
GD4887-03
G10016
G10216
G10128
G10228
G10102
G10312
G10232
G10106
GD6819
GD2734-01
G10462
GD9047
GD0917
G10145

QTY.

[ S W e U O |

[ e e L e e T '}

i -t -

UG G NI ST QT U & T @ T & JIREE R Wi W |, SR WS U G NG ., [ G

DESCRIPTION

Sprocket Storage Rod

Sprocket, 17 Tooth

Sprocket, 19 Tooth

Sprocket, 23 Tooth (Qty. 2)

Sprocket, 24 Tooth

Sprocket, 25 Tooth

Sprocket, 26 Tooth

Sprocket, 27 Tooth

Sprocket, 28 Tooth

Lynch Pin, 1/4"

Shaft, 7/8" x 7"

Chain, No. 40, 80 Pitch Including Connector Link
Connector Link, No. 40

Shatt, 7/8" x 7"

Transmission Plate W/ Bearings, Grease Fitting And Retaining Rings
Bearing, 7/8" Hex Bore, Cylindrical

Special Bearing, 7/8" Hex Bore x 1.6"

Ring

Grease Fitting, 1/8" NPT

Machine Bushing

Cotter Pin, 1/4" x 2"

Ratchet Wrench W/Protective Closure
Protective Closure

Shear Coupler

Hair Pin Clip, No. 3

Idler W/Sprockets And Rings

Sprocket

Ring

Sprocket, 17 Tooth

Sprocket, 34 Tooth (2 To 1 Drive Reduction)
Chain, No. 40, 89 Pitch Including Connector And Offset Link
Chain, No. 40, Used With 2 To 1 Drive Reduction
Offset Link, No. 40

Connector Link, No. 40

Sprocket, 15 Tooth

Stud, 5/8"-11 x 9 1/2" (Threaded Both Ends)
Lock Washer, 5/8"

Hex Nut, 5/8"-11

Sleeve, 3/4"

Hex Head Cap Screw, 1/2"-13 x 2"

Washer, 1/2" USS (Large)

Machine Bushing, 1/2" (Small)

Lock Washer, 1/2"

Hex Nut, 1/2"-13

Carriage Bolt, 5/16"-18 x 3/4"

Lock Washer, 5/16"

Hex Nut, 5/16"-18

Idler Sleeve, 7/16"

Sleeve, 1/2"

Cotter Pin, 3/16" x 2"

Spacer

Lock Collar, Less Set Screws

Set Screw, 5/16"-18 x 1/2"

P35 12/92



MARKER ASSEMBLY, 6 ROW 30

MKRO25/PFAQS4

P36 12/92



MARKER ASSEMBLY, 6 ROW 30

ITEM

10.
11.

12.
13.

PART NO.

GD0453-02
GD0453-06
GD2721
G10228
G10102
GAB442
GD2161
G10460
GD3214
G10460
G10226
GAB585
GAB586
G10641

G10008
G10230
GA5130
GD0652
G10460
GA6409
GA5526

QTY.
(Per Marker)

’
2
4
4
1
2
4
1
2
2
1

O NI OO O

DESCRIPTION

Extension Tube, 40"

Extension Tube, 30" (Used With Interplant Option)
U-Bolt, 2" x 2" x 1/2"-13

Lock Washer, 1/2"

Hex Nut, 1/2"-13

Second Stage Arm, 20"

Pin, 1 1/4" x 8 1/4"

Cotter Pin, 1/4" x 2"

Pin, 1 1/4"x 12" 1/4"

Cotter Pin, 1/4" x 2"

Washer, 1 1/4" SAE

First Stage Arm W/Grease Fittings, L.H. (Shown)
First Stage Arm W/Grease Fittings, B.H.
Grease Fitting, 1/8"

See "Marker Cylinder"

Hex Head Cap Screw, 5/8"-11 x 2", Grade 2
Lock Washer, 5/8"

Mount, L.H.

Pin, 1 1/4"x 9 1/2"

Cotter Pin, 1/4" x 2"

Mount, R.H.

Lockup

P37

12/92



MARKER ASSEMBLY, 8 ROW 30

MKR026/PFA054/MKR0O19

12/92

P38



MARKER ASSEMBLY, 8 ROW 30

ITEM

N -

Hw

10.
11.

12.
13.

PART NO.

GD0453-03
GD2721
G10228
G10102
GA5188
GD2161
G10460
GD3214
G10460
G10226
GA6585
GAB6586
G10641

G10008
G10230
GA5130
GD0652
G10460
GAB409
GA5526

QTY.
(Per Marker)

1
1
2
2
1
2
4
1
2
2
1

B ST b S N N - S -

DESCRIPTION

Extension Tube, 50"
U-Bolt, 2" x 2" x 1/2"-13
Lock Washer, 1/2"

Hex Nut, 1/2"-13
Second Stage Arm, 46"
Pin, 1 1/4" x 8 1/4"
Cotter Pin, 1/4" x 2"
Pin, 1 1/4" x 12" 1/4"
Cotter Pin, 1/4" x 2"
Washer, 1 1/4" SAE

First Stage Arm W/Grease Fittings, L.H. (Shown)
First Stage Arm W/Grease Fittings, R.H.

Grease Fitting, 1/8"
See "Marker Cylinder"

Hex Head Cap Screw, 5/8"-11 x 2", Grade 2

Lock Washer, 5/8"
Mount, L.H.

Pin, 1 1/4"x 9 1/2"
Cotter Pin, 1/4" x 2"
Mount, R.H.
Lockup

P39

12/92



MARKER SPINDLE/HUB/BLADE

MKRO020

ITEM PARTNO. QTY. DESCRIPTION

(Per Marker)

1. G10722 2 Hex Head Cap Screw, 1/2"-20 x 1"
G10228 2 Lock Washer, 1/2"

2. GD2597 1 Retainer

3. GDO0746 1 Biade, 16"

4, GD0840 1 Cap

5. G10725 1 Hex Slotted Nut, 5/8"-18

6. G10544 1 Cotter Pin, 5/32" x 1"

7. G10724 1 Washer, 5/8"

8. GA0257 1 QOuter Bearing

9. GA0167 1 Hub With Cups
GR0151 - QOuter Cup
GR0O150 - Inner Cup

10. GA0245 1 Inner Bearing

11. GA0243 1 Grease Seal

12. GA0899 1 Rubber Seal

13. GA1677 1 Spindle, L.H. (Shown)
GA1676 - Spindle, R.H.

14. G10033 2 Hex Head Cap Screw, 1/2"-13 x 3 1/2"
G10168 2 Machine Bushing, 1/2", 7 Gauge
G101022 2 Hex Nut, 1/2"-13

A. GA1679 - Hub And Spindle Assembly, L.H. (tems 1 And 4-13)
GA1678 - Hub And Spindle Assembly, R.H. (items 1 And 4-13)

P40 12/92



ROTATION CYLINDER

CyLos2

0

2 DE

ITEM PART NO. QTY. DESCRIPTION
(Per Cylinder)

1. GDg241 1 Rod

2. GD5951 1 Gland

3. GDg23%9 1 Piston

4, GR0983 1 Lock Nut, 1 1/4"-12

5. GAB524 1 Barrel

8. GAB525 1 Clevis W/3/8"-16 x 1 3/4" Socket Head Cap Screw And Lock Nut

A. GAB349 - Cylinder Complete, 3" x 16" ,

B. GR1185 - Seal Kit, Includes: (1)Wear Ring, {1)Uniring, (2)O-Rings, (1)BU Ring,
(1}U-Cup, (1)Wiper

LIFT CYLINDER

CYLOS4/RH

ITEM PART NO. QTY. DESCRIPTION
{Per Cylinder)

1, GAB523 1 Rod

2. GD6574 1 Gland

3. GD9238 1 Piston

4. GR0983 1 Lock Nut, 1 1/4"-12

5. GAB522 1 Barrei

6. GR1183 1 Counter Balance Valve

A. GAB350 - Cylinder Complete, 3" x 48"

B. GR1184 - Seal Kit, Includes: (1)Wear Ring, (1)Uniring, (2)O-Rings, (1)BU Ring,

(1)U-Cup, (1)U-Cup, (1)Wiper
P41 12/92



KICKOUT CYLINDER

CYLO35/CYLO5Q

ITEM PARTNO. QTY. DESCRIPTION
{Per Cylinder)

1. GD7124 1 Rod

2. GD7122 1 Gland

3. GD7120 1 Piston

4. GR08%9 1 Lock Nut, 1/2°-20

5. GAB020 1 Barrel

A. GA4309 - Cylinder Complete, 1 1/2" x 2 1/2"

B. GR1001 - Seal Kit, Includes: (2)O-Rings, (1)U-Cup, (1)Rod Wiper, (1)Seal
CYLO39

ITEM PART NO. QTY. DESCRIPTION
(Per Cylinder)

1. GAB5459 1 Rod

2. GD5%49 1 Gland

3. GD4632 1 Piston

4. GR0959 1 Lock Nut, 3/4"-16

5. GA5460 1 Barrel

A GA5097 - Cylinder Complete, 2" x 20"

B. GR0g27 - Seal Kit, includes: (1)T Seal, (2)0O-Rings, (1)BU Ring, (1)U-Cup,
{1)Wiper

P42 12/92



MARKER SEQUENCING/FLOW CONTROL VALVE

ITEM PARTNO. QTY.

1. (G6400-06 4

GR1045 -
2. GR1034 2

GR1035 -
3. GR1032 2

GR1045 -
4 GR1033 1
5 GR1038 2
6. GR1044 3
7. GR1043 2
8. 1
9 GR1047 2

GR1037 -
10. -
11. GR1042 2
12. GR1048 2
13. GR1038 2
14. GR1038 2
15. GR1046 2
16. GR1040 2
17. GR1041 2
18. -
A GAS5552 -
B. GAs572 -

DESCRIPTION

Connector, 9/18™18 Maie 37° JIC to 9/16"-18 O-Ring * =

O-Ring

Hex Socket O-Ring Plug
O-Ring

Port Adapter

O-Ring

Detent Spring

Spring

7/16” Check Ball

1/4" Steel Ball

Valve Body (Non-stock ltem)
Hex Socket Piug
O-Ring

Spool (Non-stock ftem)
Adjustment Screw

Hex Jam Nut, 1/2"-20

TR0
Needle o*a )
Spring Pin ‘ .
Compression Spring
O-Ring
Tefion BU Ring
See "Hydraulic System”

Valve Assembly Complete {tems 1-17)
Flow Control Portion Only {ltems 11-17)

*Not used.

SELECTOR VALVE

vvaoes
ITEM PARTNO. QTY. DESCRIPTION
1. GR1096 1 Seal Kit
2. 1 Block {Non-stock ftem)
3. GR1177 1 Spool W/Handle
4, GR1178 1 Restrictor
A GA6438 - Valve Assembly Complete
VVBO27mev
ITEM PARTNO. QTY. DESCRIPTION o@
L]
1. 1 Block {(Non-stock em) 7
2. GR1281 1 Adapter Plug i~—@
3. GR1282 1 Piston Rod And Poppet Assembly S
A, GA6884 i Stroke Limiter Valve Complete J
B. GR1289 . Seal Kit Includes: {2)O-Rings, (1)BU Ring, | ?,_®
{1)Rod Seal \L/

P43

Rev. 1/94



HYDRAULIC SYSTEM

Ty L0
Marker

uencing/

;ﬁ\f’i——
b

Rev. 1/94

P44



HYDRAULIC SYSTEM

=
m
=

LONOOAWLND -

24.

25.
26.
27.
28.

29.
30.
31.
32.
33.

PART NO.

GD4086
GA3151
G2700-08
GA1021

G6500-08-06
GA1055

GA1023
(G6400-08-06

GA1026
G2701-08
GA1084
(G6400-08

(G6400-L-06
GA1041
GA1090
(G6400-06
GA1107
GA1153
GA1194
GA1141
GA1195
G6801-08
G6801-06-08
G6500-08
GA3137
GA3105
(G306-08
GA1048
GA1018
GA1076

)
2

ROy BN A

[ S %

foed et B0 PO D D kOB RON IR - B

DESCRIPTION

Pioneer (ISO) Tip

Hose Assembly, 3/8" x 234"

Bulkhead, 3/4"-16 Male JIC

Hose Assembly, 3/8" x 56"

See "Rotation Cylinder"

Elbow, 3/4"-16 JIC Male To 9/16"-18 JIC Female
Hose Assembly, 3/8" x 66"

See "Kickout Cylinder”

See "Lift Cylinder”

Hose Assembly, 3/8" x 76"

Connector, 3/4"-16 Male JIC To 9/16"-18 O-Ring
See "Selector Valve"

See "Marker Cylinder”

Hose Assembly, 3/8" x 152"

Tube Elbow, 3/4"-16 Male JIC

Hose Assembly, 3/8" x 23 1/4"

Connector, 3/4"-16 JIC To 3/4"-16 O-Ring
See "Marker Sequencing/Flow Control Valve®
Long Connector, 9/16"-18 JIC To O-Ring
Hose Assembly, 3/8" x 130", 6 Row 30

Hose Assembly, 3/8" x 162", 8 Row 30
Connector, 9/16"-18 Male JIC to 9/16"-18 O-Ring
Hose Assembly, 1/4" x 140"

Hose Assembly, 1/4" x 56", 6 Row 30

Hose Assembly, 1/4" x 30", 8 Row 30

Hose Assembly, 1/4" x 62", 6 Row 30

Hose Assembiy, 1/4" x 34", 8 Row 30

Elbow, 3/4"-16 JIC Male To 3/4"-16 O-Ring
Elbow, 9/16™18 Male JIC To 3/4"-16 O-Ring
Eibow, 3/4"-16 JIC Male To Female

Hose Assembly, 3/8" x 140", 6 Row 30

Hose Assembly, 3/8" x 170", 8 Row 30

Lock Nut, 3/4*-16

Hose Assembly, 3/8" x 12", 8 Row 30 Only
Hose Assembly, 3/8" x 40"

Hose Assembly, 3/8" x 30"

See "Stroke Limiter Vaive”

P45

Rev. 1/94



ELECTRONIC SEED MONITOR

D-0640-0001/D-0840-0003/0-0640-0004/D-1172-0001/D-1172-0002/ECPO19/ECPORO/ECPO2 /ECPD22

[ ooopon \

To radar ground sensor

To magnetic distance sensor

P46 12/92



ELECTRONIC SEED MONITOR

ITEM

No ok~

10.
11.
12.
13.

14.
15.
16.
17.

18.
19.

20.
21.

PART NO.

GA5873
GA5874
GR1077
GR1078
GR1079

GA5876
GA5877
GA5880
GR1062
GR1087
GR0676
GD2117
GR0594
GA5600
GD8770
G10004
G10229
G10101

GD8771
GD8751
GA4223
GA4229
GA4230
GR1081
GR1083
GR1080
GR0595
GR1084
GR0866
GR1085
GRO0582
GR0583
GA5884
GD6291
GA5881

DESCRIPTION

Console W/Mounting Bracket, KM1000

Console W/Mounting Bracket, KM3000

Mounting Bracket, KM1000

Mounting Bracket, KM3000

Console Mounting Bracket Hardware Package(Includes 2 wellnuts, 2 knobs
and 1/4" hardware)

Planter Harness, 6 Row

Planter Harness, 8 Row

Seed Tube W/High Rate Sensor

Seed Tube (With holes for high rate sensor installation)
Sensor Only (For A5880)

Sunshade

Tie Strap, 14 1/2"

Brush

Magnetic Distance Sensor (Use W/KM3000 Console Only)
Bracket '

Hex Head Cap Screw, 3/8"-16 x 1 1/4"

Lock Washer, 3/8"

Hex Nut, 3/8"-16

Spring Wave Washer

Magnetic Distance Sensor Pulse Wheel (Use W/KM3000 Console Only)
Radar Ground Sensor (Use W/KM3000 Console Only)
Radar Sensor Mounting Bracket Package

Radar Sensor Pipe Mounting Package

KM1000 Bezel Decal, 6 Row

KM1000 Bezel Decal, 16 Row (Used On 8 Row And 6 Row With Interplant)
KM1000 Bezel

Bulb, KM1000 Row Lamp (Not Shown)

Bulb, KM3000 Backlite {(Not Shown)

Fuse, 5-amp, Type AGC

Fuse, 2-amp, Type AGC

Male Hitch Connector Kit (Not Shown)

Female Hitch Connector Kit (Not Shown)

Y-Connector, 16 Row

Insulated Clamp

Extension Cable, 15", 1-32 Rows

P47

12/92



INTERPLANT DRIVE

PTD73

P48 - 12/92



INTERPLANT DRIVE

ITEM

-

10.
11.

12.

PART NO.

GA5103
G10581
G10216
G10228
G10102
GDg229
GD9106
G3310-204
GR0g912
GD0g17
G10145
GA5107
GD8306
G10228
G10102
G10233
GA2180
G10001
G10229
G10101
GD0914-155
GD0914-215

QTY.

CAARNNAL T 2N AAMANALN

13

DESCRIPTION

Idler Sprocket W/Bearing, 15 Tooth
Hex Head Cap Screw, 1/2"-13x 2 1/4"
Washer, 1/2" USS

Lock Washer, 1/2"

Hex Nut, 1/2"-13

Spacer

Mount

Chain, No. 40, 204 Pitch Including Connector Link
Connector Link, No. 40

Lock Collar, Less Set Screws

Set Screw, 5/16"-18 x 1/2*
Sprocket, 19 Tooth

U-Bolt, 7" x 5" x 1/2"-13

Lock Washer, 1/2"

Hex Nut, 1/2"-13

Machine Bushing (As Required)
Bearing Hanger, 7/8" Hex Bore
Hex Head Cap Screw, 3/8™16 x 1"
L.ock Washer

Hex Nut, 3/8"-16

Drill Shatft, 6 Row 30

Drill Shaft, 8 Row 30

P49

Rev. 1/94



DOUBLE DISC FERTILIZER OPENER
AND MOUNTING BAR

FOC007/FOC008

12/92

P50



DOUBLE DISC FERTILIZER OPENER
AND MOUNTING BAR

ITEM PARTNO. QTY. DESCRIPTION

(Per Opener)

1. G10451 2 Cotter Pin, 1/8" x 1"

2. GD1657 1 Lockup Pin

3. GA0785 1 Bracket

4, GD1138 2 U-Bolt, 2 172" x 2 1/2" x 1/2"-13
G10228 4 Lock Washer, 1/2"
G10102 4 Hex Nut, 1/2"-13

5. G10046 1 Hex Head Cap Screw, 5/8"-11 x 5"
G10107 1 Lock Nut, 5/8"-11

6. G10045 1 Hex Head Cap Screw, 1/2"-13 x 4 1/2"
G10111 1 Lock Nut, 1/2"-13

7. G10305 2 Carriage Bolt, 3/8"-16 x 1"
G10210 2 Washer, 3/8" USS
G10229 2 Lock Washer, 3/8"
G10101 2 Hex Nut, 3/8"-16

8. GD1673 1 Scraper

9. GA0810 1 Scraper Mount

10. GA0308 1 Shank

11. GA0328 1 Spring

12. GD0962 1 Hex Head Adjusting Bolt, 5/8"-18
G10499 1 Jam Nut, 5/8"-18

13. GD0487 1 Bushing

14. G10542 12 Rivet, 1/4" x 1 5/16"

15. GD1132 2 Cap

16. G10503 1 Jam Nut, R.H., 5/8"-11
G10504 1 Jam Nut, L.H., 5/8"-11

17. G10204 2 Machine Bushing, 21/32"

18. GB0134 2 Hub

19. GA2014 2 Bearing

20. GD1030 2 Blade

21. G10213 - Machine Bushing, 11/16" (As Required)

22. GD2589 1 Inner Scraper

23. G10019 1 Hex Head Cap Screw, 5/16"-18 x 1"
G10232 1 Lock Washer, 5/16"

24. GA0312 1 Mount

25. GA1369 1 Drop Tube, Dry Fertilizer

26. G10133 1 Hex Head Cap Screw, 5/16"-18 x 1 1/2"
G10109 1 Lock Nut, 5/16"-18

27. GA0318 1 Drop Tube, Liquid Fertilizer

28. G10681 1 Clamp, No. 6

29. GD1797 1 Extension

30. GA5237 - Support, L.H. (Shown)
GA5236 - Support, R.H.

31. GD1138 - U-Bolt,2 1/2"x 2 1/2" x 1/2"-13
G10228 - Lock Washer, 1/2"
G10102 - Hex Nut, 1/2"-13

32. GD0971-14 - Bar, 72", 6 Row 30
GD0971-04 - Bar, 100 1/4", 8 Row 30

33. GD1113 - U-Bolt, 5" x 7" x 5/8"-11
G10230 - Lock Washer, 5/8"
G10104 - Hex Nut, 5/8"-11

A. GA0320 - Disc And Bearing Assembly (Items 18-20)

P51 12/92



SINGLE DISC FERTILIZER OPENER

FOCO16/FOCO07

ITEM PARTNO. QTY. DESCRIPTION

{Per Opener)
1. G10594 6 Bolt, 1/2*13x 1 172"
G1o111 6 Lock Nut, 1/2"-13
2. GD7900 1 Blade, 18"
GD8247 - Optional Blade, 20"
3. zB0205 1 Spindie
4, G10049 2 Hex Head Cap Screw, 3/8"-16x 2 1/2"
10210 2 Washer, 3/8" USS
G1o108 2 Lock Nut, 3/8"-18
5. G10599 1 Carriage Bolt, 3/8"16 x 1 1/4"
G10210 1 Washer, 3/8"
G10229 1 Lock Washet, 3/8"
G10101 1 Hex Nut, 3/8"-16
8. GD7912 1 Scraper
7. GBo210o - DropTube, R.H.
GB0209 - Drop Tube, L.H. (Shown})
8. (G3A4288 1 Seal
9. GA4287 1 Quter Bearing
10. (GA5887 1 Arm W/Cups
GD6583 - OQuter Cup
GRo188 - Inner Cup
11. G10055 - 2 Hex Head Cap Screw, 5/8"-11 x 1 1/4"
G10230 2 Lock Washer, 5/8"
G10205 2 Washer, 5/8" SAE
2. GBo218 1 Bushing
13. G10403 1 Hex Head Cap Screw, 1/4"-20 x 2 1/2"
G10209 2 Washer, 174" USS
G10110 1 Lock Nut, 1/4-20
14, GAB408 1 Liquid Drop Tube
15. GD1113 2 U-Bolt, 5" x 7" x 5/8"-11
G10230 4 Lock Washer, 5/8"
G10104 4 Hex Nut, 5/8"-11

ps2 : 12/92



SINGLE DISC FERTILIZER OPENER

ITEM

16.
17.
18.
19.
20.
21.
22.
23.

24,
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.

39.
40.
41.
42.
43.

44,
45.
46.
47.
48.
49.

50.
51.

52.
583.

54.
55.
56.

57.
58.

59.

PART NO.

G10610
GD8238
GD7962
G10641
GA0237
G10322
GD8224
G10001
G10108
G10105
GD7908
GB0213
GD2115
G10592
GD8214
GBo212
GD8308
GB0206
GD8815
GD7907
GD8239
GD7904-02
G10206
G10039
G10111
G10220
G10507
(G10459
GD1104
GD8276
G10237
G10100
GD488s8
GBo118
GA2022
GD4850
GD1048
G10438
G10228
G10216
G10526
GD8030
GD8031
(10603
G10007
G10230
G10010
G10205
G10230
G10640
GA5728
GA5727
GD8218
G10560
G10456
GD7911

QTY.
(Per Opener)

o eh el eh e ed eh ke ek ek ed b ek T U D A e o D) A N A N) b ed e WO A PO =

., =
o

T i T U G G U

P O G ]

DESCRIPTION

Spring Pin, 3/8" x 2"
Channel

Spring

Grease Fitting, 1/8" NPT
Inner Bearing

Bushing (As Required)

Bar

Hex Head Cap Screw, 3/8"-16 x 1"
Lock Nut, 3/8"-16

Hex Nut, 3/4"-10

Tap Block

Spring Guide

Compression Spring

Hair Pin Clip, No. 11

Special Bolt

Washer

Spring

Guide Rod

Bushing, 1 1/8"

Special Bolt

Bar Hook

Tube

Washer, 1/2" SAE

Hex Head Cap Screw, 1/2"-13 x 1 3/4"
Lock Nut, 1/2"-13

Machine Bushing

Slotted Nut, 1"-14

Cotter Pin, 3/16"x 1 1/2"
Cap

Pin

Lock Washer, 7/16"

Hex Nut, 7/16"-14

Half Wheel

Sleeve

Bearing

Offset Tire

Half Wheel

Hex Head Cap Screw, 1/2"-13 x 3/4"
Lock Washer, 1/2"

Washer, 1/2" USS

Bushing

Wheel Arm, R.H.

Wheel Arm, L.H. (Shown)
Spring Pin, 1/4" x 1 1/4"

Hex Head Cap Screw, 5/8"-11 x 1 1/2"
Lock Washer, 5/8" SAE

Hex Head Cap Screw, 5/8"-11 x 3"
Washer, 5/8" SAE

Lock Washer, 5/8”

Grease Fitting, 1/4"-28
Opener Mount, R.H.

Opener Mount, L.H. (Shown)
Yoke

Clevis Pin, 172" x 1 3/4"
Cotter Pin, 1/8" x 3/4"

Pivot Pin

P53

12/92



DRY FERTILIZER TRANSMISSION ASSEMBLY

PTDO072

ITEM PARTNO. QTY. DESCRIPTION

1. GD2558 3 Lynch Pin, 1/4"

2 GA5105 1 Sprocket, 15 Tooth
GA5107 1 Sprocket, 19 Tooth
GA5114 1 Sprocket, 30 Tooth
GA5115 1 Sprocket, 33 Tooth
GA5194 1 Sprocket, 50 Tooth

3. G10602 2 Spring Pin, 1/4" x 1 1/2"

4. GA5229 1 Sprocket Storage Rod

5. G3310-162 1 Chain, No. 40, 162 Pitch Including Connector Link
GR0912 - Connector Link, No. 40

8. GA5136 1 ldler W/Sprockets And Rings
GD7426 - Sprocket
G10435 - Ring

7. GD7127 1 Shear Coupler

8. GD7870 1 Shaft, 7"

9. GAB579 1 Plate W/Bearings And Grease Fitting
GA5116 - Bearing
GA5624 - Extended Bearing
G10643 - Grease Fitting, 1/4"-28, 45°

10. G10408 1 Clevis Pin, 5/16" x 3/4"
G10409 1 Ring, 5/16"

11. GD5857 1 Spring

12. GA4235 1 Ratchet Arm W/Protective Closure
G10445 - Protective Closure

13. G10670 1 Hair Pin Clip, No. 3

14. G10460 1 Cotter Pin, 1/4"x 2"

15. G10462 1 Cotter Pin, 3/16" x 2"

16. G10574 2 Carriage Bolt, 1/2"-13 x 1 1/4"
G10216 4 Washer, 1/2" USS
G10228 2 Lock Washer, 1/2"
G10102 2 Hex Nut, 1/2"-13

17. GD6819 1 Sleeve

18. GD5886 1 Coupler, 1 3/4"

19. GD1134 1 U-Bolt, 7" x 5" x 5/8"-11
G10230 2 Lock Washer, 5/8"
G10104 2 Hex Nut, 5/8"-11

20. GD9320 1 Mount

P54 12/92



DRY FERTILIZER COUPLERS/SHAFTS

RH101190

6 Row 30 Model

8 Row 30 Model

[

PLANTER FRAME

ITEM

SUPSR

PART NO.

GDsage
GD2548-155
GD7887
G10233
GD9378

DESCRIPTION
Coupler, 1 3/4"

B

S BE RN

Shaft, 15 1/2" (*Trimmed 4" on 8 Row 30 Models With Single Disc Fertilizer Openers)

Coupler, 3"
Machine Bushing
Coupler, 12"

P55

12/82



DRY FERTILIZER HOPPER AND MOUNTS

DFCO09/DFCO18/DFC023

P56




DRY FERTILIZER HOPPER AND MOUNTS

ITEM

(OJEE A

o o

o PN

11.

12.
13.
14.
15.

16.
17.
18.
19.
20.
21.

22.

23.
24.
25.
26.
27.

PART NO.

GA0898
GD1380
G10655
GD1210
G10171

G10219
G10232
G10106
GB0198
GB0199
G10133
G10219
G10232
G10106
GD7848
G10587
G10588
GD1209
G10670
GD1207
G10303
G10219
G10232
G10106
G10171

G10201

GD1213
G10232
G10106
G10641

GD1379
GD1200
G10303
G10201

GD1213
G10232
G10106
G10460
GB0200
G10676
G10672
GD3790
GD1134
G10230
G10104
G10017
G10228
G10102
GD9131
GAB437
GDg9132
GAB436
GD8722

QTY.
{Per Hopper)

A A B R AR BRONNONNONNONEDAELRANAANDLDPAERLRAECCOOOOANNNN - LB ALK

DESCRIPTION

Lid With Clips, Rivets, Rubber Straps And Hardware
Clip

Rivet, 3/16" x 13/32"

Rubber Strap

Hex Head Cap Screw, 5/16"-18 x 1 1/4"
Washer, 5/16" USS

Lock Washer, 5/16"

Hex Nut, 5/16"-18

Auger, R.H.

Auger, L.H.

Hex Head Cap Screw, 5/16"-18 x 1 1/2"
Washer, 5/16" USS

Lock Washer, 5/16"

Hex Nut, 5/16"-18

Shaft

Hex Head Cap Screw, 1/4"-20 x 2", Stainless Steel
Hex Nut, 1/4"-20, Stainless Steel
Strap

Hair Pin Clip, No. 3

Baffle

Carriage Botlt, 5/16"-18 x 1", Grade 2
Washer, 5/16" USS

Lock Washer, 5/16"

Hex Nut, 5/16"-18

Hex Head Cap Screw, 5/16"-18 x 1 1/4"
Special Washer

Rubber Washer

Lock Washer, 5/16"

Hex Nut, 5/16"-18

Grease Fitting, 1/8" NPT

Hopper

Qutlet Housing

Carriage Bolt, 5/16"-18 x 1 1/4"
Special Washer

Rubber Washer

Lock Washer, 5/16"

Hex Nut, 5/16"-18

Cotter Pin, 1/4" x 2"

Bearing

Clamp, No. 36

Clamp, No. 28

Rubber Tube

U-Bolt, 7" x 5" x 5/8"-11

Lock Washer, 5/8"

Hex Nut, 5/8"-11

Hex Head Cap Screw, 1/2"-13 x 1 1/2"
Lock Washer, 1/2"

Hex Nut, 1/2"-13

Angle, L.H.

Mount, L.H.

Angle, R.H.

Mount, R.H.

Holder (As Required)

P57

12/92



LIQUID FERTILIZER TANKS, SADDLES, MOUNTS,

HOSES AND FITTINGS

LFCO12rev

12/92

P58



LIQUID FERTILIZER TANKS, SADDLES, MOUNTS,

HOSES AND FITTINGS

ITEM

S e

© o~

10.
11.
12.
13.
14.

15.
16.
17.

18.

19.
20.
21.

22.
23.
24.

PART NO.

GD1517
GD1516
G10672
GD1515
GD1514
GD8306
G10228
G10102
GA5917
G10619
GA4976
GR1015
GR1016
GR1017
GR1018
GR1019
G10626
G10674
GA5264
GD1862
GD1812
GR0508
GR0509
GR1005
GR0510
GR1006
GR0513
GD1520
G10096
GD1337
G10109
G10003
G10210
G10229
G10101
GA5799
G10633
GD1113
G10230
G10104
G10629
GA5800
G4200-02
G4200-03

DESCRIPTION

Dust Plug

Adapter

Clamp, No. 28

Dust Cap, 1 1/4"

Adapter

U-Bolt, 5" x 7" x 1/2"-13

Lock Washer, 1/2"

Hex Nut, 1/2"-13

Quick Fill Mount

Pipe Nipple, 1 1/4" x 3"

Ball Valve, Full Port

Body O-Ring

Stem O-Ring

Teflon Seat

Ball

Handle

Adapter, 1 1/4" NPT to 1 1/4" Barb Fitting
Clamp, No. 24

Saddie

Pad, 8" x 14

Tank W/Lid and Fittings, 30" x 150 Gallon
1 1/4" Nylon Fitting

Fillwell (Use With R0510)

Fillwell, Threaded (Use With R1006)
Lid, 10" (Use With R0509)

Lid, 10", Thread (Use With R1005)
3/8" Nylon Fitting

Band, 30"

Plug, 3/4" Nylon

J-Bolt, 5/16"

Lock Nut, 5/16"-18

Hex Head Cap Screw, 3/8"-16x 1 1/2"
Washer, 3/8" USS

Lock Washer, 3/8"

Hex Nut, 3/8"-16

Saddle Mount

Tee, 1 1/4"

U-Bolt, 5" x 7" x 5/8"-11

Lock Washer, 5/8"

Hex Nut, 5/8"-11

Elbow

Saddle Mount

Hose, 1 1/4" x 27', 6 Row Models
Hose, 1 1/4" x 32', 8 Row Models

P59

12/92



LIQUID FERTILIZER SQUEEZE PUMP MOUNTING
BRACKETS AND DRIVE LINE

LFCO0S/LFCO10/LFC024/PTD074

ITEM PARTNO. QTY. DESCRIPTION

1. GD7127 1 Shear Coupler

2. GA5105 1 Sprocket, 15 Tooth
GA5107 1 Sprocket, 19 Tooth
GA6B513 1 Sprocket, 32 Tooth
GA5202 1 Sprocket, 34 Tooth
GAB514 1 Sprocket, 46 Tooth

GA6515 - Sprocket, 62 Tooth (Optional)
P60 . 12/92



LIQUID FERTILIZER SQUEEZE PUMP MOUNTING
BRACKETS AND DRIVE LINE

ITEM PART NO. QTY. DESCRIPTION

3. G10462 1 Cotter Pin, 3/16" x 2"
4, - See “Liquid Fertilizer Squeeze Pump”
5. GD39048 1 Coupler, 2 1/2"
6. GD6165 - Plate, 8 Row Only
7. GD1719 1 Coupler, 4"
8. - See “Liquid Fertilizer Tanks, Saddles, Mounts, Hoses And Fittings”
9. GA4619 1 Pump Mount, L.H.
10. GA4620 1 Pump Mount, R.H.
11. GD1113 2 U-Bolt, 5" x 7" x 5/8"-11
G10230 4 Lock Washer, 5/8"
G10104 4 Hex Nut, 5/8"-11
12. GD1134 1 U-Bolt, 7" x 5" x 5/8"-11
G10230 2 Lock Washer, 5/8"
G10104 2 Hex Nut, 5/8"-11
13. G10670 1 Hair Pin Clip, No. 3
14. GD6819 1 Sleeve
15. GA4235 1 Ratchet Arm W/Protective Closure
G10445 - Protective Closure
16. GA5136 1 Idler W/Sprockets And Rings
GD7426 - Sprocket
G10435 - Ring
17. G3310-176 1 Chain, No. 40, 176 Pitch Including Connector
GR0912 - Connector Link, No. 40
18. G10478 1 Clevis Pin, 5/16" x 1"
G10409 1 Retaining Ring
19. GA5229 1 Sprocket Storage Rod
20. G10303 6 Carriage Bolt, 5/16"-18 x 1"
G10232 6 Lock Washer, 5/16"
G10106 6 Hex Nut, 5/16"-18
21. G3400-01 4 Flangette
22. G2100-03 2 Bearing, 7/8" Hex Bore, Spherical
23. GD5857 1 Spring
24. G10037 1 Hex Head Cap Screw, 1/2"-13 x 1 1/4"
G10228 1 Lock Washer, 1/2"
G10102 1 Hex Nut, 1/2"-13
25. GD2558 1 Lynch Pin, 1/4"
26. GD0817 5 Lock Collar, 7/8" Hex, Less Set Screws
G10145 - Set Screw, 5/16"-18 x 1/2"
27. GD2548-30 1 Shaft, 30"
28. G10558 1 Clevis Pin, 5/16" x 1 3/4"
G10456 1 Cotter Pin, 1/8" x 3/4"
29. G10004 4 Hex Head Cap Screw, 3/8"-16x 1 1/4"
G10210 4 Washer, 3/8" USS
G10229 4 Lock Washer, 3/8"
G10101 4 Hex Nut, 3/8"-16
30. GAB403 1 Drive Plate W/Greae Fitting
G10641 - Grease Fitting, 1/8" NPT

P61 12/92



LIQUID FERTILIZER SQUEEZE PUMP 6 ROW MODELS

LFCOt1LFCO10
ITEM PART NO.
1. GRO0216
2. G10130
G10219
G10144
3. GRo0214
4. GRo212
5. GRo0208
6. GR0225
7. GR0226
8. GD9107
9. G10303
G10219
G10144
10. GRO0215
11. GRo0207
12. GRo0233
13. GR0231
14. G10840
15. G1013t1
16. G10681
17. G10004
G10101
18. GR0213
19. GR0232
20. GRo0217
21. GRo0228
22. GRo0211
23. GRo0229
24. GR0230
25. GRo0224
26. G10673
27. G4300-04
28. GD9109
29. G10718
A. GAB511

QTY.
{Per Pump)

2
4
4
4
4
1
1
2
2
1
2
2
2
6
2
3
2
8
2

—
[3V]

NN OO ¢+ NN B A

DESCRIPTION

Spring Anchor Bar
Square Head Machine Bolt, 5/16"-18 x 1 3/4"
Washer, 5/16" USS

Wing Nut, 5/16"-18
Spring

Plate

Frame

Shim, 1/32"

Shim, 3/64"

Shaft

Carriage Bolt, 5/16"-18 x 1"
Washer, 5/16" USS

Wing Nut, 5/16"-18
Metering Hose, 1/2" x 13"
Nylon Bushing

Roller

Roller Arm

Grease Fitting, 1/4"-28
Set Screw, 5/16"-18 x 3/4"
Clamp, No. 8

Hex Head Cap Screw, 3/8"-16 x 1 1/4"
Hex Nut, 3/8"-16

Angle

Adapter

Manifold Piug

Intake Manifold

Rubber Cap

Nylon Bushing

Roller Bearing

Discharge Manifold
Clamp, No. 8

Hose, 1/2" x 50'

Sleeve

Spring Pin, 5/16" x 1 1/8"

Squeeze Pump Complete, 6 Rows (ftems 1-25 And 28-29)
P&2 12/92



LIQUID FERTILIZER SQUEEZE PUMP 8 ROW MODELS

LFCO10

ITEM

N —

o0 s W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24,

25.
26.
27
28.
29.
30.
31.

PART NO.

GRo0221
G10130
G10219
G10144
GRo0214
GRo0212
GR0222
G10303
G10219
G10144
GRO0215
GR0207
GRo225
GRo0228
GD9108
GR0281
GR0282
GRo0283
GR0231
G10640
G10131
GRo211
GR0230
GR0229
GRo0232
G10681
GR0279
GRo0280
G10004
G10101
GRo0217
GR0284
GR0236
G10673
G4300-05
GD9109
G10718

GAB512

QTY.
(Per Pump)

2
4
4
4
8
2
1
4
4
4
8
2
4
4
1
1
2
3
2
8
2
6
6
8
16
1
1
4
4
2
1
1
8
2
2

DESCRIPTION

Spring Anchor Bar
Square Head Machine Bolt, 5/16"-18 x 1 3/4"
Washer, 5/16" USS

Wing Nut, 5/16"-18

Spring

Plate

Frame

Round Head Machine Bolt, 5/16"-18 x 1"
Washer, 5/16" USS

Wing Nut, 5/16"-18
Metering Hose, 1/2" x 13"
Nylon Bushing

Shim, 1/32"

Shim, 3/64"

Shaft

Back Up Roller

Set Collar

Roller

Roller Arm

Grease Fitting, 1/4"-28
Set Screw, 5/16"-18 x 3/4"
Rubber Cap

Bearing

Nylon Washer

Adapter

Clamp, No. 6

Angle, Left

Angle, Right

Hex Head Cap Screw, 3/8"-16 x 1 1/4"
Hex Nut, 3/8"-16

Manifold Plug

Intake Manifold

Discharge Manifold
Clamp, No. 8

Hose, 1/2" x 100’

Sleeve

Spring Pin, 5/16"x 1 1/8"

Squeeze Pump Complete, 8 Rows (ltems 1 - 27 And 30-31)
P63 12/92



LIQUID FERTILIZER PISTON PUMP MOUNTING
BRACKETS AND DRIVE LINE

LFC024/LFC025/LFC026

%‘/@

T e @@Q@
b dbobdde

S

 Pe4 12/92



LIQUID FERTILIZER PISTON PUMP MOUNTING
BRACKETS AND DRIVE LINE

ITEM

= 2O ONOO 0T WD

[ N
L

14.
15.
16.

17.

18.

19.
20.

21.
22.
23.

24.

25.

26.

27.
28.
29.
30.
31.

PART NO.

GA5194
GA6509

GD9242
GD1719

GA4619
GA4620
GD1113
G10230
G10104
G10292
G10048
G10210
GR1122
G10229
G10101
GD8816
G10673
G4300-04
G4300-05
G3310-152
GR0912
G10478
G10409
G10669
GD9244
G10303
G10232
G10106
G3400-01
G2100-03
GA0289
GD1067
G10435
G10313
G10527
G10111
G10003
G10210
G10229
G10101
GD0917
G10145
G10728
G10719
G10739
G10626
G10389

QTY.

1
1

L R R O . L~ - e B \C

1 = =N WW W = A

wh 1 = s OO A A

DESCRIPTION

Sprocket, 50 Tooth

Sprocket W/Set Screw, 23 Tooth

See "Liquid Fertilizer Flow Divider"

See “Liquid Fertilizer Piston Pump (Crankcase Assembly)”
See "Liquid Fertilizer Piston Pump (Cylinder Assembly)"
Spacer

Coupler, 4"

See “Liquid Fertilizer Tanks, Saddles, Mounts, Hoses And Fittings”
Pump Mount, L.H.

Pump Mount, R.H.

U-Bolt, 5" x 7" x 5/8"-11

Lock Washer, 5/8"

Hex Nut, 5/8"-11

Plug, 1/4" NPT

Hex Head Cap Screw, 3/8"-16 x 2"
Washer, 3/8" USS

Mounting Pad

Lock Washer, 3/8"

Hex Nut, 3/8"-16

Hose Barb (As required)

Hose Clamp, No. 8 (As required)

Hose, 1/2" x 50', 6 Row

Hose, 1/2" x 100, 8 Row

Chain, No. 40, 152 Pitch Including Connector
Connector Link, No. 40

Clevis Pin, 5/16" x 1"

Retaining Ring

Hair Pin Clip, No. 22

Idler Mount

Carriage Bolt, 5/16"-18 x 1"

Lock Washer, 5/16"

Hex Nut, 5/16"-18

Flangette

Bearing, 7/8" Hex Bore, Spherical

Idler W/Spools And Retaining Rings
Spool

Retaining Ring

Carriage Bolt, 1/2"-13 x 1 1/2"

Lock Washer, 1/2" Int./Ext.

Lock Nut, 1/2"-13

Hex Head Cap Screw, 3/8"-16x 1 1/2"
Washer, 3/8" USS

Lock Washer, 3/8"

Hex Nut, 3/8"-16

Lock Collar, 7/8" Hex, L.ess Set Screws
Set Screw, 5/16"-18 x 1/2"

Reducing Bushing

Tee

Pipe Plug

Adapter, 1 1/4" NPT To 1 1/4" Barb Fitting
Pipe Nipple, 3/4" NPT

P65

12/92



LIQUID FERTILIZER PISTON PUMP (Crankcase Assembly)

JB-14400-991/CCU007

P66 12/92



LIQUID FERTILIZER PISTON PUMP (Crankcase Assembly)

ITEM PARTNO. QTY. DESCRIPTION

1. - See "Liquid Fertilizer Piston Pump Mounting Brackets And Drive Line"
2. G10688 2 Hex Socket Head Set Screw, 3/8"-16 x 5/8"
3. GR1147 1 Spacer
4, G10019 8 Hex Bolt, 5/16"- 18 x 1"
5. GR1102 1 Housing
6. GR1173 - Repair Kit, Also Includes ltems 5 On "Liquid Fertilizer Piston Pump
(Cylinder Assembly)” Pages
7. GR1104 1 Bearing
8. GR1105 1 Name Plate
9. G10054 2 Hex Bolt, 5/16"-18 x 1/2"
10. GR1106 1 Crankcase
11. GR1107 1 Vent Plug
12. - See "Liquid Fertilizer Piston Pump (Cylinder Assembly)"
13. - See "Liquid Fertilizer Piston Pump (Cylinder Assembly)"
14. GR1123 3 Plug
15. GR1108 1 Disc
16. GR1109 1 Connecting Rod
17. GR1110 1 Large Eccentric
18. GR1111 1 Small Eccentric
19. GR1120 1 Eccentric Pin
20. GR1119 1 Sleeve
21. GR1118 3 Setting Arm Key
22. GR1112 1 Woodruff Key
23. GR1148 1 Crankshaft
24. GR1116 1 Bearing
25. GR1166 1 Cover Plate
26. GR1167 1 Square Head Bolt, 3/8"-16 x 1 3/4"
27. GR1168 1 Scale
28. G10108 1 Lock Nut, 3/8"-16
29. GR1114 1 Flange
30. G10318 1 Hex Head Cap Screw, 5/8"-11 x 4 1/2"
G10104 1 Hex Nut, 5/8"-11
31. GR1165 1 Arm
32. G10693 1 Hex Socket Head Set Screw, 5/16"-18 x 3/8"
33. - See "Liquid Fertilizer Piston Pump Mounting Brackets And Drive Line"
34. GR1100 1 Adjustment Wrench
A. GA6154 1 Piston Pump Complete, Includes Crankcase (ltems 2-34) and

Cylinder (items 1-22) Assemblies

Pe7 12/92



LIQUID FERTILIZER PISTON PUMP (Cylinder Assembly)

JB-L4400-991/SKH007

12/92

P68



LIQUID FERTILIZER PISTON PUMP (Cylinder Assembly)

ITEM PART NO. QTY. DESCRIPTION

1. See "Liquid Fertilizer Piston Pump (Crankcase Assembly)"

G10686 2 Hex Hex Cap Screw, 3/8"-16 x 8"
G10101 2 Hex Nut, 3/8"-16

3. GR1145 1 Discharge Manifold

4. GR1144 2 Discharge Valve

5. GR1173 - Repair Kit , Also Includes ltems 6 On "Liquid Fertilizer Piston

Pump (Crankcase Assembly)" Pages

6. G10687 4 Hex Head Cap Screw, 3/8"-16 x 5 1/2"
G10101 4 Hex Nut, 3/8"-16

7. GR1143 1 Outboard Cylinder

8. GR1142 2 Suction Valve

9. GR1140 1 Suction Manifold

10. - See "Liquid Fertilizer Piston Pump Mounting Brackets And Drive Line"

11. GR1137 1 Flange Packing Washer

12. GR1136 1 Plunger

13. GR1135 1 Inboard Cylinder

14, GR1134 1 Stuffing Box Insert

15. GR1133 1 Retaining Ring

16. GR1129 3 Washer

17. GR1130 2 Packing Spring

18. GR1132 1 Outboard Stuffing Box

19. GR1127 1 Crosshead Guide

20, GR1125 1 Piston Rod

21. GR1124 1 Pin

22. G10019 4 Hex Head Cap Screw, 5/16"-18 x 1"

P89 12/92



LIQUID FERTILIZER PISTON PUMP FLOW DIVIDER

JB-12190-991

12/92

P70



LIQUID FERTILIZER PISTON PUMP FLOW DIVIDER

ITEM PART NO.

1. GR1150
2. GR1151
3. G10358
4. GR1152
5. GR1153
6. GR1154
7. GR1155
8. *

9. GR1157
10. GR1158
1. *

12. *

13. *

14. GR1162
15. *

16. *

17.

A. GA6158

QTY.

TR NS > SR TR |\ JEPUE N G Vi Qe Qi

DESCRIPTION

Cap

Spring

Hex Nut, 9/16"-18
Plate

Diaphram

Housing

Gasket

Manifold

Socket Screw, 1/4"
Lock

Disk

Stainless Steel Washer
Valve Nut

Plunger

Spring

Valve

See "Liquid Fertilizer Piston Pump Mounting Brackets And Drive Line"

Liquid Fertilizer Piston Pump Flow Divider Complete

* Factory calibration required. Replacement not recommended. Always be sure timing marks ondisk

and manifold line up.

P71

12/82



DECALS, REFLECTORS AND TIE STRAPS

" AAWARNING )

TO AVOID INJURY- -
Stand clear- - Keep others
away when raising or lowering
markers. Before transporting
planter fully extend hydraulic
cylinders and install locking
pins where provided.

ACAUTIONA

REAR OF PLANTER SWINGS
WIDE IN TURNS. ALWAYS
ALLOW SUFFICIENT ROOM
* TO CLEAR OBSTACLES

WHEN TURNING

7100-83

A WARNING A

! —TO AVOID INJURY —
ALWAYS USE HYDRAULIC CYLINDER
SAFETY LOCKOUT CHANNELS WHEN

TRANSPORTING PLANTER ON THE
ROAD. AFTER USE RETURN TO
STORAGE LOCATION.  nwa

) p—]

=
®

B

>y v

T e

A\ CAUTION

1. Read and understand the Operator's Manual.

2. Stop the tractor engine before leaving the
operator’'s plattorm.

3. Keep ricders off the machine.

4. Make certain everyone is clear of the machine
*before starting the tractor engine and
operating.

S. Keep alt shields in place.

6. Never lubncate, adjust, unclcg or service the
machine witlr tracior engine running.

7. Waitfarallmovementta stop before servicing.

8. Keep hands. feet and clothing away from
moving parts.

9. Use flashing waming lights when operating on
highways except when prohibitec by law.

A WARNING A |

NEVER WALK UNDER OR WORK
ON PLANTER WHEN IT IS
RAISED WITHOUT SUPPORTING
THE FRAMES WITH
ADDITIONAL SUPPORTS.

Tioo4s

(W

A DANGER

THIS PLANTER (S DESIGNED TO BE
DRIVEN BY GROUND TIRES ONLY.
THE USE OF HYDRAULIC, ELECTRIC
OR PTO DRIVES MAY CREATE
SERIOUS SAFETY HAZARDS TO YOU
AND THE PEOPLE NEAR BY. IF YOU
INSTALL SUCH DRIVES YOU MUST
FOLLOW ALL APPROPRIATE SAFETY
STANDARDS AND PRACTICES
TO PROTECT YOU AND OTHERS NEAR
THIS PLANTER FROM INJURY.

nooem

WEEKLY @
7108-110

P72

. APPROPRIATE SAFETY STANDARDS

\ 7100-90 J

AWARNING A

ALWAYS USE SAFETY
PINS IN
TRANSPORT POSITION

®

A\ WARNING

' TOW ONLY WITH
FARM TRACTOR.

ACAUTIONA

AVOID UNEVEN LOADING
OF HOPPERS, ESPECIALLY

DURING TRANSPORT

A WARNING A

THIS MACHINE HAS BEEN DESIGNED
AND BUILT WITH YOUR SAFETY IN
MIND, ANY ALTERATION TO THE
DESIGN OR CONSTRUCTION MAY
CREATE SAFETY HAZARDS. DO NOT
MAKE ANY ALTERATIONS OR CHANGES
TO THE EQUIPMENT, BUT IF ANY
ALTERATIONS OR CHANGES ARE
MADE YOU MUST FOLLOW ALL

AND PRACTICES TO PROTECT YOU
AND OTHERS NEAR THIS MACHINE
FROM INJURY.

]

DAILY
7160111

12/92



DECALS, REFLECTORS AND TIE STRAPS

A CAUTION A

AGRICULTURAL CHEMICALS CAN BE DANGEROUS.
IMPROPER SELECTION OR USE CAN SERIOUSLY
INJURE PERSONS, ANIMALS, PLANTS, SOIL OR
OTHER PROPERTY. BE SAFE: SELECT THE RIGHT
CHEMICAL FOR THE JOB. HANDLE [T WITH CARE.
FOLLOW THE INSTRUCTIONS ON THE CONTAINER
LABEL AND OF THE EQUIPMENT MANUFACTURER.

.

.
DAILY

7100-118

USE 1 TABLESPOON POWDERED
GRAPHITE WITH EACH HOPPER
FILL OF SEED. SEED TREAT-
MENT, FOREIGN MATERIAL, DIRT,
OR SEED CHAFF MAY CAUSE
GRADUAL REDUCTION OF SEED
POPULATION. REFER TO
MANUAL FOR MAINTENANCE AND

TwineLine

7300177

» 2500

IMPORTANT
SEED METER ALIGNMENT TO DRIVE CLUTCH IS CRITICAL MARKER FOLD
REFER TO OPERATORS MANUAL FOR INSTRUCTIONS b —
7100182 7100-194

ITEM PARTNO. QTY. DESCRIPTION

CARE. 7100-152

1. GR0155 - Biue Paint, Aerosol (Not Shown)
GR0439 - Blue Paint, Quart (Not Shown)
GR0440 - BluePa int, Gallon (Not Shown)
2. GR0146 - Powdered Graphite, 1 Pound (Not Shown)
GR1179 - Talc, 2 Pounds (Not Shown)
3. GD1162 - Tie Strap, 28"
GD1512 - Tie Strap, 6"
GD2117 - Tie Strap, 14 1/2"
GD2984 - Tie Strap, 33"
4. G7200-03 4 Reflector, Red
G7200-04 2 Reflector, Amber
5. G7100-02 3 Decal, Warning
6. G7100-42 - Decal, Warning (2 Per Marker)
7 G7100-46 1 Decal, Caution
8. G7100-56 1 Decal, Warning
9. G7100-63 2 Decal, Caution
10. G7100-68 4 Decal, Warning
11. G7100-75 4 Decal, Caution
12. G7100-83 - Decal, Warning (1 Per Marker Lockup)
13. G7100-89 2 Decal, Danger
14, G7100-90 1 Decal, Warning
15. G7100-104 2 Decal, KINZE, 3" x 12"
16. G7100-110 - Decal, Weekly
17. G7100-111 - Decal, Daily
18. G7100-115 - Decal, Caution (1 Per Granular Chemical Hopper Lid)
19. G7100-116 - Decal, Daily
20. G7100-121 1 Decal, Transmission
21. G7100-144 - Decal, Logo (2 Per Row Unit)
22. G7100-153 - Decal, Information (1 Per Brush-type Seed Meter)
23. G7100-177 1 Decal, Twin-Line®, 3/4" x 3"
24, G7100-182 - Decal, Meter Alignment (1 Per Row Unit)
25. G7100-191 2 Decal, 2500
26. G7100-194 1 Decal, Instruction

P73 12/92






NUMERICAL INDEX

Part No. Page |Part No. Page |Part No. Page
G2100-03.......... P31, P34, P61, P65 | G10001 ......oocvvvevnnnes P34, P49, P53 | G10105 ....cccoeveerrnn. P25, P29, P53
G2700-08 ......couevrremnierrirreerenienns P45 | G10003.........c.on... P2, P6, P59, P65 | G10106............... P5, P15, P17, P27,
G2701-08 ....onerecrmcencnrennirns P45 | G10004............... P4,P21,P25,P47,| .. P31, P35, P57, P61, P65
GB06-08.........ccurvcrrrrririaininnens P45 | s P61, P62, P63 | G10107 .............. P4, P14, P15, P17,
GB303-96 ....o.vurerrererrrrenenines P21 [ G10005 .......covvvvrumnnn. P4,P25,P31 | .. P25, P31, P35, P51
G3303-98.......cormmrrircrreriiaeeneenas P7 | G10006........couerecceerrieanne. P4, P25 | G10108............... P3, P21, P25, P31,
G3303-114 ..o P13 | G10007 .....ooovvurrererniriceiencnnnne. P53 | s P52, P53, P67
G3305-01 oo P19 | G10008 ......P4, P17, P29, P37, P39 [ G10109 ....cecoeevvrrrine P5, P51, P59
G3310-08 ...ovurercricmcre s P35 [ G10010 c.oveuvreermrcerneinrirenn s P53 | G10110..ccncvrrccercrcnrcrinnnn. P8, P52
G3310-80 .. P35 | G10012 .o, P17 |G10111 e P6, P14, P15, P17,
GB310-89 ... P35 | G10014 ..ocooncrircricnccicceeinnns P3| P21, P51, P52, P53, P65
GB310-117 oo P31 | G10015 ..o P6 | G10128 ..., P34, P35
GB310-152 ..oceeeciiccirecerniinnes R ey [ [/ 1= — P6, P29, P35 | G10130 .cccvvrurrcrerrrierennnn. P62, P63
G3310-162 ...cueeececrrcrcncanennens P54 | G10017 ..o, P15, P21, P57 [G10137 oo, P62, P63
GB310-176 ..cevvurrrrrencnrininnans P61 | G10018 ... P5 | G10133 e, P51, P57
GB310-226 ..o P49 | G10019............... P7, P51, P67, P69 | G10144 ..........oee.. P62, P62, P63
G3314-40 ... P13 | G10020 ... P9 | G10145 ....P33, P35, P49, P61, P65
G3400-01........... P31, P34, P61, P65 [ G10021 .....conveceicercancieennn, P9 | G10168 ..ceuerireicniiecicnicis P40
G4200-02 ....ccvvercriceenns P59 | G10022 ........cccvvmeurnns P9, P13, P27 | G10171 oo P57
G4200-03 ... P59 | G10023.......coooeeeccmeccrirennan. P13, P31 | G10197 oo P17
G4300-04 ...covonriiniriinns P62, P85 | G10025 .......oooecrnceces P26 | G10201 ... P57
G4300-05 ..o, P63, P65 | G10026 ........ooocervrerrirciieene. P29 | G10203 ... P34
GB400-06 ..oovvncrnanene P43, P45 | G10027 ..o, P25 | G10204 ....ccoovrerirrnnn P3, P7, P51
GB400-08 ..o P45 | G10028 ... P29 | G10205............. P25, P31, P52, P53
GB400-08-06........cvemereeririeenns P45 | G10031 ..o, P27 | G10206 ....covocerrennenes P3, P17, P53
GB400-L-06....oririerrrecine P45 | G10033.....cuerecrcceiens P34, P40 [ G10207 ...ooorcerrereicreeninnieeas P13
GB500-08 ....oocovrvireririnninenns P45 [ G10036 ......ccourveneene. P14, P17, P21 [ G10208 ..o, P2
GB500-08-06.....couevevrcreirennes P45 | G10037 ......P4, P26, P29, P34, P61 | G10209 ....coovevrvvrinrnns P8, P13, P52
GB801-08 ..o P45 | G10039 ....coovvvrenne. P15, P29, P53 | G10210 ............. P2, P3, P4, P6, P8,
GB801-08-06.....cooeeerccarnrrcrinns P45 | G10045 .....oovvvimmrenineneneininn. P51 s P21, P31, P34, P51,
G7100-02 oo P73 | G10046 ..o P51 . P52, P59, P61, P65
G7100-42 oo P73 [ G10048.......ccormccrinnnen. P25, P65 | G10213 ..o P3, P51
G7100-46 ..., P73 | G10049 ..., P52 | G10216................ P3, P6, P14, P15,
G7100-56 ..o P73 | G10053......comcrericrrereaene P31,P34| . P21, P34, P35, P49,
G7100-63 ... P73 [G10054 ......ovvoririrrinriininens PE7 | s P53, P54
G7100-68 ... P73 | G10055.......cocovcerimccicnneene P17, P52 [ G10217 oo P17, P23
G7100-75 ..corcrecrie s P73 | G10061 c.ocvveeearcrireereeceees P25 | G10219 .oovveicreans P57, P62, P63
G7100-83 ..o P73 | G10064 ... P8 [ G10220 ..o P53
G7100-89 ..ot P73 | G10068.......coocreeeceicacrenreiann P17 | G10226 ..o P37, P39
G7100-90 .o P73 | G10069 ... P5 1 G10227 ..o P11, P27, P31
G7100-104 ..o, P73 [ G10087 ....ovvmrecimirnnieneinnens P29 | G10228................ P3, P4, P17, P21,
G7100-110 oo P73 | G10096 ... P59 | s P25, P26, P29, P34,
G7100-111 oo P73 [ G10100 .o, P53 | e P35, P37, P39, P40,
G7100-115 ovocriccccees P73 | G10101 ........... P3,P4,P7,P8, P11, | s P49, P51, P53,
G7100-116 wcerececieccreicenecs P73 | P13,P21, P25, P31, | . P54, P57, P59, P61
G7100-121 oo P73 | P47, P49, P51, P52, | G10229.......ccoovvnnvne. P2, P3, P4, P6,
G7100-144 ..o P73| s P59, P61,P62, P63, | P7, P8, P11, P13,
G7100-153 oo P73 | e, P65, P69 | P21, P25, P31, P47,
G7100-177 oo P73 |G10102.............. P4,P17,P21,P25, | . P49, P51, P52, P59,
G7100-182 ..o P73 P26, P29, P34, P35, | s P61, P65
G7100-191 oo P73 s P37, P39, P40, P49, | G10230.............. P4, P21, P23, P25,
G7100-194 ..o P73| .. P51, P54, P57, P59, P61 | ... P27, P29, P35, P37,
CYA TS5 QRO P4 | G10103........ccecuc P6, P11, P27, P31 | . P39, P52, P53, P54,
G7200-03 ... P73 | G10104.............. P4,P17,P21,P23,| .. P57, P59, P61, P65
G7200-04 ... P73 | . P25, P27, P52, P54, | G10231 .....ccvvrvevnen. P25, P26, P29
G10001 ..o P2, P25, P31, ... P57, P59, P61, P65, P67 | G10232................. P5, P7, P27, P31,

a

12/92



NUMERICAL INDEX

Part No. Page |Part No. Page | Part No. Page
G10232 ....P35, P51, P57, P61, P65 | G105071 ... P31 | G10640 ....P26, P29, P53, P62, P63
G10233............ P31, P35, P49, P55 | G10503 .......covvvervvennn P3, P15, P51 | G10641 .................... P35, P37, P39,
G10235 ..o eercnens P31 | G10504.....ccniimrcneccrnenns P3,P51] P53, P57, P61
G10236 oo P25 | G10507 ....covcvvrncrnnrieecrennes P53 [ G10643 .....ouvrnreceirccrnireens P54
G10237 oo P53 [ G10520 .....coveoeemrccrrencnennvssninnnnes P8 | G10655 ....couceuevrerriccrninceceann. P57
G028 ..o P25 | G10521 ..o e, P13 | G10660 .....ocvuvercmrcrncieccnnrnanen. P13
G10268 ... P27 [ G10523 ...ocireceencrrininneeans P11 | G10669 ..., P3, P65
G10269 ..., P27 | G10524 ..o P13 | G10670 ......P7, P35, P54, P57, P61
G10289 oo P27 | G10525.....comivrreeiccnns P8, P27 | G10672 ...covvrrenrrccrcnens P57, P59
G10292 ..o P65 | G10526 .........cnveccrrrmcrrrniene P3, P53 | G10673 ....coeevrnnenne P62, P63, P65
G10303...ccovennee. P83, P57, P61, P62 | G10527 ....ccovvveerccrincnesiis P65 [ G10674 ......cooervirecccncieanaes P59

................................. P83, PE5 | G10529 ...cvvmmcecnrmnnrnvnecerrnnne P19 | G10876 e P57
G10804 ..o P3| G10531 .oceeiceccircenrircsirinns P10 | G10680 ....ccovveemernriecmrcirniennins P11
G10305 ........ P3, P7, P13, P19, P51 | G10536 ....coueirvcines e, P15 | G10681 ......ovverrrnnnec. P51, P62, P63
G10806 ..cverecrrarineeeees P11, P31 | G10542 ...covvvrrmrcncenrcnrnenas P51 | G10686 .....ooemecrcenicircniens P69
G10B07 oo P2 | G10544 ... P40 | G10687 .....coeeeic s P69
G10808 ....oeeemicercoeniermeccaeenns P19 | G10545.....coicicceniccies P4, P21 | G10688 .....oomvvrcerrciriennisics P67
G10809 ..o P7 | G10546 ..o P13 G10B90 ...oocvmevmreecnincecieseienennne P9
G10310 s P8, P11 | G10551 oo P3| G10693 ..o P67
CRLVCH & RSO P13 [ G10552 ...osivrcmiricirecccecennes P3| G10716 ..o P25
G10312 .o, P7, P13, P31, P35 [ G10553 ... P7 | G10717 oo, P25
G10313 e PE5 | G10555 .....orvvericrccmsrereccenns P3| G10718 oo P62, P63
G10318.crcercean, P15, P67 | G10558 ...coececvcericsecccane P61 | G10719 oo, P65
G10822 ..o P53 | G10560 ..o, P53 | G10722 ....ceeeeccmrncrricceecinnns P40
G10323 oo P [ G10567 ...ceeeeerearcnricsncncenees P13 [ G10724 ..o, P40
G10828 ..o P2 | G10570 .eouvncenccnccreninsraanees P13 ] G10725 ..o P40
G10858 ..o P71 [ G10572...c.oovvverccrecrrirnn. P15, P17 | G10728 ..., P65
G10384 ..., P3, P21 [ G10573 cooouivicreenccsrariecanns P17 [ G10739 ..o P65
G10889 ..o, P65 | G10574 ... P14, P17, P54 | GAO167 ..., P40
G040 . PY | G10587 ..., P17, P49 | GAD237...oireccrnrcircicrnnan P53
G10403 ... P52 | G10582 .....ccccoomricirerecnnnennes P17 | GAD243 ..., P40
G10408 ..o P54 | G10584 ..., P10 [ GA0245......covverinicncics P40
G10409............. P34, P54, P61, P65 [ G10585 ..., P15 | GAD257 ... P40
G047 oo P23 | G10587 ..., P57 | GA0289 ..., P65
G10418 oo P23 | G10588 ..o P57 | GAOB08......cocemneercrirrrnanicnnas P51
G10427 oo P3| G10592 ....coocvmmiccriimricriicrnes P53 | GAD312....ciiimiricenccececiieinns P51
G10430 oo P33 | G10594 ..., P52 { GADB18...coueeirreiccccrence P51
G10435.............. P3, P13, P21, P35, | G10597 ......ccocorrrivrerveincrcnne P15 | GADB20.....omimcrvencerinirenenes P51

........................ P54, P61, P65 | G10599 ...cooovvvereecrcnriirenennc P2 | GAOB28..cocvvercrcincenneens. P51
G10438 ... P27, P53 | G10601 ..oocooeeveercerccanceniones P31 GADB78.....oommmricerarrcrcrnenees P33
G10445 ....cooovvne P35, P54, P61 | G10602............... P9, P10, P13, P31, | GAD485......ccomerecrrcecs P11
G10457 .o P3,P51| e P33, P34, P54 | GAO785 ..., P51
G10452 ..o, P11 | G10603 .......... P5, P6, P9, P10, P53 | GAOB10 ....cuceueeirinec e P51
G10455 ..o P7 | G10604 ..., PO | GAOBTT v P2
G10456 ..o, P53, PB1 | G10605 ... P2 | GAOBBD ... P2
G10457 oo P7, P25 | G10809 ...cveurieicriaecereens P13 [ GAOBIS .....courecrecieiicicriernins P29
G10459 oo, P53 [ G10610 oo P53 | GADBIB....ccvremrcercciirecirriereianes P57
G10460............ P33, P35, P37, P39, | G10619 .......coocvvnrirricccciienrnns P59 [ GAOBID......cvrmemericreieinens P40

................................. P54, P57 | G10620 ..................P3, P7, P9, P13 | GA1021 ..cocceovcirrccerccrineee. P45
G10462 ....................P35, P54, P61 | G10621 .......... P7, P8, P9, P13, P19 | GA1023.....ccccniriirirrcrriiecnnn, P45
G10464 ..o, P33 [ G10622 ......cooorccececcinnccane. P19 | GAT026.......ccmrcicieiceines P45
G10470 oo P9 | G10626........ooeveerrirrnnannne P59, P65 | GA1041 ..o P45
G10478 ..o P34, P61, PB5 | G10629 ..., P59 | GA1055......covicrerrecierirenenne. P45
G10482 ... P29 [ G10633 ..o P53 | GA1084 ..o, P45
G10499 ... P51 | G10637 ..o, P13 | GAT090 oo, P45
G10500 ..o P9 | G10640 ................ P3, P5, P14, P17, | GAT107 oo P45

b



NUMERICAL INDEX

Part No. Page |Part No. Page |Part No. Page
GATT4T e P45 | GA4994 .....coociinicciceaas P23 | GAS715 ..o P15
GAT153 i P45 | GA4995.........covvvnriirncnianes P23 | GAS718 ..o P15
GAT194 .. P45 [ GA5089.......ccovemririnireennennne P31 [GAS719 ..o P15
GAT195 ... P45 [ GA5090........ocimrereirnrrenernanne P31 [ GAB727 ... P53
GA1B69....coorrrirc i P51 [ GAS097 ... P42 | GAS728.....ooerereecienieceriaas P53
GATBT6....concveeererrenecaeaeins P40 [ GA5103 ..., P34, P49 | GAS786......ccovvvemrrvriecnrcienineanns P21
GATB77 .o P40 | GA5105 ............ P31, P35, P54, P60 [ GAS787 ..o p21
GATB78 ..o, P40 [ GA5106 ....coocvvrerrnreneennenen, P35, P35 | GAS788......ccerverrvcreieeiis P21
GAT679 oo P40 [ GA5107 ............ P35, P49, P54, P60 | GAS794......o.meeveiei e, P10
GAI720 ..o, P4 [ GAB108.......coceveemrcreririreine, P35 [GAS5795.....coovicrieincieceenene P10
GA2007 oo, P7 [ GAS109......ocorenreienirseenees P35 | GA5796....coeueerrecieiierinrinieniens P10
GA2008.......cooveicmrnreieniennans P13 | GAB110 e P35 [ GAS798 ....ooomvieremienrceiceeenene, P4
GA2012L oo P3 | GASTTT oo, P35 | GA5799 ... P59
GA2012R ..o P3| GAB112. e P35 | GA5800......coueviercererieirnias P59
GA2013 ..o, P3 | GAB113. e P35 | GABB34......coeemrevreicrreiiens P10
GA2014 ......co.ce.. P3, P15, P17, P51 | GAS114 ..o, P54 | GA5846........coevemceimcrecicienne. P21
GA2016 ..o, P7 [GABT15 ..., P54 | GABB73....ccvmrereriiencirciicieies P47
GA2018 ..o P9 |GAB116........ccornnee P31, P35, P54 | GAS874.......orvcreeecieeeiec P47
GA2019 .o, P9 [GAS121 .o, P26 | GASBT6......coovueevreririenceciinins P47
GA2020 ..o, P9 | GAS130 ....oocvmcriinnniaes P37, P39 | GABB77 ..o, P47
GA2021 .o, P5 | GAB136 ......coovvceccnnns P54, P61 [ GAS880 ......overrriicieni P3, P47
GA2022 ..o P5, P6, P53 | GAS146........ccovvmevrrercnn. P35 [ GAB881 .....overreveiirieerciis P47
GA2027 oo, P8 [ GAST57 ..., P31 | GAB884......coouccicice, P47
GA2054 ..o, P6 [ GAS164 ..., P33 | GABBBY .....crveuieereiiiercrie s P52
GA2056 ..o P3, P21 | GAS165......cooiceeccrcenes P33 [ GAS906 .....covvuemvrreiricieccne. P7
GA2058 ..., P8 [ GAS188......oovcierrrieeieice, P39 | GABI17 ... P59
GA2088.........oeveeiricereie e P31 [GAS5194 ..., P54 | GABI82......coocmcicrcncirieees P10
GA2075 ..o P11 | GAS194 ..o, PB5 | GAB020......coomreererecrcrieiens P42
GA2076....ovncveecerciceeiicinaenns P13 | GA5202 ......oovvrrrenncnnne. P35, P60 | GABO27 ......oveemreccrirrierinnns P10
GA2094 ..o P19 [ GA5229 .......ccocomrrrarcnninee. P54, P61 | GABO3B.......ovvevreciricrcienieninns P10
GA2116 oo P3, P5 [ GA5236.....couevcmicnearimricircnnne P51 [ GABOS56 .....coveercrcrinriienenrnen, P6
GA2142 ..o P29 | GAB237 ..o P51 [ GAB154 ... P67
GA2148.....oeeeericeeecnns P29 [ GA5264.........coemrircecrnecine. P59 [ GABI58......cveereeceeic e P71
GA2180 ..o P49 [ GAB459........ornicric P42 | GAB168........covevveeicceis P10
GA2B27 ..o, P8 | GAB460........oecrrreirieiisinie, P42 | GAB182......covuviiecierceeias P10
GAB086 ..., P6 | GAB526 .........coeeeveiiinnnn, P37, P39 [GAB184 ....cocovvecc P10
GA3105..iiiiccciccce s P45 | GAB533.......convrrecnnice, P13 [GAB187 ... P10
GABT37 oo P45 | GAB552........ocvmreernrincnnen. P43 [ GAB349......cocvmrieciee s P41
GA3T5T e P45 | GAS564 ... P21 | GAB350......ouevcecccreeniiens P41
GAG122.oceeeece e P27 | GAB572......oorereriecicinias P43 | GAB3B0.......cocvvecrcierriniiiis P29
GAA123 . P27 [ GA5600.........ccovrreieiaeirrcnae. P47 | GABBI7 .....ovvminecirieecie s pa7
GA4223 ..o, P47 [ GAB622 .........cccevvreeennane. P14, P17 | GAB398.....coovmrimcrciiriier e, P27
GA4229 ..o, P47 | GAB624 .........ocvvererenan, P35, P54 | GAB402.........ovvveceicrccsins P25
GA4230 ..o P47 | GABE25.........coovemrereirieienaes P14 | GAB403.....cooeeeeeeencs P61
GA4235 ..o P35, P54, P61 [ GA5628..........ccoovvviierireieie, P35 | GABAO4 ..o, P24
GA4286 ... P52 [ GAS629........ccoovvmimcrinineicncnans P35 | GAB408......corvveeeiciiirsies P52
GA4287 ..o P52 [ GAS630........ccovienieicirinaes P17 | GAB409 ....ccoovveiec P37, P39
GA4309 ... P42 | GAB631 ..o P17 | GABA15 ... P31
GA4431 P27 | GABB35.........ooeveeisiccnias P17 | GABAT6. ..o, P29
GA4444 ..., P13 [ GABB36........couverveircrciiae, P17 [GABA17 .o P31
GAG4T0 oo P34 [ GAS637 ..., P17 [GABA18 ... P24
GA4619 ..o P61, P65 | GAS640 ........ccoenvereenn. P14, P17 | GAB420......cvermcrcrrirecrrienen, P25
GA4620 ..o, P61, P65 | GABBA3.........ovceveereenes P17 | GABA22 ... P25
GA4693.....coorrccineeaes P29 [ GABE5T ... P4 [GAB428........oooucrceciecrrieienis P29
GA4B22 ..o, P7 | GAS698.........oooemrericirererinee. P10 | GABAB5. ...t P29
GAL9TB ..o P59 | GAB699........ovverrrmerrrnriicinians P10 | GABABB.......couveerreierisiins P57




NUMERICAL INDEX

Part No. Page

GABABT ... P57
GABA3B........vcceiinen P43
GABAAD ..., P26
GABA42.......coovrerensirecrsiane P37
GABATE......oovoivuirenrcmncrireennans P11
GABATB ..., P10
GABAI6 ..., P29
GABA9T ..o P26
GABADB.......coorieiremcarcaiinenes P25
GAB509.....ovrcirce e P65
GABB 1T .o P62
GABS12. ..., P63
GABS13 ..ot P60
GABS 14 e P60
GABB15 ..o P60
GABB22....crumcecvareeccicaenns P41
GABB23 ... P41
GABB24 ..., P41
GABB25.......eoverireireeinsisneean P41
GABS29 ...t P29
GABS7 ..o P54
GABSB5 ...oovvrrecenrs P37, P39
GABBBE ..o P37, P39
GABBOB ... P25
GABB23 ..., P24
GABB33......vvecnce e P10
GBO102 ..o P2
GBO103 ..o P3
GBO104 ..o P3
GBO105 ..o P3
GBO107 oo P7
GBOTO0B ...ovoveiececcrenc s P7
GBOT09 ..o P7
GBOT10 oo P9
GBOTT1 e P9
GBOT13 e P6
GBO115 .o P13
€110 & 1 TR P13
GBO118 v P5, P53
GBO120 ..o P9
GBO121 o P13
GBO134 ..., P51
GBO18T oo P23
GBO183 .. P13
GBO184 ... P13
GBO186 ... P4, P21
GBO195 ..o P15, P17
GBO196......... s P17
GBO198 ..o P57
GBOT99 .o, P57
GBO0200 ..., P57
GBO205..........co.c.... ST P52
GBO0206 ... P53
GBO0209 ..o P52
GBO210 ... P52
GBO212 e P53

.............................................................................
.......................................
..................................................................
......................................

.....................................

......................................

GD0453-02
GD0453-03

.....................................
......................................................................
.......................................................................
.......................................................................

.....................................
................................................
........................................................................
.....................................

..................................

.....................................

GD0914-155
GD0914-215

....................

....................................
...................................................................
.....................................................................
.......................................
.................................

.....................................

.....................................

GD0971-04
GD0971-14

.......................................

.......................................

P15, P17, P51
P54, P57, P61

....................................

....................................................

....................................................
............................................................
...........................................................................
....................................................................
............................................................................
............................................................................
..........................................................................
...........................................................................
............................................................................
............................................................................
........................................................................
............................................................................
............................................................................
............................................................................
..............................................................................
............................................................................
....................................................................
..........................................................................
..........................................................................
............................................................................
............................................................................
...........................................................................
..........................................................................
..........................................................................
........................................................................
........................................................................
..........................................................................

.......................................

.....................................

.....................................

....................................

.....................................

.....................................

...............................

..........................................................................

....................................................................



NUMERICAL INDEX

Part No. Page |Part No. Page | Part No. Page
GD2199 .o P27{ GDBY57 ...covrvicirriniinsccnreinnns P29 | GDB289 ....cooocvncnirenrrireirnn. P53
GD2423 ... P11| GDB958 ..o, P29 | GDB247 ...ceoevverveiinerienrreenns P52
GD2480 .o P19[ GD7120 ..cooirrierncrnrenan, P42 | GDB249 ......oovvvierrrveris P4, P21
GD2548-15.5 ..covvvrviirncrennnene PE5| GD7122 ..ot P42 | GDB276 ....cooovvevcereminricrinnninnis P53
GD2548-30 .....oorvcriirrnnnnrnerinenns P61 GD7124 oo P42 | GDB306 ....covvvvvevrrirrenrinens P49, P59
GD2558 ....coovvrirann P35, P54, P61 GD7127 ....coovvevn P35, P54, P60 | GDB307 .....ovvrmrrreiiinninns P15, P17
GD2589 ..., P51 GD7137 oo P25 | GDBB0B .......covrimirrcniarceriiaenaees P53
GD2597 ..o P40{ GD7140 ...corinicrriccccennan, P23 | GDBA58 ........ocoururerririrnnans P7, P13
GD2721 ., P37, P39 GD7148 .....ccouvirmciicnenn, P13 | GDB722 ...ccovevneernis e P55
GD2734-01 oo P35] GD7258 ....cooovriierrarecrecirnerirnenns P13 | GDB750 wccovvvrrvemsersinnsninserenne P13
GD2864 ..o P11 GD7426 ............. P3, P13, P21, P31, | GD8751 oot P47
GD2947 .o P11l e, P35, P54, PB1 | GDB770 ..ovveerereniecisniensirrasanes P47
GD2971-09 ..ooeccrvamrieen e, P25| GD7587 ...ovcvrviriveerrrensniinriann, P13 | GDB771 covreeceircennrrceirrrrneinrins P47
GD2984 ..., P73| GD7588 ....oovvvrrrncnsrimsisncesnnceens P13 | GDB778 ...cvvrvvrrirmrnninisinnanes P10
GDB3180-03 ....rvvrvrnmrrirrrarenineenne P25 GD7589 ....ocovrirverirniinnncnnennan, P13 | GDBB15 ....coooveveircirrineirnsinnnas P53
GDB214 .. P37, P39[ GD7591 ..o, P13 | GDBB16 ...ovevcvrrrinerrinininnianns P65
GD338Y ..o, P29 GD7592 ..., P13 | GDBBA43 .....cocvvermrrcerrnens P14, P17
GD33I8B ..o P29 GD7618 ..ccvvvricrrieeeseene P7 | GD8B44 ..o P14, P17
GD3790 ..o P57| GD7619 .o P4 | GDO0AB ..o P25
GDA08E .....oocrcrieniieien, P45| GD7626 ...ocvvvvecreeereeririeneneeens P21 | GDY047 ...coovivrcrienie e P35
GDA167 oo P29 GD7627 .....cvvriciranienceceenane. P21 | GDY048 ......ocovericcicrnriinias P61
GDA632 ..o P42| GD7803 ... ovveneierierincrneens P14 | GD05T .oovviiiieniieceenis P29
GDA743 .o P25 GD7803 .....oovoiiricceneicecnnean. P17 | GDY052 ...oooceeccercnreenene P26
GD4850 ... P53| GD7804 ......oovevccmnnnirnen. P14, P17 | GDY077 ..conoerrcrencenicireninas P33
GD4887-03 ..o P35| GD7805 .............. P4, P15, P17, P25 | GDO078 ...ovvvevecrvi e P33
GD4888 ...oovvuereierrrencenenns P53| GD7811 oo P17 | GDY09Y3 ..o P26
GD5752 ..o P31| GD7815 .o P17 | GDO106 ..cooeeiccninvirnrrcnennans P49
GD5753 ...ovvvvercniimivnnsnnnans P31| GD7816 ...ooceevcecirniricrreeians P17 | GDY107 wooevviriemeenienieenaenaes P62
GD5756 .coocenrircrriincninns P31, P34| GD7817-01 ....ovvrvrrnrrrnnnn. P15, P17 | GD9108 ...ovvervireinnirincireniienas P63
GD5797 v, P31| GD7817-04 .......ccovvrccannnn. P15, P17 | GD2109 ..ooovvrienier e, P62, P63
GDBB24 ... P34| GD7817-09 ..o P17 | GDY121 oo, P29
GD5827 o P31, P34] GD7818 ..o P17 | GDY122 ..o P29
GD5829 ..o e P34 GD7822 ..o P35 | GDY123 ..ovceveirrcr i P29
GD5830 ..o P34 GD7823 ..o P15, P17 | GDY124 .ocovviiinec e P29
GDB835 ..o P35 GD7831 ..ot P17 | GD9129-01 ..o, P25
GD5857 ....P25, P31, P34, P54, P61 GD7848 ......covvveeviecrns P57 | GD9130 ...ocviiecireiriincnnrninans P29
GDBBB0 ..o P31{ GD7867 ...ovovvvrerivenmiceivericcnnneens P55 | GDO131 .. P57
G174 TR P25| GD7870 ..oocvevvecrcinerareeesienins P54 | GDY132 ..cvvcrniienrerenens, P57
GD5886 ....oovrvriinnnnn P33, P54, P55| GD7878 ....coevvnrncnrcrrrevnrrinnens P10 | GDO143 ..o, P26
GD5887-165 ...vvveecivarcrnreaes P33 GD7888 ..o, P29 | GDY227 ..ovvvvcrcrecrimirnnnnnenne P25
GDBBB7-225 .....coerveriierirennians P33| GD7889 .....ccevvervrerirrnesiniinenns P15 | GDY229 .....covvvicvmreneieianean, P4g
GD5892 ..o P25} GD7890 ..o P15 | GDO238 ....coovvviiriiieireiins P41
GD5949 ..o P42[ GD7900 .....cooorvacnrrinicnires P52 | GDI239 ..o P41
GD5951 .o P41 GD7904-02 .....cooovveveeierne. P53 | GD9241 ..o P41
GDB16T e P21 GD7907 oo P53 | GDY242 ...ovvioncnircccceeen, P65
GDB165 oo PB1| GD7908 ..o, P53 | GD9244 ...cooviiiieeies P85
GDB177 v P29l GD7911 (v P53 | GD9254 ..o P14, P17
GDB29T oo P47| GD7912 (o P52 | GDIB20 ..oooovicreicirreeaens P54
GDB50T .o PY| GD7962 ....cooovvrnncrmiriacnirinns P53 | GDY878 ....ovvevrireicrneieinnes P55
GDB5E33 ... P3| GDBO30 ....ovvvvveerrinnerieiicrmeris P53 | GRO146 .....ooocvmnniirrnininnnn, P73
GDB55T ovvirinee e, P35| GDBO31 ..o P53 | GRO150 ...ocovvrrrriecrnririinnrennans P40
GDB553 .o P52| GDB214 ... P53 | GRO15T .o P40
GDB574 .o P41| GDB218 ..o P53 | GRO155 ..o, P73
GDB783 ... P27| GDB224 ......ocovvvincnnriiriceenns P53 | GRO188 .....covieccrcimrieecrennnanens. P52
GDB793 oo P35] GDB237 ...coouvvrcvriiircecneans P10 | GRO193 .o P26, P29
GDB819 .o, P35, P54, P61| GDB238 ......ovoerivrvecrreeeieeas P53 | GRO196 ..., P7, P13, P21

e 12/92



NUMERICAL INDEX

Part No. Page |Part No. Page | Part No. Page
GRO207 c.reeererereeee e, P62, P63 | GRO971 .oevicrreeereses P27 | GR1122 .o P65
GRO208 ... P62 [ GRO9O72 ..o, P27 | GR1123 .o P67
GRO21TT v, P62, P63 [ GRO983 ..., P41 [ GR1124 et P69
GRO212 o P62, P63 [ GRO9Y9Y ....oovnrevvrcrmreccrennreeaannns P42 | GR1125 ..corrreeiee e, P69
GRO213 .o P62 | GR100T .o P42 | GR1127 .o P69
GRO214 e P62, PB3 | GRT1005 ..coveieeereecrerncecnrenninene P59 [ GR1129 .ot P69
GRO215 .o, P62, P63 | GR1006 ...ovveverirerreracnerernaens P59 | GR1130 .o P69
GRO216 .overeeercreeeieeis P62 [ GR1015 ..cececenreececeeerenensenne P59 | GR1132 .o P69
GRO217 e, P62, P63 | GR1016 .o P59 | GR1133 .o e, P69
GRO221 .o P63 | GR1017 oo P59 | GR1134 . P69
GRO222 ..o PB3 | GR1018 .o P59 | GR1135 .o e, P69
GRO224 ..o P62 | GR1019 oo PEI | GR1136 .o, P69
GRO225 ... P62, PB3 | GR1032 ..o, P43 | GR1137 e P69
GRO226 ..o P62, PB3 | GR1033 ..eieeiiecriiveiesiraneens P43 | GR1140 .o P69
GRO228 ..o P62 | GR1034 ..o, P43 [ GR1142 oo P69
GR0229 ..., P62, P63 [ GR1035 ....veevrverreensieine e, P43 [ GR1143 ..o P69
GRO230 .., P62, P63 | GR1036 ...covvvecernrrnceeniionanen. P43 | GR1144 oo P69
GRO231 ot P83 | GR1037 ..ocererveinreirerreenneneses P43 | GR1145 ..o P6s
GRO232 .o P62, PE3 | GR1038 ..o P43 I GR1147 o, P67
GRO233 v P62 | GR1039 .o P43 I GR1148 oo P67
GRO236 ...oeveeieereenieeer e P63 | GR1040 .ooooveeiceci e P43 | GR1150 .cooverreeirree e, P71
GRO270 <o P29 | GRT04T .o, P43 | GRI15T e P71
GRO279 ..ot PB3 | GR1042 wovoeececiee. P43 | GR1152 .o P71
GRO280 ...ocveieieririrrraen P63 | GR1043 ..o, P43 | GR1153 .o P71
GRO281 .o P63 | GR1044 ..o P43 | GR1154 oo, P71
GRO282 ..o P63 | GR1045 ...oceorerecrreeien e, P43 | GR1155 .o P71
GRO283 ..o PE3 | GR1046 ...coorrererrreiernereeninns P43 | GR1157 oo P71
GRO284 .o P63 | GR1047 .o P43 | GR1158 ..o, P71
GRO321 oot P62 | GR1048 ..ooorrreierreere e, P43 | GR1162 ..o P71
GROB75 .ooevirrcrerieneierirans P26, P29 | GR1062 .....cccorvererrrrrrecnnnns P3, P47 | GR1165 .c.ooooiveeeriiceeans P67
GRO434 ..o P29 | GR1077 .ot P47 | GRI166 .o P67
GRO439 ..o P73 | GR1078 ..o, P47 | GRI1B7 .o, P67
GRO440 ..o P73 | GRI1079 .o P47 | GRI168 .o P67
GROS508 ... P59 | GR1080 .ccovvvvvvreecrririinrireeenn, P47 [ GRI173 e P67
GRO509 ..o P59 | GR1081 ..o, P47 | GRT173 oo P69
GRO510 oo P59 | GR1083 ..o, P47 | GRI177 e, P43
GRO513 o P59 | GR1084 ..o, P47 | GRI178 .ot P43
GRO515 ..o P23 | GR1085 .o P47 | GR1179 e, P73
GRO516 ..o P23 | GR1087 wceueeveerreeevcennanns P3, P47 | GR1180 .o, P6
GRO517 e P23 | GR1096 .cccovvonecericrie e P43 | GRT183 ..o P41
GRO582 ... P47 | GRI100 .o, P67 | GR1184 ..o P41
GRO583 ..o, P47 | GR1102 oo P67 | GR1185 .ot P41
GRO594 oo, P47 | GR1104 oo, P67
GRO595 ..o P47 [ GR1105 .o, P67
GROB64 ..o, PO | GRI106 oo, P67
GROB76 .o P47 | GR1107 e P67
GROBBE ... P47 | GR1108 oo P67
GRO9TT e P31, P35 | GR1109 .o P&7
GRO912 ........... P31, P35, P49, P54, | GR1110 .o P&7

................................. P61, P65 | GR1111 oo, PE7
GRO927 oo P42 | GR1112 e, P67
GRO933 ..ot PO |GRI114 e P67
GRO959 ..o P42 | GRI116 oo, P67
GRO9B8 ....oveiiireeeras P27 | GRIT18 e P67
GRO9BY ...t P27 | GR1119 oo Pe7
GROI70 . P27 | GR1120 v P&7

12/92



